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INTRODUCTION       
 
With Thomson Scientific, it’s all about choices.  
 
What information do you need? What technology platform works best with your organization? 
What content delivery method would you prefer? Would you like to easily—and legally—share 
content across your organization? Do you want to conduct your own research, or have us do it 
for you? 
 
Get the information you need from Dialog® and DataStar®, choosing from an array of robust 
off-the-shelf information solutions designed for specific industries, as well as customized 
enterprise solutions. Our global resources, experience and industry knowledge ensure you get 
complete, accurate information every time you search. 

Premium content from authoritative sources 
Dialog and DataStar products offer unparalleled depth and breadth of content coupled with the 
ability to search with precision and speed. Our collection of over 900 databases encompasses 
content areas including: 
 

• aerospace 
• biomedical research 
• biotechnology 
• business and finance 
• chemicals 
• energy and environment 
• food and agriculture 
• government regulations 
• intellectual property 
• medicine 
• news and media 
• pharmaceuticals 
• social sciences 
• science and technology 

Choose the platform that best suits your needs 
Thomson Scientific provides a comprehensive suite of online search tools to fit the needs of any 
researcher or information user, regardless of search focus, skill level or preferred interface. 
Combining flexible pricing options and up-to-date web services tools, you can also create your 
own content set and interface derived from the entire Dialog and DataStar collections.  
 
We offer flexible information research and delivery solutions with customizable options for the 
web, telnet, ftp, RSS, via your organization's intranet or direct to the desktop.    

Dialog 
Dialog is the premier online retrieval service with the most comprehensive content collection 
and most powerful search language available. From concept testing, to clinical trials, to product 
launches, to patent protection, Dialog delivers accurate, relevant, trustworthy results with 
amazing speed. Choose web, text or customized interfaces, or integrate just the content you 
need into your own applications. Thomson Scientific has developed a comprehensive suite of 
online search tools for Dialog to fit the needs of any researcher or information user, regardless 
of research focus, skill level or preferred interface. Combining flexible pricing options and up-
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to-date Web Services tools, you can also create your own content set and interface derived from 
the entire Dialog and DataStar collections. 

DataStar 
DataStar offers a comprehensive content collection with a special focus on pharmaceutical, 
biomedical, biosciences, chemical, computing, engineering and healthcare-related industries. It 
also includes broad coverage of companies, as well as industry and business news in Europe and 
the rest of the world. Choose web, text or a customized interface, or integrate just the content 
you need into your own applications.   

Integrate content with Web Tools for Dialog and DataStar 
Content can be integrated into portals and other tools using the Dialog Application 
Programming Interface (Dialog API), an XLM-based web service that enables Dialog’s 
extensive content collection and renowned search engine to be integrated transparently into 
websites, enterprise portals, corporate intranets and extranets, software applications and other 
interactive services. Dialog API supports Web Services Description Language (WSDL) and 
Simple Object Access Protocol (SOAP) for integrating Dialog content into compatible 
platforms. 
 
Applications created using the Dialog API can utilize the entire Dialog content set, enabling the 
creation of comprehensive information solutions. And, since the Dialog API interfaces with the 
powerful Dialog search engine, applications can be created for novice users and expert 
searchers alike. 

Immediate notification via Alerts 
When you want critical information pushed to you as soon as it is available, you need 
customized Alerts. Simply select your topic of interest, frequency of notification and the format 
in which you want to receive content for easy integration and distribution.  There is no limit to 
the number of Alerts you create. And, if you need our help, expert searchers will set up Alerts 
for you — at no additional charge. With Alerts, there is no faster way to access the information 
that is important to you. 
 
You can receive Alerts via text, HTML, XML or an RSS delivery format. The RSS reader offers 
tools for managing and organizing feeds into folders for easier review. Or, take advantage of 
Enterprise Alert Manager, our integrated RSS management and collaboration solution designed 
to simplify information distribution across the organization. 
 
With Enterprise Alert Manager, information managers can access, manage and deliver 
information from any RSS-based source, including Dialog, the Internet and internal, 
proprietary content. Enterprise Alert Manager also provides the ability to enhance content with 
editorial reviews, tag records with separate categories, customize information feeds for specific 
constituencies and provide users access to RSS content feeds via email, web browsers, portals, 
intranets, desktop applications and mobile devices.  

Tailor information to meet your needs with Custom Solutions 
Get the information you need – your way. With Dialog Custom Solutions, you can create your 
own view for searching Dialog and DataStar online services from a single, integrated interface. 
Using custom integration tools, you can port data from the services into other applications.  
 
To set up a Custom Solution, our specialists work with you to identify: 
 

• appropriate content from Dialog and DataStar  
• user requirements and search strategies    
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• delivery routes and access methods 
• items that need updating regularly through automatic Alerts 

 
Once the customized system is set up, you have personalized access to the information you need 
to make informed decisions.  
 
Share information legally across your organization  
Sharing information you get from Dialog and DataStar enables faster, more informed decision 
making. It also raises the issue of copyright infringement, however – a major concern for 
organizations relying on information from outside sources. Stay in compliance with Dialog 
ERASM (Electronic Redistribution and Archiving), a service that allows you to: 
 

• Distribute multiple copies of Dialog and DataStar search results throughout your 
organization 

• Legally store search results on your intranet, LAN or on an internal database 
• Receive additional paper copies of Dialog and DataStar output for redistribution in 

your organization 
 
With Dialog ERA, gathering and disseminating information has never been easier. 
 
Let Thomson Scientific handle your research needs 
If you are short on time, staff or expertise in a subject area, the Search Services professionals 
from Thomson Scientific can help. We understand the art of patent, literature, competitive 
intelligence and market data searching and possess the breadth and depth of knowledge 
necessary to fulfill your requests, on time and within budget. We can provide research 
assistance in many areas, including: 
 

• Clearance / Right-to-Use / Freedom-to-Operate Searching 
• Collection / State-of-the-Art Searching 
• Competitive / Technical Intelligence Searching 
• Infringement Searching 
• Novelty / Patentability / Prior Art Searching 
• Patent Watches and Alerts 
• Validity / Invalidity Searching 

 
Our team of advanced-degree specialists has extensive knowledge of business methods, 
chemicals, intellectual property, mechanics, pharmaceuticals, science and more.   
 
Knowledgeable, global customer support 
In addition to sophisticated precision tools and accurate, authoritative content, Thomson 
Scientific solutions are supported by best-in-class customer service and training. Highly skilled 
and knowledgeable consultants from a wide variety of educational and professional 
backgrounds staff our worldwide Knowledge Center, 24 hours a day, every business day.  
 
As an extension of your organization, the Knowledge Center offers peer support through 
specialists with backgrounds as librarians, IT specialists, scientists, attorneys and business 
professionals. Combine our Knowledge Center search and product expertise with your own 
knowledge and understanding of your research needs for the optimal search outcomes. 
 
For more information, go to thomsondialog.com, email dialogcustomer@thomson.com or call     
+ 1 800 334 2564 (inside North America) or 00 800 33 34 2564 (outside North America). 
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How to Use this Catalog 
The Dialog Database Catalog is designed to acquaint you with the current content available via 
the Dialog and DataStar online services. Each section of the catalog offers a distinct 
presentation of the database collection. 
 
Use the Databases by Name section starting on page 11 to 

• verify the availability of specific databases 
• locate the page number where a concise description is found  

 
Use the Databases by Subject section to 

• determine what databases are available in eighteen broad topical areas, such as 
Business & Industry, Pharmaceuticals, etc. 

• get a snapshot view of the database collection by subject 
 
Use the Database Indexes section to 

• look up the name of a database when you have the Dialog database number 
• look up the name of a database when you have the DataStar database label 

 
Use the Database Descriptions section to find out more about the contents of a database. Any 
special features are noted, such as chemical structure searching, Dialog eLinks support, and 
images. 
 
An example of a description is shown on the opposite page.  Each numbered element is 
explained in the key.  
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A - B 
Aberdeen American News see U.S. Newspapers Full Text 
ABI/INFORM®..................................................................................................................................43 
Abstracts in New Technologies and Engineering see ANTE: Abstracts in New Technologies 

and Engineering 

Accounting & Tax Database .........................................................................................................43 
Adis Clinical Trials Insight .............................................................................................................43 

Adis Newsletters ............................................................................................................................43 
Adis Inpharma®...........................................................................................................................43 
Adis Reactions Database............................................................................................................43 
Adis PharmacoEconomics & Outcomes News...........................................................................43 

Adis R&D Insight............................................................................................................................43 
Advertiser and Agency Red Books™............................................................................................43 

Advertisers ..................................................................................................................................43 
Agencies......................................................................................................................................43 

AeroBase®.......................................................................................................................................44 
Aerospace/Defense Markets & Technology see Gale Group Aerospace/Defense Markets & 

Technology® 
AESIS (Australia’s Geoscience, Minerals and Petroleum Database)...........................................44 

Africa News....................................................................................................................................44 
AgeLine ..........................................................................................................................................44 

Agence France-Presse Newswires.................................................................................................44 
English Wire (International) ......................................................................................................44 
French Wire (International).......................................................................................................44 
Documentary (International) ....................................................................................................44 
Economic (International) ...........................................................................................................44 
English Wire (American) ............................................................................................................44 
English Wire (European)............................................................................................................44 
General (International)..............................................................................................................44 
International Wire .....................................................................................................................44 
Spanish Wire...............................................................................................................................44 
Sports (International).................................................................................................................44 

AGRICOLA......................................................................................................................................44 

AGRIS International ......................................................................................................................45 
AGROProjects.................................................................................................................................45 

(Albany) The Times Union see U.S. Newspapers Full Text 
Albuquerque Newspapers see U.S. Newspapers Full Text 

(Allentown) The Morning Call see U.S. Newspapers Full Text 
Allied and Complementary Medicine®.........................................................................................45 

Aluminium Industry Abstracts ......................................................................................................45 
America: History and Life .............................................................................................................45 

American Banker Financial Publications......................................................................................45 
American Banker Full Text............................................................................................................45 

American Business Directory ........................................................................................................45 
American Library Directory...........................................................................................................45 

Analytical Abstracts.......................................................................................................................46 
ANSA – Italian General News Service...........................................................................................46 

ANTE: Abstracts in New Technologies and Engineering ............................................................46 
AP News .........................................................................................................................................46 
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Applied Science & Technology Abstracts see Wilson Applied Science & Technology Abstracts 

Aqualine........................................................................................................................................46 

Architecture Database .................................................................................................................46 

The Arizona Republic/The Arizona Gazette see U.S. Newspapers Full Text 

Art Abstracts .................................................................................................................................46 

Arts & Humanities Search® ...........................................................................................................46 

Ärzte Zeitung: German Medical News ........................................................................................46 

ASFA (Aquatic Sciences & Fisheries Abstracts) ............................................................................47 

Asia Intelligence Wire ..................................................................................................................47 

Asian Company Profiles ...............................................................................................................47 

Asia-Pacific ....................................................................................................................................47 

Asia-Pacific Business Journals ......................................................................................................47 

Asia-Pacific News ..........................................................................................................................47 

The Atlanta Journal/The Atlanta Constitution see U.S. Newspapers Full Text 

Augusta (GA) Chronicle see U.S. Newspapers Full Text 

Australian Education Index..........................................................................................................48 

Automotive Engineering (DKF) ...................................................................................................48 

Baltic News Service .......................................................................................................................48 

(Baltimore) The Sun see U.S. Newspapers Full Text 

Bangor Daily News see U.S. Newspapers Full Text 

Banking Information Source........................................................................................................48 

BBC International Reports ...........................................................................................................48 

BBC Monitoring: Summary of World Broadcasts........................................................................48 

BCC Market Research ......................................................................................................................  

Beilstein Databases.......................................................................................................................48 
Beilstein Database—Abstracts ..................................................................................................48 
Beilstein Database—Facts .........................................................................................................48 
Beilstein Database—Reactions .................................................................................................48 

The Bibliography of the History of Art® ......................................................................................49 

 (Biloxi) Sun Herald see U.S. Newspapers Full Text 

BioCommerce Data’s Biotechnology Directory...........................................................................49 

BioEngineering Abstracts.............................................................................................................49 

Biography Master Index...............................................................................................................49 

BIOSIS Previews® ...........................................................................................................................49 

BIOSIS® Toxicology........................................................................................................................49 

Boca Raton) The News see U.S. Newspapers Full Text 

Bond Buyer Full Text ....................................................................................................................49 

Book Review Index .......................................................................................................................50 

Børsen ...........................................................................................................................................50 

The Boston Globe see U.S. Newspapers Full Text 

The Boston Herald see U.S. Newspapers Full Text 

(Boulder) Daily Camera see U.S. Newspapers Full Text 

Bowker Biographical Directory....................................................................................................50 

Bradenton Herald see U.S. Newspapers Full Text 

Brands and Their Companies .......................................................................................................50 

British Books in Print ....................................................................................................................50 

British Education Index ................................................................................................................50 
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British Library Inside Conferences see Inside Conferences 

British Nursing Index.................................................................................................................... 50 

The Buffalo News see U.S. Newspapers Full Text 

Business & Industry™................................................................................................................... 50 

Business & Management Practices™........................................................................................... 51 

Business Dateline® ........................................................................................................................ 51 

Business Insights........................................................................................................................... 51 

Business Week.............................................................................................................................. 51 

Business Wire................................................................................................................................ 51 

C - D 
CA Search®: Chemical Abstracts® ................................................................................................. 51 

CA: Chemical Abstracts Registry Nomenclature ......................................................................... 51 

CAB Abstracts ............................................................................................................................... 52 

CAB Tourism & Leisure................................................................................................................. 52 

CAB Veterinary Science & Medicine............................................................................................ 52 

Canada NewsWire........................................................................................................................ 52 

Canadian Business and Current Affairs Fulltext ......................................................................... 52 

Canadian Business Directory ....................................................................................................... 52 

Canadian Newspapers ................................................................................................................. 53 

CANCERLIT® .................................................................................................................................. 52 
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CASH ............................................................................................................................................. 53 

CELEX (European Community Law) ............................................................................................ 53 

Centaur Magazines ...................................................................................................................... 53 

Ceramic Abstracts / World Ceramics Abstracts ........................................................................... 53 

Charleston Newspapers see U.S. Newspapers Full Text 

Chapman and Hall Chemical Database....................................................................................... 53 

The Charlotte Observer see U.S. Newspapers Full Text 

Chem Sources Chemical Directory............................................................................................... 54 

Chem Sources Company Directory .............................................................................................. 54 

Chemical Business NewsBase....................................................................................................... 54 

Chemical Engineering and Biotechnology Abstracts ................................................................. 54 

Chemical Industry Notes (CIN)..................................................................................................... 54 

Chemical Safety NewsBase .......................................................................................................... 54 

CHEMNAME® ................................................................................................................................ 54 

CHEMSEARCH™ ........................................................................................................................... 54 

CHEMTOX® Online ....................................................................................................................... 54 

Chinese Patent Abstracts in English............................................................................................55 

The Christian Science Monitor see U.S. Newspapers Full Text 

The Cincinnati Post/The Kentucky Post see U.S. Newspapers Full Text 

Cinco Días ..................................................................................................................................... 55 

Civil Engineering Abstracts.......................................................................................................... 55 

CLAIMS®/CITATION....................................................................................................................... 55 

CLAIMS®/Current Patent Legal Status ......................................................................................... 55 

CLAIMS®/Reference ...................................................................................................................... 55 
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CLAIMS®/U.S. Patents....................................................................................................................55 
CLAIMS®/Compound Registry ...................................................................................................55 
CLAIMS®/COMPREHENSIVE .......................................................................................................55 
CLAIMS®/UNITERM.....................................................................................................................55 

(Cleveland) The Plain Dealer see U.S. Newspapers Full Text 

CMP Computer Fulltext................................................................................................................56 

(Columbia) The State see U.S. Newspapers Full Text 

Columbus (Georgia) Ledger-Enquirer see U.S. Newspapers Full Text 

Computer and Information Systems Abstracts ...........................................................................56 
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Contra Costa Papers see U.S. Newspapers Full Text 
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CorpTech® Directory of Technology Companies .........................................................................56 
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Creditreform Company Directories .............................................................................................56 
Creditreform:  Austrian Companies .........................................................................................56 
Creditreform:  German Companies ..........................................................................................56 
Creditreform:  Swiss Companies...............................................................................................56 

CSA Aerospace & High Technology Database ............................................................................57 
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CSA Technology Research Database............................................................................................57 

Current Biotechnology Abstracts.................................................................................................57 

Current Contents Search® / Current Contents Search®—Bibliographic Records ........................57 
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Canadian Dun’s Market Identifiers ..........................................................................................57 
Dun’s Electronic Business Directory..........................................................................................57 
Dun’s Market Identifiers (U.S.) .................................................................................................57 
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European Dun’s Market Identifiers® ........................................................................................57 
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Israel...........................................................................................................................................57 
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D&B European Financial RecordsSM ..............................................................................................58 

D&B—Dun’s Financial Records Plus®............................................................................................58 

D&B—International Risk & Payment Review ..............................................................................58 

D&B—Key British Enterprises Financial Performance.................................................................58 
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D&B—Who Owns Whom .............................................................................................................58 

Daily and Sunday Telegraph (London)........................................................................................58 

Danish Companies: Full Financial Data .......................................................................................58 

Databank Italian Company Financial Profiles .............................................................................59 

Datamonitor Market Research ....................................................................................................59 

DataStar Online Search Aids........................................................................................................59 
DataStar BASE Database...........................................................................................................59 
DataStar Cross Database Search (CROS)...................................................................................59 

Dayton Daily News see U.S. Newspapers Full Text 
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Denver Post see U.S. Newspapers Full Text 

Derwent Biotechnology Resource............................................................................................... 59 

Derwent Chemistry Resource ...................................................................................................... 59 

Derwent Crop Protection File / Backfile...................................................................................... 59 

Derwent Crop Protection Registry .............................................................................................. 59 
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Derwent Drug Registry ................................................................................................................ 60 

Derwent Patents Citation Index.................................................................................................. 60 

Derwent Veterinary Drug File ..................................................................................................... 60 

Derwent World Patents Index® ................................................................................................... 60 

Derwent World Patents Index First ViewSM ................................................................................. 60 

Deutscher Fachverlag Publications ............................................................................................. 60 

DH-DATA: Health Administration,  Medical Toxicology & Environmental Health................... 61 

Dialog Defense Newsletters ........................................................................................................ 61 

Dialog Finance & Banking Newsletters....................................................................................... 61 

Dialog Global Reporter................................................................................................................ 61 

Dialog Investment Research Index.............................................................................................. 61 
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Dialog Community-of-Interest Newsletters............................................................................. 62 
Dialog Company Name Finder ................................................................................................. 62 
Dialog Journal Name Finder .................................................................................................... 62 
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How Do I...? Online Applications............................................................................................. 62 

Dialog Telecommunications Newsletters.................................................................................... 62 
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DIOGENES® FDA Regulatory Updates ......................................................................................... 62 

DIOGENES®: Adverse Drug Events Database .............................................................................. 63 
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Dissertation Abstracts Online...................................................................................................... 63 
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Drug Data Report see Prous Science Drug Data Report 
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Drugs of the Future see Prous Science Drugs of the Future 

Duluth News-Tribune see U.S. Newspapers Full Text 

Dun & Bradstreet see D&B 

E - F 
Earthquake Engineering Abstracts ............................................................................................. 63 
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EcoNovo—German Companies in Bundesanzeiger ....................................................................64 
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ELSA Swiss Newswire....................................................................................................................66 
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ESPICOM Pharmaceutical & Medical Device News .....................................................................68 

ESPICOM Pharmaceutical and Medical Company Profiles .........................................................68 
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Gale Group Newsletter Database® ..............................................................................................74 

Gale Group Newswire ASAP™.....................................................................................................74 

Gale Group PharmaBiomed Business Journals............................................................................74 

Gale Group PROMT®.....................................................................................................................74 

Gale Group Trade & Industry Database™...................................................................................75 

(Gary) Post-Tribune see U.S. Newspapers Full Text 

General Practitioner .....................................................................................................................75 

General Science Abstracts ............................................................................................................75 

GeoArchive ...................................................................................................................................75 

GEOBASE™ ...................................................................................................................................75 

GeoRef ..........................................................................................................................................75 

German Patents Fulltext ..............................................................................................................75 

Global Health................................................................................................................................75 

GPO Monthly Catalog ..................................................................................................................76 

Grand Forks Herald see U.S. Newspapers Full Text 

Grants............................................................................................................................................76 

HandelsZeitung ............................................................................................................................76 

Harris Business Profiler.................................................................................................................76 

Harvard Business Review..............................................................................................................76 

Hazardous Substances Databank.................................................................................................76 

Health & Wellness Database see Gale Group Health & Wellness DatabaseSM  

Health Devices Alerts® ..................................................................................................................76 

Health Devices Sourcebook® ........................................................................................................76 

Historical Abstracts.......................................................................................................................76 

Hospital Inpatient Profiles (HIP) ..................................................................................................77 

Hospital Outpatient Profiles (HOP) .............................................................................................77 

HSELINE: Health and Safety .........................................................................................................77 

IBISWorld Market Research .........................................................................................................77 
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ICC British Company Directory.....................................................................................................77 

ICC British Company Financial Sheets..........................................................................................77 
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IMS Company Profiles ..................................................................................................................78 

IMS Company Search....................................................................................................................78 

IMS Conference & Events Database.............................................................................................79 

IMS New Product Focus................................................................................................................78 

IMS Patent Focus ..........................................................................................................................78 

IMS Product Monographs ............................................................................................................78 

IMS R&D Focus ..............................................................................................................................79 

IMS R&D Focus Drug News...........................................................................................................79 
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The Independent (London)..........................................................................................................79 

Index Chemicus® ...........................................................................................................................79 

INPADOC/Family and Legal Status...............................................................................................79 
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Inspec® .......................................................................................................................................... 80 

International Market Research Information .............................................................................. 80 

International Pharmaceutical Abstracts...................................................................................... 80 

Investext®...................................................................................................................................... 80 
Investext® PDF Fulltext.............................................................................................................. 80 
Investext® Archive ..................................................................................................................... 80 

IPA Toxicology.............................................................................................................................. 80 

Irish Companies & Businesses ...................................................................................................... 80 

The Irish Times.............................................................................................................................. 80 

ITAR/TASS News ........................................................................................................................... 81 

ITI Telecomms Reports ................................................................................................................. 81 
Telecomm Reviews.................................................................................................................... 81 
Markets Reports........................................................................................................................ 81 
Power Reports........................................................................................................................... 81 
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Japan Economic NewswireSM Plus ................................................................................................ 81 

JAPIO—Patent Abstracts of Japan .............................................................................................. 81 

Jerusalem Post Electronic Edition ............................................................................................... 81 

The Journal of Commerce ........................................................................................................... 81 

K - L - M 
The Kansas City Star see U.S. Newspapers Full Text 

King’s Fund................................................................................................................................... 82 

Knight Ridder/Tribune Business News ........................................................................................ 81 

Kompass........................................................................................................................................ 82 
Kompass Asia Pacific................................................................................................................. 82 
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KOSMET: Cosmetic Science.......................................................................................................... 82 

Kreditschutzverband: Austrian Companies ................................................................................ 82 

La Stampa see Stampa 

La Tribune DB see Tribune DB 
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Latin American News ................................................................................................................... 83 

LC MARC—Books ......................................................................................................................... 82 
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Lebensmittel Zeitung................................................................................................................... 83 
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Lexington Herald-Leader see U.S. Newspapers Full Text 

Library Literature and Information Sciences .............................................................................. 83 

LitAlert® ........................................................................................................................................ 83 

(Long Beach) Press Telegram see U.S. Newspapers Full Text 
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(Los Angeles) Daily News see U.S. Newspapers Full Text 

Macon Telegraph see U.S. Newspapers Full Text 

(Madison) The Capital Times/Wisconsin State Journal see U.S. Newspapers Full Text 

Magazine Database see Gale Group Magazine Database™ 

Management and Marketing Abstracts ......................................................................................83 

Management Contents see Gale Group Management Contents®  

ManagementInfo Wirtschaft .......................................................................................................83 

Manual, Alternative and Natural Therapy® (MANTIS™) ............................................................83 

Market & Business Development.................................................................................................83 

Market Guide Company Financials..............................................................................................83 

Marketletter: Pharma, Generic and Biotech Daily Business News.............................................84 

Marquis Who’s Who® ...................................................................................................................84 
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Material Safety Data Sheets—OHS™ ..........................................................................................84 

Material Safety Label Data—OHS™............................................................................................84 

Material Safety Summary Sheets—OHS™...................................................................................84 

Materials Business File..................................................................................................................84 
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MEDLINE® ......................................................................................................................................85 
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Mergent™ Company Profiles.......................................................................................................85 
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METADEX® ....................................................................................................................................86 

MetalBase .....................................................................................................................................86 
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The Miami Herald see U.S. Newspapers Full Text 
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MIRA—Motor Industry Research .................................................................................................86 

Mirror Group Publications (United Kingdom) ............................................................................87 

Mondaq Business Briefing ...........................................................................................................87 

Le Monde ......................................................................................................................................87 
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N - O - P - Q 
NCJRS.............................................................................................................................................87 

Neue Zürcher Zeitung ..................................................................................................................87 

New England Journal of Medicine ..............................................................................................87 

(New Jersey) The Record see U.S. Newspapers Full Text 



 Databases by Name
  

  21 

(New Orleans) The Times-Picayune see U.S. Newspapers Full Text 

New Scientist ................................................................................................................................ 87 

New York Times® Abstracts ......................................................................................................... 87 

New York Times® Fulltext see U.S. Newspapers Full Text 

New Zealand Newspapers ........................................................................................................... 88 

Newsday/New York Newsday see U.S. Newspapers Full Text 

Newspaper Abstracts Daily.......................................................................................................... 88 

Newspaper Abstracts Archive...................................................................................................... 88 

NewsRx Weekly Reports .............................................................................................................. 88 

NewsRx Healthcare Newsletters.................................................................................................. 88 

Newsweek® ................................................................................................................................... 88 

(Norfolk) The Ledger-Star/The Virginian-Pilot see U.S. Newspapers Full Text 

NTIS: National Technical Information Service ............................................................................ 88 

Nutraceuticals International........................................................................................................ 88 

Oceanic Abstracts......................................................................................................................... 88 

ONTAP® Databases ....................................................................................................................... 89 

The Official Register of Czech & Slovak Organisations.............................................................. 89 

The Palm Beach Post see U.S. Newspapers Full Text 

El País ............................................................................................................................................ 89 

PAIS International ........................................................................................................................ 89 

PAPERCHEM ................................................................................................................................. 90 

PASCAL ......................................................................................................................................... 90 

Periodical Abstracts PlusText™ ................................................................................................... 90 

Pesticide Fact File ......................................................................................................................... 90 

Peterson’s College Database ....................................................................................................... 90 

Peterson’s GradLine ..................................................................................................................... 90 

Pharma Marketing Service (PMS)................................................................................................ 90 

Pharmaceutical and Healthcare Industry News Database (PHIND) ........................................... 90 

Pharmaceutical News Index (PNI®) .............................................................................................. 91 

Pharmacontacts............................................................................................................................ 91 

Pharmaprojects ............................................................................................................................ 91 

Pharm-line®................................................................................................................................... 91 

The Philadelphia Daily News see U.S. Newspapers Full Text 

The Philadelphia Inquirer see U.S. Newspapers Full Text 

Physical Education Index ............................................................................................................. 91 

PIERS Exports / Imports ................................................................................................................ 91 
PIERS Exports (Latin America) .................................................................................................. 92 
PIERS Exports (U.S. Ports).......................................................................................................... 92 
PIERS Imports (Latin America).................................................................................................. 92 
PIERS Imports (U.S. Ports) ......................................................................................................... 92 

PIRA (Packaging, Paper, Printing and Publishing, Imaging and Nonwovens Abstracts) ......... 92 

Pittsburgh Post-Gazette see U.S. Newspapers Full Text 

PLASPEC™ Materials Selection Database ................................................................................... 92 

Pollution Abstracts....................................................................................................................... 92 

Polymer Online............................................................................................................................. 92 

(Portland) The Oregonian see U.S. Newspapers Full Text 

PR Newswire................................................................................................................................. 92 
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PROMT see Gale Group PROMT® 

ProQuest Newsstand™.................................................................................................................92 

Prous Science Daily Essentials ......................................................................................................93 

Prous Science Drug Data Report..................................................................................................93 

Prous Science Drug News & Perspectives ....................................................................................93 

Prous Science Drugs of the Future...............................................................................................93 

PsycINFO® ......................................................................................................................................93 

Quest Economics Database ..........................................................................................................93 

Quotations Database ...................................................................................................................93 

R - S - T 
RAPRA: Rubber and Plastics .........................................................................................................94 

Readers’ Guide Abstracts .............................................................................................................94 

Registry of Toxic Effects of Chemical Substances (RTECS®) ........................................................94 

Regulatory Affairs Journal ...........................................................................................................94 

Research Centers and Services Directory.....................................................................................94 

Richmond Times-Dispatch see U.S. Newspapers Full Text 

Roanoke Times see U.S. Newspapers Full Text 

Rocky Mountain News see U.S. Newspapers Full Text 

Russian & CIS News.......................................................................................................................94 

San Francisco Chronicle see U.S. Newspapers Full Text 

San Francisco Examiner see U.S. Newspapers Full Text 

San Jose Mercury News see U.S. Newspapers Full Text 

Sarasota Herald-Tribune see U.S. Newspapers Full Text 

Scan-a-Bid: Business Opportunities .............................................................................................94 

SciSearch®: a Cited Reference Science Database.........................................................................95 

Seattle Post-Intelligencer see U.S. Newspapers Full Text 

The Seattle Times see U.S. Newspapers Full Text 

SEDBASE: Side Effects of Drugs ...................................................................................................95 

Social SciSearch® ...........................................................................................................................95 

Solid State and Superconductivity Abstracts ..............................................................................95 

South American Business Information .......................................................................................95 

South China Morning Post ...........................................................................................................95 

Specialty Chemicals Update Program (SCUP)..............................................................................95 

SPIN® ..............................................................................................................................................96 

Spokane Spokesman-Review see U.S. Newspapers Full Text 

St. Louis Post-Dispatch see U.S. Newspapers Full Text 

St. Paul Pioneer Press see U.S. Newspapers Full Text 

St. Petersburg Times see U.S. Newspapers Full Text 

La Stampa .....................................................................................................................................96 

Standard & Poor’s Corporate Descriptions plus News................................................................96 

Standard & Poor’s Daily News......................................................................................................96 

Standard & Poor’s Registers.........................................................................................................96 

Sueddeutsche Zeitung..................................................................................................................96 

Summary of Proposed Projects ....................................................................................................96 
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(Tacoma) The News Tribune see U.S. Newspapers Full Text 

Tampa Tribune see U.S. Newspapers Full Text 

TecTrends...................................................................................................................................... 96 

Teikoku Databank........................................................................................................................ 97 
Teikoku Databank: Japanese Companies ................................................................................ 97 
Teikoku Japanese Companies: Full Financial Data.................................................................. 97 

TEME—Technology and Management ....................................................................................... 97 

Tenders Electronic Daily .............................................................................................................. 97 

TFSD Initial Public Offerings........................................................................................................ 97 

TFSD Joint Ventures & Alliances.................................................................................................. 97 

TFSD Ownership Database .......................................................................................................... 97 

TFSD Worldwide Mergers & Acquisitions ................................................................................... 97 

Thomas Register Online® ............................................................................................................. 98 

Thomson Financial Insider Trading Monitor® ............................................................................. 98 

Times/Sunday Times (London)..................................................................................................... 98 

ToxFile® ......................................................................................................................................... 98 

Trade & Industry Database see Gale Group Trade & Industry Database™ 

TRADEMARKSCAN®...................................................................................................................... 98 
Australia .................................................................................................................................... 98 
Austria ....................................................................................................................................... 98 
Benelux...................................................................................................................................... 98 
Canada ...................................................................................................................................... 98 
Community Trademarks (CTM) ................................................................................................ 98 
Czech Republic .......................................................................................................................... 98 
Denmark.................................................................................................................................... 98 
Finland....................................................................................................................................... 99 
France ........................................................................................................................................ 99 
Germany.................................................................................................................................... 99 
Hungary..................................................................................................................................... 99 
International Register (WIPO).................................................................................................. 99 
Ireland ....................................................................................................................................... 99 
Italy............................................................................................................................................ 99 
Japan ......................................................................................................................................... 99 
Latvia ......................................................................................................................................... 99 
Liechtenstein............................................................................................................................. 99 
Lithuania ................................................................................................................................... 99 
Mexico ....................................................................................................................................... 99 
Monaco ..................................................................................................................................... 99 
Norway ...................................................................................................................................... 99 
Poland ....................................................................................................................................... 99 
Portugal..................................................................................................................................... 99 
Slovak Republic ......................................................................................................................... 99 
South Korea .............................................................................................................................. 99 
Spain.......................................................................................................................................... 99 
Sweden...................................................................................................................................... 99 
Switzerland ............................................................................................................................... 99 
United Kingdom ....................................................................................................................... 99 
U.S. Federal ............................................................................................................................... 99 
U.S. State ................................................................................................................................... 99 

TradStat®....................................................................................................................................... 99 

Transportation Research Information Services (TRIS) ................................................................ 99 

La Tribune DB............................................................................................................................... 99 

TSCA Chemical Substances Inventory ....................................................................................... 100 
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TULSA™ (Petroleum Abstracts) .................................................................................................100 

TV & Radio Transcripts Daily......................................................................................................100 

U - V 
UBM Industry News™ see Miller Freeman 

Ulrich’s Periodicals Directory™..................................................................................................100 

Umweltforschungsdatenbank ...................................................................................................100 

Umweltliteraturdatenbank........................................................................................................100 

UPI News .....................................................................................................................................100 

U.S. Copyrights ...........................................................................................................................100 

U.S. Newspapers Full Text ..........................................................................................................101 
Aberdeen American News ......................................................................................................101 
(Albany) The Times Union ......................................................................................................101 
Albuquerque Newspapers ......................................................................................................101 
(Allentown) The Morning Call................................................................................................101 
The Arizona Republic/The Arizona Gazette ..........................................................................101 
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Augusta (GA) Chronicle ..........................................................................................................101 
(Baltimore) The Sun ................................................................................................................101 
Bangor Daily News ..................................................................................................................101 
(Biloxi) Sun Herald...................................................................................................................101 
(Boca Raton) The News ...........................................................................................................101 
The Boston Globe....................................................................................................................101 
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(Boulder) Daily Camera...........................................................................................................101 
Bradenton Herald....................................................................................................................101 
The Buffalo News ....................................................................................................................101 
Charleston Newspapers ..........................................................................................................101 
The Charlotte Observer...........................................................................................................101 
The Christian Science Monitor................................................................................................101 
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(Columbia) The State ..............................................................................................................101 
Columbus (Georgia) Ledger-Enquirer ....................................................................................101 
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Denver Post..............................................................................................................................101 
Duluth News-Tribune..............................................................................................................101 
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(Gary) Post-Tribune .................................................................................................................101 
Grand Forks Herald .................................................................................................................101 
The Kansas City Star ................................................................................................................101 
Las Vegas Review-Journal.......................................................................................................101 
Lexington Herald-Leader ........................................................................................................102 
(Long Beach) Press Telegram..................................................................................................102 
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Macon Telegraph ....................................................................................................................102 
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The Miami Herald....................................................................................................................102 
Milwaukee Journal Sentinel ...................................................................................................102 
(Minneapolis) Star Tribune .....................................................................................................102 
(Myrtle Beach) The Sun News.................................................................................................102 
(New Jersey) The Record.........................................................................................................102 
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(New Orleans) The Times-Picayune........................................................................................ 102 
Newsday/New York Newsday................................................................................................. 102 
New York Times® Fulltext ...................................................................................................... 102 
(Norfolk) The Ledger-Star/The Virginian-Pilot ...................................................................... 102 
The Palm Beach Post............................................................................................................... 102 
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Roanoke Times........................................................................................................................ 102 
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San Francisco Examiner .......................................................................................................... 102 
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Sarasota Herald-Tribune......................................................................................................... 102 
Seattle Post-Intelligencer ....................................................................................................... 102 
The Seattle Times.................................................................................................................... 102 
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St. Louis Post-Dispatch............................................................................................................ 102 
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USA Today............................................................................................................................... 102 
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U.S. Newswire............................................................................................................................. 103 
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Verdict Market Research ........................................................................................................... 103 

W - X - Z 
Wall Street Journal Abstracts .................................................................................................... 103 

The Washington Times see U.S. Newspapers Full Text 
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WasteInfo ................................................................................................................................... 103 

Water Resources Abstracts ........................................................................................................ 103 

WATERNET™.............................................................................................................................. 104 

Weldasearch®.............................................................................................................................. 104 

Wer Gehoert zu Wem: Who Belongs to Whom (Germany) .................................................... 104 
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Wilson Applied Science & Technology Abstracts ..................................................................... 104 
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Wilson Business Abstracts.......................................................................................................... 104 
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World Textiles™ .........................................................................................................................105 
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Xinhua News...............................................................................................................................105 
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M&A Filings .............................................................................................................................107 
m+a Tradeshow Database ......................................................................................................107 
Medical Device Register..........................................................................................................107 
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Dialog and DataStar databases are listed under eighteen broad subject headings. Use these 
subject lists to find databases with related content. Each subject category presents the relevant 
content available on the Dialog and DataStar online services. Refer to the Database 
Descriptions section for details about specific databases in the lists. 
 
Business 
Business & Industry 
 Includes company, industry and regional business 
news, accounting, banking, business economics, 
management, mergers & acquisitions and labor. 

ABI/INFORM 
Accounting & Tax Database 
Adis Inpharma 
Adis Newsletters 
Adis PharmacoEconomics & Outcomes News 
Adis Reactions Database 
Agence France-Presse Newswires 
AGROProjects 
American Banker Financial Publications 
American Banker Full Text 
AP News  
Asia-Pacific 
Asia-Pacific Business Journals  
Automotive Engineering (DKF) 
Banking Information Source 
BBC International Reports 
BBC Monitoring: Summary of World Broadcasts  
BCC Market Research 
BioCommerce Data's Biotechnology Directory 
Bond Buyer Full Text 
Børsen 
Business & Industry 
Business & Management Practices 
Business Dateline 
Business Insights 
Business Week 
Business Wire  
CAB Abstracts 
Canada NewsWire 
CASH 
CELEX (European Community Law) 
Centaur Magazines 
Chem Sources Chemical Directory 
Chemical Business NewsBase 
Chemical Industry Notes (CIN) 
Cinco Días 
CMP Computer Fulltext 
Computer News Fulltext 
CSA Aerospace & High Technology Database 
Current Biotechnology Abstracts 
Daily and Sunday Telegraph (London) 
Datamonitor Market Research 
Deutscher Fachverlag Publications 
Dialog Defense Newsletters 
Dialog Finance & Banking Newsletters 
Dialog Global Reporter 
Dialog Investment Research Index 
Dialog Telecommunications Newsletters 
Dialog NewsRoom 
DIOGENES FDA Regulatory Updates 
D&B—International Risk & Payment Review 
EconLit 

The Economist 
Ei EnCompass: News 
EIU Market Research 
EIU: Business Newsletters 
EIU: Country Analysis 
EIU: Country Risk and Forecasts 
EIU: ViewsWire 
Emergency Room (ER) Database 
Emerging Markets and Middle East News 
Employee Benefits Infosource 
Engineered Materials Abstracts 
ESPICOM Pharmaceutical & Medical Device News 
ESPICOM Pharmaceutical and Medical Company 

Profiles 
Euromonitor Market Direction  
Euromonitor Market Research 
Euromonitor Market Research Journals 
Euromonitor Strategy 
Extel News Cards 
FDAnews 
Federal Register 
Financial Times Abstracts 
Financial Times Fulltext 
FINECON OKB Finanz- und Wirtschaftsinformation 
Flightline 
Foodline: MARKET 
Foodline: PRODUCT 
Foods Adlibra 
Freedonia Industry and Business Research Studies 
Freedonia Market Research 
Frost & Sullivan Market Engineering 
Frost & Sullivan Market Intelligence 
Gale Group Aerospace/Defense Markets & 

Technology 
Gale Group Business A.R.T.S. 
Gale Group Computer Database 
Gale Group F&S Index 
Gale Group Health & Wellness Database 
Gale Group Health Periodicals Database 
Gale Group Legal Resource Index 
Gale Group Magazine Database 
Gale Group Management Contents 
Gale Group Marketing & Advertising Reference 

Service 
Gale Group National Newspaper Index 
Gale Group New Product Announcements/Plus 

(NPA/Plus) 
Gale Group Newsearch 
Gale Group Newsletter Database 
Gale Group Newswire ASAP 
Gale Group PharmaBiomed Business Journals 
Gale Group PROMT  
Gale Group Trade & Industry Database 
Harvard Business Review 
Hospital Inpatient Profiles (HIP) 
Hospital Outpatient Profiles (HOP) 
IBISWorld Market Research 
ICC British Company Annual Reports 
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Business & Industry (continued) 
IMS Company Profiles 
IMS Conference & Events Database 
IMS New Product Focus 
IMS R&D Focus 
IMS R&D Focus Drug News 
Incidence and Prevalence Database (IPD) 
International Market Research Information 
International Pharmaceutical Abstracts 
Investext Archive 
Investext PDF Fulltext 
ITI Telecomms Reports 
 —Markets Reports 
 —Power Reports 
Jane's Defense & Aerospace News/Analysis 
The Journal of Commerce  
Knight Ridder/Tribune Business News 
KOSMET: Cosmetic Science 
Lafferty Banking, Insurance and Professional Services 

Intelligence 
Lebensmittel Zeitung 
Management and Marketing Abstracts 
ManagementInfo Wirtschaft 
Market & Business Development 
Marketletter: Pharma, Generic and Biotech Daily 

Business News 
Materials Business File 
The McGraw-Hill Companies Publications Online 
Mergent Company News Reports 
Miller Freeman Industry and Product News 
MIRA—Motor Industry Research 
Mirror Group Publications (United Kingdom) 
Mondaq Business Briefing 
Motor Industry Research 
New York Times Abstracts 
New York Times Fulltext 
Newspaper Abstracts Daily 
Newspaper Abstracts Archive 
NewsRX Healthcare Newsletters 
NewsRX Weekly Reports 
Nutraceuticals International 
El País  
PAIS International 
Periodical Abstracts PlusText 
Pharm-line 
Pharma Marketing Service (PMS) 
Pharmaceutical and Healthcare Industry News 

Database (PHIND)  
Pharmaceutical News Index (PNI) 
PIRA (Packaging, Paper, Printing and Publishing, 

Imaging and Nonwovens Abstracts) 
PR Newswire  
ProQuest Newsstand 
Prous Science Daily Essentials  
Prous Science Drug Data Report 
Prous Science Drug News & Perspectives 
Quest Economics Database  
Regulatory Affairs Journal 
Scan-a-Bid: Business Opportunities 
Social SciSearch 
South American Business Information 
Standard & Poor's Daily News 
Summary of Proposed Projects 
TableBase 
TecTrends 

Tenders Electronic Daily 
TFSD Joint Ventures & Alliances 
TFSD Worldwide Mergers & Acquisitions 
La Tribune DB 
Thomson Financial Insider Trading Monitor 
TV & Radio Transcripts Daily 
U.S. Newswire  
UBM Industry News 
Verdict Market Research 
Wall Street Journal Abstracts 
Wilson Business Abstracts  

Market Research 
 Includes trade journal literature, markets, investment 
analysts’ reports, statistics. See below for full-text 
market research reports. 

ABI/INFORM  
Børen 
Business & Industry  
Business Dateline  
CASH 
Centaur Magazines 
Cinco Días 
Dialog Global Reporter 
Dialog Investment Research Index  
Dialog Telecommunications Newsletters 
Emergency Room (ER) Database 
FI Defense Market Intelligence Reports  
Foodline: MARKET  
Gale Group F&S Index  
Gale Group Marketing & Advertising Reference 

Service  
Gale Group New Product Announcements/Plus 

(NPA/Plus) 
Gale Group PROMT  
Gale Group Trade & Industry Database  
Hospital Inpatient Profiles (HIP) 
Hospital Outpatient Profiles Database (HOP) 
Incidence and Prevalence Database (IPD) 
International Market Research Information 
Investext Archive  
Investext PDF Fulltext  
Knight Ridder/Tribune Business News  
The McGraw-Hill Companies Publications Online  
Miller Freeman Industry and Product News 
Mondaq Business Briefing 
El País 
Periodical Abstracts PlusText  
Specialty Chemicals Update Program (SCUP) 
TableBase  
UBM Industry News  
Verdict Market Research  
Wilson Business Abstracts  

Market Research Full Text Reports  
BCC Market Research  
Business Insights  
Datamonitor Market Research  
EIU Market Research  
ESPICOM Business Intelligence Country Healthcare 
ESPICOM Country Healthcare Reports 
ESPICOM Pharmaceutical & Medical Companies 
Euromonitor Market Direction  
Euromonitor Market Reports  
Euromonitor Market Research  
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Euromonitor Market Research Journals  
Euromonitor Strategy  
Freedonia Industry and Business Research Studies 
Freedonia Market Research  
Frost & Sullivan Market Engineering  
Frost & Sullivan Market Intelligence  
IBISWorld Market Research  
ITI Telecomms Reports  
 —Markets Reports 
 —Power Reports 
Lafferty Banking, Insurance and Professional Services 

Intelligence 
Market & Business Development  
Verdict Market Research  

Company Directories & Financials 
Advertiser and Agency Red Books : Advertisers 
Advertiser and Agency Red Books : Agencies 
American Business Directory 
Asian Company Profiles 
BioCommerce Data's Biotechnology Directory 
Canadian Business Directory 
CanCorp Canadian Financials 
Chem Sources Company Directory 
Corporate Affiliations 
CorpTech Directory of Technology Companies 
Creditreform: Austrian Companies 
Creditreform: German Companies 
Creditreform: Swiss Companies 
D&B Company Directories 
D&B—Canadian Dun's Market Identifiers 
D&B—Dun's Electronic Business Directory 
D&B—Dun’s Financial Records Plus 
D&B—Dun's Market Identifiers 
D&B—International Dun's Market Identifiers 
D&B European Financial Records 
Danish Companies: Full Financial Data 
Databank Italian Company Financial Profiles 
Directory of Chemical Producers—Companies 
Disclosure Database 
D&B Key British Enterprises Financial Performance 
D&B—Who Owns Whom 
EcoNovo: German Companies in Bundesanzeiger 
EcoRegister: German Company Registrations 
EdgarPlus  
Equifax UK Company Financial Data 
ESPICOM Pharmaceutical & Medical Companies 
Euromonitor Strategy 
Euro DB —Belgian Companies 
Experian's Business Credit Profiles 
Extel Financial Cards  
Extel International Cards 
Gale Group Company Intelligence 
Harris Business Profiler 
Health Devices Sourcebook 
ICC British Company Annual Reports 
ICC British Company Directory 
ICC British Company Financial Datasheets 
ICC British Directors Database 
IMS Company Profiles 
IMS Company Search 
Irish Companies & Businesses  
Kompass  
Kreditschutzverband: Austrian Companies 
Market Guide Company Financials 

Mergent Company Profiles 
Mergent Company Snapshots 
MG Financial/Stock Statistics 
Mondaq Business Briefing 
The Official Register of Czech & Slovak 

Organisations 
Pharmacontacts 
Research Centers and Services Directory 
Standard & Poor's Corporate Descriptions plus 

News 
Standard & Poor's Register—Corporate 
TecTrends 
Teikoku Databank: Japanese Companies 
Teikoku Japanese Companies: Full Financial Data 
TFSD Initial Public Offerings 
TFSD Ownership Database 
TFSD Joint Ventures & Alliances 
TFSD Worldwide Mergers & Acquisitions 
Thomas Register Online 
Thomson Financial Insider Trading Monitor 
wer gehoert zu wem: who belongs to whom  
Worldbox Swiss Company Financial Records 

Product Information 
 Includes industrial and consumer products, product 
announcements, product information, brand names, 
chemical products and import/export files. 

Advertiser and Agency Red Books : Advertisers 
Advertiser and Agency Red Books : Agencies 
AGROProjects 
Brands and Their Companies 
Business & Industry 
Business Wire 
CMP Computer Fulltext 
Computer News Fulltext 
Consumer Reports 
DIOGENES FDA Regulatory Updates 
Directory of Chemical Producers—Products 
Drug Information Fulltext 
EMBASE / EMBASE Classic 
Food Science and Technology Abstracts 
Gale Group Aerospace/Defense Markets & 

Technology 
Gale Group Computer Database 
Gale Group Health & Wellness Database 
Gale Group Magazine Database 
Gale Group Marketing & Advertising Reference 

Service 
Gale Group National Newspaper Index 
Gale Group New Product Announcements/Plus 

(NPA/Plus) 
Gale Group Newsearch 
Gale Group Newsletter Database 
Gale Group Newswire ASAP 
Gale Group PROMT  
Gale Group Trade & Industry Database 
Health Devices Alerts 
Health Devices Sourcebook 
IMS Company Search 
IMS New Product Focus 
IMS Patent Focus 
Kompass  
Management and Marketing Abstracts 
The Merck Index Online 
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Product Information (continued) 
Newsweek 
Periodical Abstracts PlusText 
PIERS Exports / Imports  
PIRA (Packaging, Paper, Printing and Publishing, 

Imaging and Nonwovens Abstracts) 
PLASPEC Materials Selection Database 
PR Newswire  
Prous Science Drug Data Report 
Prous Science Drugs of the Future 
RAPRA: Rubber and Plastics 
Readers' Guide Abstracts 
TableBase 
TecTrends 
Thomas Register Online 
TradStat 
UBM Industry News 
USP DI Volume I, Drug Information for the Health 

Care Professional 
World Surface Coatings Abstracts 
World Textiles 
 

Intellectual Property 
 Includes patents, trademarks, copyrights, claims, 
patent citation files, chemical patents, country & 
regional patents, equivalent patents/families, post-
issuance legal status, petroleum and energy patents, 
pharmaceutical patents, technology patents. 

Chinese Patent Abstracts in English 
CLAIMS/Citation  
CLAIMS/Compound Registry 
CLAIMS/Current Patent Legal Status 
CLAIMS/Reference 
CLAIMS/U.S. Patents 
CLAIMS/Uniterm 
Derwent Patents Citation Index 
Derwent World Patents Index First View 
Derwent World Patents Index 
Ei EnCompassPat 
European Patents Fulltext 
French Patents 
German Patents Fulltext 
IMS Patent Focus 
INPADOC/Family and Legal Status 
JAPIO—Patent Abstracts of Japan 
LitAlert 
TRADEMARKSCAN—Australia 
TRADEMARKSCAN—Austria 
TRADEMARKSCAN—Benelux 
TRADEMARKSCAN—Canada 
TRADEMARKSCAN—Community Trademarks 

(CTM) 
TRADEMARKSCAN—Czech Republic 
TRADEMARKSCAN—Denmark 
TRADEMARKSCAN—Finland 
TRADEMARKSCAN—France 
TRADEMARKSCAN—Germany 
TRADEMARKSCAN—Hungary 
TRADEMARKSCAN—International Register (WIPO) 
TRADEMARKSCAN—Ireland 
TRADEMARKSCAN—Italy 
TRADEMARKSCAN—Japan  
TRADEMARKSCAN—Latvia 
TRADEMARKSCAN—Liechtenstein 
TRADEMARKSCAN—Lithuania 
TRADEMARKSCAN—Mexico 
TRADEMARKSCAN—Monaco 
TRADEMARKSCAN—Norway 
TRADEMARKSCAN—Poland 
TRADEMARKSCAN—Portugal 
TRADEMARKSCAN—Slovak Republic 
TRADEMARKSCAN—South Korea 
TRADEMARKSCAN—Spain 
TRADEMARKSCAN—Sweden 
TRADEMARKSCAN—Switzerland 
TRADEMARKSCAN—United Kingdom 
TRADEMARKSCAN—U.S. Federal 
TRADEMARKSCAN—U.S. State 
U.S. Copyrights 
U.S. Patents Fulltext  
WIPO/PCT Patents Fulltext 
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Law & Government 
 Includes government, business opportunities, 
procurement & contracts, U.S. government printing 
office, U.S. government publications, U.S. government 
policy,  U.S. government regulations,  world government 
policy, regulations, chemical regulations, energy 
regulations, environmental regulations, food regulations, 
pharmaceutical regulation, public affairs. 

Accounting & Tax Database 
AP News  
BBC International Reports 
BBC Monitoring: Summary of World Broadcasts  
Business & Industry 
CELEX (European Community Law) 
Chemical Business NewsBase 
Chemical Safety NewsBase 
Dialog Defense Newsletters 
Dialog Telecommunications Newsletters 
Dictionary of Substances and Their Effects (DOSE) 
DIOGENES: Adverse Drug Events Database 
DIOGENES FDA Regulatory Updates 
DMS/FI Contract Awards 
Domain Names  
D&B—International Risk & Payment Review 
Ei EnCompassLit 
EIU: Business Newsletters 
EIU: Country Analysis 
EIU: Country Risk and Forecasts 
EIU: ViewsWire 
Employee Benefits Infosource 
ESPICOM Business Intelligence Country Healthcare 
ESPICOM Country Health Care Reports 
The Economist 
FBO Daily  
FDAnews 
Federal Register 
Federal Research in Progress (FEDRIP) 
Financial Times Fulltext 
Food Science and Technology Abstracts 
Foodline: LEGAL 
Foodline: MARKET 
Foodline: SCIENCE 
Foods Adlibra 
Gale Group Aerospace/Defense Markets & Technology 

Gale Group Business A.R.T.S. 
Gale Group Legal Resource Index 
Gale Group Magazine Database 
Gale Group National Newspaper Index 
Gale Group Newsearch 
Gale Group Newsletter Database 
Gale Group PROMT 
Gale Group Trade & Industry Database  
GPO Monthly Catalog 
Health Devices Alerts 
International Pharmaceutical Abstracts 
Jane's Defense & Aerospace News/Analysis 
The Journal of Commerce 
Materials Business File 
Material Safety Data Sheets—OHS 
Material Safety Label Data—OHS  
Material Safety Summary Sheets—OHS  
The McGraw-Hill Companies Publications Online 
Mondaq Business Briefing 
NCJRS 
Newsweek 
NTIS: National Technical Information Service 
Periodical Abstracts PlusText 
Pharmaceutical News Index (PNI) 
Pharmaprojects 
PIRA (Packaging, Paper, Printing and Publishing, 

Imaging and Nonwovens Abstracts) 
Prous Science Daily Essentials 
Quest Economics Database  
RAPRA: Rubber and Plastics 
Readers' Guide Abstracts 
Registry of Toxic Effects of Chemical Substances 

(RTECS) 
Regulatory Affairs Journal 
Scan-a-Bid: Business Opportunities 
Summary of Proposed Projects 
Tenders Electronic Daily 
TSCA Chemical Substances Inventory 
U.S. Copyrights 
U.S. Newswire  
UPI News  
WasteInfo 
Wilson Business Abstracts 
World News Connection (WNC) 
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News 
Worldwide News 
 Includes country and regional news, newswires, daily 
news. 

Africa News 
Agence France-Presse Newswires 
ANSA—Italian General News Service 
AP News 
Asia Intelligence Wire 
Asia-Pacific 
Asia-Pacific Business Journals 
Asia-Pacific News 
Baltic News Service 
BBC International Reports 
BBC Monitoring: Summary of World Broadcasts 
Børsen 
Business & Industry 
Business Week 
Business Wire 
Canada NewsWire 
Canadian Business and Current Affairs Fulltext 
Canadian Newspapers 
CASH 
Cinco Días 
Daily and Sunday Telegraph (London) 
Dialog Global Reporter 
Dialog NewsRoom 
The Economist 
ELSA Swiss Newswire 
ELSA Swiss Sportwire 
Emerging Markets and Middle East News 
Federal Register 
Financial Times Fulltext 
Gale Group National Newspaper Index 
Gale Group Newswire ASAP 
HandelsZeitung 
The Independent (London) 
The Irish Times 
ITAR/TASS News 
Japan Economic Newswire Plus 
Jerusalem Post Electronic Edition 
The Journal of Commerce 
Knight Ridder/Tribune Business News 
Latin American News 
Lebensmittel Zeitung 
Mergent Company News Reports 
Mirror Group Publications (United Kingdom) 
Le Monde 
Neue Zürcher Zeitung 
New York Times Abstracts 
New York Times —Fulltext 
New Zealand Newspapers 
Newspaper Abstracts Daily 
Newspaper Abstracts Archive 
El País 
Pharmaceutical & Healthcare Industry News 

Database (PHIND) 
PR Newswire  
ProQuest Newsstand 
Russian & CIS News  
South American Business Information 
South China Morning Post 
La Stampa 

Standard & Poor's Daily News 
Sueddeutsche Zeitung  
Times/Sunday Times (London) 
TFSD Worldwide Mergers & Acquisitions 
Thomson Financial Insider Trading Monitor 
La Tribune DB 
TV & Radio Transcripts Daily 
U.S. Newswire  
UPI News  
Wall Street Journal Abstracts 
World News Connection (WNC) 
Xinhua News  

U.S Newsapers Full Text 
 Additional U.S. newspapers are available in Dialog 

NewsRoom. 

Aberdeen American News 
(Akron) Beacon Journal 
(Albany) The Times Union 
Albuquerque Newspapers 
(Allentown) The Morning Call 
The Arizona Republic/The Phoenix Gazette 
Atlanta Journal-Constitution 
Augusta (GA) Chronicle 
(Baltimore) The Sun 
Bangor Daily News 
(Biloxi) Sun Herald 
(Boca Raton) The News 
The Boston Globe 
Boston Herald 
(Boulder) Daily Camera 
Bradenton Herald 
The Buffalo News 
Charleston Newspapers 
The Charlotte Observer 
The Christian Science Monitor 
The Cincinnati Post/The Kentucky Post 
(Cleveland) The Plain Dealer 
(Columbia) The State 
Columbus (Georgia) Ledger-Enquirer 
Contra Costa Papers 
Daily News of Los Angeles 
Dayton Daily News 
Denver Post 
Duluth News-Tribune 
(Fort Wayne) The News-Sentinel 
Fort Worth Star-Telegram 
The Fresno Bee 
(Gary) Post-Tribune 
Grand Forks Herald 
The Kansas City Star 
Las Vegas Review-Journal 
Lexington Herald-Leader 
(Long Beach) Press-Telegram 
Macon Telegraph 
(Madison) The Capital Times/Wisconsin State 

Journal 
(Memphis) The Commercial Appeal 
The Miami Herald 
Milwaukee Journal Sentinel 
(Minneapolis) Star Tribune 
(Myrtle Beach) The Sun News 
(New Jersey) The Record 
(New Orleans) The Times-Picayune 
Newsday and New York Newsday 
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New York Times—Fulltext 
(Norfolk) The Ledger-Star/The Virginian-Pilot 
The Palm Beach Post 
The Philadelphia Daily News 
The Philadelphia Inquirer 
Pittsburgh Post-Gazette 
(Portland) The Oregonian 
Richmond Times-Dispatch 
Roanoke Times 
Rocky Mountain News 
San Francisco Chronicle 
San Francisco Examiner 
San Jose Mercury News 
Sarasota Herald-Tribune 
Seattle Post-Intelligencer 
The Seattle Times 
Spokane Spokesman-Review 
St. Louis Post-Dispatch 
St. Paul Pioneer Press 
St. Petersburg Times 
(Tacoma) The News Tribune 
Tampa Tribune 
USA Today 
The Washington Times 
The Wichita Eagle 

Science & Technology 
Agriculture & Nutrition 
 Includes agriculture, food sciences and nutrition. 
Company and industry information can also be found in 
many of the databases listed under Business:  Business 
and Industry. 

AGRICOLA 
AGRIS International 
AGROProjects 
Allied and Complementary Medicine 
ASFA (Aquatic Sciences and Fisheries Abstracts) 
BIOSIS Preview 
CA Search: Chemical Abstracts 
CAB Abstracts 
CAB Veterinary Science & Medicine. 
CSA Life Sciences Abstracts 
Current Contents Search / Current Contents 

Search—Bibliographic  Records 
Derwent Biotechnology Resource 
Derwent Crop Protection File / Derwent Crop 

Protection Backfile 
Derwent Crop Protection Registry 
Derwent Drug Registry 
Derwent Veterinary Drug Backfile 
Dissertation Abstracts Online 
Elsevier Biobase 
EMBASE / EMBASE Classic 
EMBASE Alert 
Environmental Engineering Abstracts 
Federal Research in Progress (FEDRIP) 
Food Science and Technology Abstracts 
Foodline: LEGAL 
Foodline: MARKET 
Foodline: SCIENCE 
Foods Adlibra 
Gale Group Health & Wellness Database 
General Science Abstracts 
Global Health 
Inside Conferences 
Manual, Alternative and Natural Therapy 

(MANTIS) 
MEDLINE 
Meteorological and Geoastrophysical Abstracts 
Miller Freeman Industry and Product News 
New England Journal of Medicine 
NewsRX Healthcare Newsletters 
NewsRX Weekly Reports 
NTIS: National Technical Information Service 
Nutraceuticals International 
Oceanic Abstracts 
PASCAL 
Pesticide Fact File 
Pharmaceutical and Healthcare Industry News 

Database (PHIND) 
SciSearch: a Cited Reference Science Database 
ToxFile 
Water Resources Abstracts 
Wilson Applied Science & Technology Abstracts 
Wilson Biological & Agricultural Index 
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Chemistry 
 Includes biochemistry, CAS registry numbers—
chemical and medical files, chemical engineering, 
chemical literature, chemical properties, chemical 
structure searching, chemical substances, safety—
chemical. Company and industry information can also 
be found in many of the databases listed under Business:  
Business and Industry. 

Adis R&D Insight 
Adis Newsletters 
Adis Inpharma 
Aluminium Industry Abstracts 
Analytical Abstracts 
ANTE: Abstracts in New Technologies and 

Engineering 
Beilstein Database—Abstracts 
Beilstein Database—Facts 
Beilstein Database—Reactions 
BioEngineering Abstracts 
BIOSIS Previews (1926–present) 
CA Search: Chemical Abstracts (1967–present) 
CAB Abstracts 
CANCERLIT 
Ceramic Abstracts/World Ceramics Abstracts 
Chapman and Hall Chemical Database 
Chem Sources Chemical Directory 
Chemical Business NewsBase 
Chemical Engineering and Biotechnology Abstracts 
Chemical Safety NewsBase 
CHEMSEARCH 
CHEMTOX Online 
CLAIMS/Compound Registry 
CLAIMS/U.S. Patents 
CSA Life Sciences Abstracts 
Current Contents Search / Current Contents 

Search—Bibliographic  Records 
Derwent Chemistry Resource 
Derwent Crop Protection File  
Derwent Crop Protection Registry  
Derwent Drug File 
Derwent Drug Registry 
Dictionary of Substances and Their Effects (DOSE) 
DIOGENES: Adverse Drug Events Database 
Dissertation Abstracts Online 
Drug Information Fulltext 
Ei Compendex 
Ei EnCompassLit 
Ei EnCompassPat 
Elsevier Biobase 
EMBASE / EMBASE Classic 
EMBASE Alert 
EMCare 
Energy Science and Technology 
Engineered Materials Abstracts 
Enviroline 
Environmental Sciences 
Food Science and Technology Abstracts 
Foodline:  SCIENCE 
FLUIDEX (Fluid Engineering Abstracts) 
General Science Abstracts 
Global Health 
Hazardous Substances Databank 
IMS Patent Focus  
IMS R&D Focus 
Index Chemicus 

Inside Conferences 
Inspec  
International Pharmaceutical Abstracts 
KOSMET: Cosmetic Science 
Material Safety Data Sheets—OHS 
Material Safety Label Data—OHS 
Material Safety Summary Sheets—OHS 
MEDLINE 
The Merck Index Online 
METADEX 
Meteorological and Geoastrophysical Abstracts 
New Scientist 
NTIS: National Technical Information Service 
PAPERCHEM 
PASCAL 
Pesticide Fact File 
Pharm-line 
Pharmaprojects 
PIRA (Packaging, Paper, Printing and Publishing, 

Imaging and Nonwovens Abstracts) 
PLASPEC Materials Selection Database 
Pollution Abstracts 
Polymer Online 
Prous Science Drug Data Report 
Prous Science Drugs of the Future 
RAPRA: Rubber and Plastics 
Registry of Toxic Effects of Chemical Substances 

(RTECS) 
SciSearch: a Cited Reference Science Database  
ToxFile 
TSCA Chemical Substances Inventory 
USP DI Volume I, Drug Information for the Health 

Care Professional 
USP Dictionary of USAN and International Drug Names 
WasteInfo 
Weldasearch 
Wilson Applied Science & Technology Abstracts 
Wilson Biological & Agricultural Index 
World Surface Coatings Abstracts 

Energy & Environment 
 Includes energy, environment, ecology, forestry, 
marine science, mining, nuclear science, petroleum, 
pollution, waste and water. Company and industry 
information can also be found in many of the databases 
listed under Business:  Business and Industry. 

AESIS (Australia's Geoscience, Minerals, and 
Petroleum Database) 

ANTE: Abstracts in New Technologies and 
Engineering 

Aqualine 
ASFA (Aquatic Sciences and Fisheries Abstracts) 
BIOSIS Previews  
CA Search: Chemical Abstracts  
CAB Abstracts 
Civil Engineering Abstracts 
CSA Aerospace & High Technology Database 
CSA Life Sciences Abstracts 
Dissertation Abstracts Online 
Ei Compendex 
Ei EnCompassLit 
Ei EnCompassPat 
EMBASE / EMBASE Classic 
Energy Science and Technology 
Enviroline 
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Environmental Engineering Abstracts 
Environmental Sciences 
Federal Research in Progress (FEDRIP) 
FLUIDEX (Fluid Engineering Abstracts) 
General Science Abstracts 
GeoArchive 
GEOBASE 
GeoRef 
Inside Conferences 
Inspec  
The McGraw-Hill Companies Publications Online 
Meteorological and Geoastrophysical Abstracts 
New Scientist 
NTIS: National Technical Information Service 
Oceanic Abstracts 
PAIS International 
PASCAL 
Pollution Abstracts 
SciSearch: a Cited Reference Science Database  
Solid State and Superconductivity Abstracts 
SPIN 
TEME—Technology and Management 
Transportation Research Information Services 

(TRIS) 
TULSA (Petroleum Abstracts) 
Umweltforschungsdatenbank 
Umweltliteraturdatenbank 
WasteInfo 
Water Resources Abstracts 
WATERNET 
Wilson Applied Science & Technology Abstracts 
Wilson Biological & Agricultural Index 
Zoological Record Online 

Engineering & High Technology 
 Includes aerospace & defense, automotive research  
ceramics and composites, all aspects of engineering, 
coatings and paints, construction, computers, corrosion, 
defense technology, electronics, geology, geophysics, 
geosciences, instrumentation, manufacturing, materials, 
metals, packaging technology, paper technology, physics, 
software, textiles, telecommunications and 
transportation. Company and industry information can 
also be found in many of the databases listed under 
Business:  Business and Industry. 

AeroBase  
AESIS (Australia's Geoscience, Minerals, and 

Petroleum Database)  
Aluminium Industry Abstracts  
Analytical Abstracts  
ANTE: Abstracts in New Technologies and 

Engineering  
Automotive Engineering (DKF) 
BioEngineering Abstracts 
CA Search: Chemical Abstracts  
CELEX (European Community Law) 
Ceramic Abstracts/World Ceramics Abstracts  
Chemical Engineering and Biotechnology Abstracts  
Chemical Industry Notes (CIN)  
Civil Engineering Abstracts  
CMP Computer Fulltext 
Computer and Information Systems 
Computer News Fulltext 
Corrosion Abstracts  
CSA Aerospace & High Technology Database  

CSA Technology Research Database 
Current Contents Search / Current Contents 

Search—Bibliographic  Records 
Dialog Defense Newsletters 
Dialog Telecommunications Newsletters 
Dissertation Abstracts Online 
Earthquake Engineering Abstracts  
Ei Compendex  
Ei EnCompassLit 
Electronics and Communications Abstracts  
Energy Science and Technology 
Engineered Materials Abstracts  
Environmental Engineering Abstracts  
Federal Research in Progress (FEDRIP)  
FI Defense Market Intelligence Reports  
Flightline 
FLUIDEX (Fluid Engineering Abstracts) 
Food Science and Technology Abstracts 
Foodline: Science 
Gale Group Computer Database 
General Science Abstracts  
ICONDA–International Construction Database  
Index Chemicus  
Inside Conferences 
Inspec  
ITI Telecomms Reports 
Jane’s Defense & Aerospace News/Analysis 
Knight Ridder/Tribune Business News 
Materials Business File 
MathSci  
The McGraw-Hill Companies Publications Online 
Mechanical & Transportation Engineering Abstracts  
MEDITEC: Medical Engineering 
METADEX  
MetalBase  
Meteorological and Geoastrophysical Abstracts  
Miller Freeman Industry and Product News 
MIRA—Motor Industry Research  
New Scientist  
NTIS : National Technical Information Service 
PAPERCHEM  
PASCAL  
PIRA (Packaging, Paper, Printing and Publishing, 

Imaging and Nonwovens Abstracts)  
Polymer Online  
RAPRA: Rubber and Plastics  
SciSearch: a Cited Reference Science Database   
Solid State and Superconductivity Abstracts  
SPIN  
TecTrends 
TEME—Technology and Management 
Transportation Research Information Services 

(TRIS)  
TULSA (Petroleum Abstracts) 
Weldasearch  
Wilson Applied Science & Technology Abstracts 
World Surface Coatings Abstracts  
World Textiles  
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Medicine & Biosciences 
 Includes biotechnology, biology, medicine, medical 
engineering, health, alternative medicine, events and 
conferences, medical devices, fulltext medical journals, 
toxicology. Company and industry information can also 
be found in many of the databases listed under Business:  
Business and Industry. 

Adis Newsletters 
Adis Inpharma 
Adis Reactions Database  
AgeLine 
Ärzte Zeitung: German Medical News 
Allied and Complementary Medicine 
ASFA (Aquatic Sciences and Fisheries Abstracts) 
Beilstein Database —Reactions 
Beilstein Database—Abstracts 
BioCommerce Data's Biotechnology Directory 
BioEngineering Abstracts 
BIOSIS Previews  
BIOSIS Toxicology 
British Nursing Index 
CA Search: Chemical Abstracts  
CAB Abstracts 
CANCERLIT 
Chemical Engineering and Biotechnology Abstracts 
Chemical Safety NewsBase 
CHEMTOX Online 
CSA Life Sciences Abstracts 
Current Biotechnology Abstracts 
Current Contents Search / Current Contents 

Search—Bibliographic  Records 
Derwent Biotechnology Abstracts   
Dictionary of Substances and Their Effects (DOSE) 
DIOGENES FDA Regulatory Updates 
DIOGENES: Adverse Drug Events Database 
Dissertation Abstracts Online 
Drug Information Fulltext 
Ei Compendex 
Elsevier Biobase 
EMBASE / EMBASE Classic 
EMBASE Alert 
EMCare 
Energy Science and Technology 
Enviroline 
Environmental Sciences 
ESPICOM Pharmaceutical & Medical Device News 
Evidence-Based Medical Journals 
FDAnews 
Federal Research in Progress (FEDRIP) 
Food Science and Technology Abstracts 
Foodline: LEGAL 
Foodline: SCIENCE 
Foods Adlibra 
Gale Group Health & Wellness Database 
Gale Group Health Periodicals Database 
Gale Group PharmaBiomed Business Journals 
General Practitioner 
General Science Abstracts 
Global Health    
Health Devices Alerts 
Health Devices Sourcebook 
IMS Conference & Events Database 
Inside Conferences  
Inspec  
International Pharmaceutical Abstracts 

IPA Toxicology 
Manual, Alternative and Natural Therapy 

(MANTIS ) 
Martindale: The Complete Drug Reference 
Material Safety Data Sheets—OHS 
Material Safety Summary Sheets—OHS 
MEDITEC: Medical Engineering 
MEDLINE  
New England Journal of Medicine 
New Scientist 
NewsRX Healthcare Newsletters 
NewsRX Weekly Reports 
NTIS: National Technical Information Service 
Oceanic Abstracts 
PASCAL 
Pesticide Fact File 
Pharma Marketing Service (PMS) 
Pharm-line 
Physical Education Index 
Pollution Abstracts 
PsycINFO 
Registry of Toxic Effects of Chemical Substances 

(RTECS) 
Regulatory Affairs Journal 
SciSearch: a Cited Reference Science Database  
SEDBASE: Side Effects of Drugs  
TEME—Technology and Management 
ToxFile 
USP DI Volume I, Drug Information for the Health 

Care Professional 
WasteInfo 
Wilson Applied Science & Technology Abstracts 
Wilson Biological & Agricultural Index 
Zoological Record Online 

Pharmaceuticals 
 Includes drugs in development, new drugs, drug 
directories, pharmaceutical R&D, pharmacology. 
Company and industry information can also be found in 
many of the databases listed under Business:  Business 
and Industry. 

Adis Clinical Trials Insight  
Adis Inpharma 
Adis R&D Insight 
Adis Reactions Database 
Allied and Complementary Medicine 
Analytical Abstracts 
Beilstein Database—Abstracts 
BIOSIS Previews  
CA Search: Chemical Abstracts  
CAB Veterinary Science & Medicine 
Derwent Chemistry Resource 
Derwent Drug File  
Derwent Drug Registry 
Derwent Veterinary Drug Backfile 
DIOGENES: Adverse Events Database 
DIOGENES FDA Regulatory Updates 
Dissertation Abstracts Online 
Drug Information Fulltext 
Elsevier Biobase 
EMBASE / EMBASE Classic 
EMBASE Alert 
EMCare 
ESPICOM Pharmaceutical & Medical Device News 
FDAnews 
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Global Health   
IDIS Drug File 
IMS Company Search 
IMS Conferences & Events Database 
IMS New Product Focus 
IMS Patent Focus 
IMS Product Monographs 
IMS R&D Focus 
IMS R&D Focus Drug News 
Inside Conferences 
International Pharmaceutical Abstracts 
KOSMET: Cosmetic Science 
Manual, Alternative and Natural Therapy 

(MANTIS ) 
Marketletter: Pharma, Generic and Biotech Daily 

Business News 
Martindale: The Complete Drug Reference 
MEDLINE  
The Merck Index Online 
Miller Freeman Industry and Product News 
NewsRX Healthcare Newsletters 
NewsRX Weekly Reports 
PASCAL 
Pharma Marketing Service (PMS) 
Pharmaprojects 
Pharm-line 
Pharmaceutical and Healthcare Industry News 

Database (PHIND) 
Pharmaceutical News Index (PNI) 
Prous Science Daily Essentials  
Prous Science Drug News & Perspectives 
Prous Science Drugs of the Future 
Regulatory Affairs Journal. 
SciSearch: a Cited Reference Science Database  
SEDBASE: Side Effects of Drugs  
ToxFile 
USP DI Volume I, Drug Information for the Health 

Care Professional 
USP Dictionary of USAN and International Drug 

Names 

Social Sciences & Humanities 
 Includes sociology, architecture, arts, education, 
history, humanities, information sciences, language, 
philosophy, psychology, health administration, political 
science. 

AgeLine 
America:  History and Life 
Architecture Database 
Art Abstracts 
Arts & Humanities Search 
Australian Education Index 
British Education Index 
British Nursing Index 
CAB Tourism & Leisure 
Ceramic Abstracts/World Ceramics Abstracts 
Civil Engineering Abstracts 
Current Contents Search  / Current Contents 

Search—Bibliographic  Records 
DH-DATA: Health Admin., Medical Toxicology & 

Env. Health 
Dissertation Abstracts Online 
Earthquake Engineering Abstracts 
Education Abstracts 
Ei Compendex 
EMCare 
ERIC 
Gale Group Business A.R.T.S. 
Gale Group Health & Wellness Database 
Gale Group Health Periodicals Database 
Gale Group Magazine Database 
Gale Group PharmaBiomed Business Journals 
Gale Group Trade & Industry Database 
Global Health 
Historical Abstracts 
HSELINE: Health & Safety 
ICONDA—International Construction Database 
Inside Conferences 
King's Fund 
Library Literature and Information Science 
The McGraw-Hill Companies Publications Online 
NCJRS 
Newsweek 
NTIS: National Technical Information Service 
PAIS International 
PASCAL 
PsycINFO 
Quotations Database 
Readers' Guide Abstracts 
SciSearch: a Cited Reference Science Database  
Social SciSearch 
The Bibliography of the History of Art 
Wilson Humanities Abstracts 
Wilson Social Sciences Abstracts 
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Multidisciplinary & Reference 
General Interest 
 Includes consumer & buyers’ information, general 
interest magazines, leisure, recreation and travel. 

Asia-Pacific Business Journals 
Asia Intelligence Wire 
Brands and Their Companies 
Business Week 
Business Wire 
CMP Computer Fulltext 
Computer News Fulltext 
Consumer Reports 
Dialog Telecommunications Newsletters 
The Economist 
Gale Group Computer Database 
Gale Group Health & Wellness Database 
Gale Group Marketing & Advertising Reference Service 
Gale Group Magazine Database 
Gale Group Newsletter Database  
Gale Group PROMT 
Gale Group Trade & Industry Database 
Harvard Business Review 
The McGraw-Hill Companies Publications Online 
New England Journal of Medicine 
Newsweek 
Periodical Abstracts PlusText 
Physical Education Index 
ProQuest Newsstand 
Readers' Guide Abstracts 
TableBase 

Reference 
 Includes biography, books, associations, foundations 
& grants, media directories, schools and reviews. 

American Library Directory 
Arts & Humanities Search 
Biography Master Index 
Book Review Index 
Bowker Biographical Directory 
British Books in Print 
Encyclopedia of Associations 
Foundation Directory 
Foundation Grants Index 
Gale Database of Publications and Broadcast Media 
Gale Directory of Online, Portable, and Internet Databases 
Gale Group Business A.R.T.S. 
Gale Group Magazine Database 
Gale Group National Newspaper Index 
Gale Group Trade & Industry Database 
Grants 
ICC British Directors Database 
LC MARC—Books 
Marquis Who’s Who 
Periodical Abstracts PlusText 
Peterson's College Database 
Peterson's GradLine 
Readers' Guide Abstracts 
Social SciSearch 
Standard & Poor’s Register—Biographical 
TV & Radio Transcripts Daily 
Ulrich’s Periodicals Directory 
UnCover 
Who's Who in European Business 



   

  41 

 

Database Descriptions 
 



 

42 

 



  Database Descriptions 

  43 

ABI/INFORM® 
Includes details on virtually every aspect of business, 
including company histories, competitive intelligence 
and new product development. Provides in-depth 
coverage of over 2,800 publications, with more than 
50 % available in fulltext. Contains citations, abstracts 
and text from professional publications, academic 
journals and trade magazines published worldwide. 
ELinks enabled on DataStar. 
Provider:  ProQuest, LLC 
Subject:  Business & Industry, Market Research 
Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 15 Daily 1971+ 
DataStar: INFO Daily 1971+ 

Accounting & Tax Database 
Provides comprehensive indexing and informative 
abstracts of articles in prominent accounting, taxation 
and financial management publications from the 
United States and other countries. Selected records 
feature the fulltext of the source article. A derivative 
print equivalent of the database is Accounting & Tax 
Index. 
Provider:  ProQuest, LLC 
Subject:  Business & Industry, Law & Government 
Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 485 Weekly 8/1971+ 

Adis Clinical Trials Insight 
Presents highly structured records of key papers 
published in more than 2,000 international medical and 
biomedical journals, papers presented at the top 100 
clinical meetings and trials data from media releases 
and relevant company and trial registry Web sites on 
drugs, drug therapy, adverse drug reactions and 
pharmacoeconomics. 
Provider:  Wolters Kluwer Health 
Subject:  Pharmaceuticals 
Type:  Bibliographic/Full Text 
Language:  English+ 
Dialog: 173 Weekly 1990+ 
 373 Archive 1982–1989 
 873* Archive 1982–1989 
 973* Weekly 1990+ 
DataStar: ACTI Weekly 1990+ 
 AC89 Archive 1983–1989 
 *Subscriber access only 

Adis Newsletters 
The Adis Newsletters database contains all the news 
and fulltext articles from the following three newsletter 
publications: Inpharma (INP); Reactions™ (REA); and 
Pharmacoeconomics & Outcomes News™ (PON), 
formerly PharmacoResources. 
Provider:  Wolters Kluwer Health 
Subject:  Business & Industry, Chemistry, Medicine & 

Biosciences, Pharmaceuticals 
Type:  Full Text 
Language:  English 
Dialog: 428 Daily Current 4 weeks 
 429 Daily 1982–4 weeks ago 

Adis Inpharma 
DataStar: IPHC Daily Current 4 weeks 
 IPHD Daily Today 
 IPHA Daily 1983–4 weeks ago 

Adis Reactions Database 
DataStar: REAC Daily Current 4 weeks 
 READ Daily Today 
 REAA Daily 1983–4 weeks ago 

Adis PharmacoEconomics & Outcomes News 
DataStar: ADPC Daily Current 4 weeks 
 ADPD Daily Today 
 ADPR Daily 1994–4 weeks ago 

Adis R&D Insight 
Reports developments for approximately 19,000 
drugs in development worldwide, from the earliest 
laboratory report to market launch. Data is compiled 
from direct contact with R&D companies, published 
drug and therapeutic literature, meetings and 
conferences, company communicaitons and licensed 
Lehman Brothers’ PharmaPipelines data. On 
DataStar contains images of drug structures for 
approximately 40% of records. 
Provider:  Wolters Kluwer Health 
Subject:  Chemistry, Pharmaceuticals 
Type:  Full Text 
Language:  English 
Dialog: 107 Weekly 1986+ 
 907* Weekly 1986+ 
DataStar: ADRD Weekly 1986+ 
 *Subscriber access only 

Advertiser and Agency Red Books™ 
The Advertisers database contains business profiles 
and corporate linkage for over 20,000 top public and 
private U.S. and international companies that 
annually spend more than U.S. $200,000  to advertise 
their products and services, as well as name and titles 
for  some 117,000 industry professionals. The 
Agencies database contains business profiles for the 
world’s top advertising agencies, including: 
adveristing accounts by name; sales; and gross 
billings by media channel 
Provider:  LexisNexis, a division of Reed Elsevier Inc.  
Subject:  Company Directories & Financials, Product 

Information  
Type:   Directory 
Language:  English  

Advertisers  
Dialog: 177 Monthly Current 

Agencies 
Dialog: 178 Monthly Current 
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AeroBase® 
Provides references and abstracts of key scientific 
and technical documents, books, reports and 
conferences, covering aerospace research and 
development. Covers basic and applied research in 
aeronautics, astronautics and space sciences, as well 
as technology development and applications in fields 
such as chemistry, geosciences, physics, 
communications and electronics. 
Provider:  Thomson Scientific 
Subject:  Engineering  & High Technology 
Type:  Bibliographic 
Language:  English 
Dialog: 104 Monthly 1999+ 

AESIS (Australia’s Geoscience, 
Minerals and Petroleum Database) 
Indexes to all available Australian information both 
published and unpublished in the subject areas. More 
than 650 journals are indexed. Also covered are 
conference papers, books, maps, field guides, 
university theses as well as unpublished company 
exploration reports from all the Mines Departments 
around Australia. 
Provider:  Australian Mineral Foundation Inc. 
Subject:  Energy & Environment, Engineering & High 

Technology 
Type:  Bibliographic 
Language:  English 
Dialog: 105 Closed 1965–2001 

Africa News 
International news agency covering political, 
economic and social developments in Africa. Africa 
News has contributors including the Panafrican 
News Agency, headquartered in Dakar, and the 
Nairobi-based All Africa Press Service. Participating 
publications include some of Africa’s best-known 
independent periodicals, among them the Post of 
Zambia and Nigeria’s Newswatch and Theweek. 
Provider:  Comtext Scientific Corporation 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 606 Continuous 6/1999+ 
 806 Archive 7/1996–5/1999 

AgeLine 
Provides coverage of social gerontology—the study 
of aging in social, psychological, health-related and 
economic contexts. Well-covered data on the delivery 
of health care for the older population and its 
associated costs and policies. Contains citations from 
journals, books, book chapters and reports. 
Provider:  AARP 
Subject:  Medicine & Biosciences, Social Sciences & 

Humanities 
Type:  Bibliographic 
Language:  English 
Dialog: 163 Bimonthly 1967+ 

 

Agence France-Presse Newswires 
Provides fulltext articles relating to national, 
international, business and sports, Agence France-
Presse distributes its news service worldwide. The 
operation represents the totality of news collected by 
some 3,200 AFP journalists and stringers operating 
out of over 160 countries.  Articles appear in English, 
French or Spanish, depending on the database. 

Provider:   Agence France-Presse 
Subject:   Business & Industry, Worldwide News 
Type:   Full Text       
Language:  English, French, Spanish  

English Wire (International) 
Dialog: 614 Daily 10/1999+ 
 814 Archive 6/1991–9/1999 

French Wire (International)  
Dialog: 615 Daily 11/1999+ 
 815 Archive 9/1991–10/1999 

Documentary (International)  
DataStar: ADOC Daily 1993+ 
 ADOD Daily Today 

Economic (International)  
DataStar:  AECO Daily 1992+ 
 AECD Daily Today 

English Wire (American)  
DataStar: AUSA Daily 1993+ 
 AUSD Daily Today 

English Wire (European)   
DataStar: AEUR Daily 1992+ 
 AEUD Daily Today 

General (International)  
DataStar: AGEN Daily 5/1991+ 
 AGED Daily Today 

International Wire  
DataStar: AFIN Daily 6/1994+ 
 AFID Daily Today 

Spanish Wire  
DataStar: AFSP Daily 1992+ 
 AFSD Daily Today 

Sports (International)  
DataStar: ASPO Daily 5/1991+ 
 ASPD Daily Today 

AGRICOLA 
Extensive bibliographic database consisting of 
records for worldwide literature citations of journal 
articles, monographs, theses, patents, translations, 
microforms, audiovisuals, software and technical 
reports. Available since 1970, AGRICOLA serves as 
a document locator and bibliographic access and 
control system for the National Agricultural Library 
(NAL) collection. ELinks enabled. 
Provider:  National Agricultural Library of the U.S. 

Department of Agriculture (USDA) 
Subject:  Agriculture & Nutrition 
Type:  Bibliographic 
Language:  English+ 
Dialog: 10 Monthly 1970+ 
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AGRIS International 
AGRIS International is the international information 
system for agricultural sciences and technology. The 
database serves as a comprehensive inventory of 
worldwide agricultural literature, which reflects 
research results, food production and rural 
development to help users identify problems involved 
in all aspects of world food supply. ELinks enabled. 
Provider:  Food and Agriculture Organization (FAO) of 

the United Nations; National Agriculture 
Library (NAL) of the USDA 

Subject:  Agriculture & Nutrition 
Type:  Bibliographic 
Language:  English+ 
Dialog: 203 Monthly 1974+ 

AGROProjects 
AGROProjects monitors the R&D of new 
agrochemical products, including active ingredients 
and combinations, from the patent disclosure stage 
to full commercialization or discontinuation. Profiles 
summarize new product information on and include 
chemical structures, chemical synthesis routes, 
physicochemical properties and formulations. 
Provider:  Informa UK Ltd. 
Subject:  Agriculture & Nutrition, Business & 

Industry, Product Information 
Type:  Full Text/Directory 
Language:  English 
Dialog: 235 Quarterly 1990+ 

Allied and Complementary Medicine 
Covers the fields of complementary or alternative 
medicine and allied health. Descriptors used in 
indexing the records are based on MeSH® (Medical 
Subject Headings). The information in this database 
will be of interest to anyone who needs to know 
more about alternatives to conventional medicine. 
ELinks enabled on DataStar. 
Provider:  The British Library 
Subject:  Medicine & Biosciences 
Type:  Bibliographic 
Language:  English+ 
Dialog: 164 Monthly 1985+ 
DataStar: AMED Monthly 1985+ 
 AVOC Thesaurus Current 

Aluminium Industry Abstracts 
Aluminium Industry Abstracts (AIA), formerly 
World Aluminum Abstracts (WAA), provides 
coverage of the world's technical literature on 
aluminum, production processes, products, 
applications and business developments. All aspects 
of the aluminum industry, aside from mining, are 
covered. ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Chemistry, Engineering & High Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 33* Monthly 1972+ 
 *Subscriber access only 

 

America: History and Life 
Comprehensive file with abstracting and indexing of 
the full range of U.S. and Canadian history, area 
studies and current affairs literature. Citations from 
international journals include reviewed books and 
dissertations. Comprises history, inter- disciplinary 
studies of historical interest, and history-related 
topics in the social sciences and humanities. 
Provider:  ABC-CLIO 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English+ 
Dialog: 38 Closed 1954–2005 

American Banker Financial Publications 
American Banker Fulltext 
Corresponds to the fulltext of the authoritative daily 
financial services newspaper, American Banker, as 
well as the fulltext of other financial newsletters 
published by American Banker in the areas of U.S. 
capital markets, bank regulation, insurance letters 
and public finance letters. These publications follow 
trends, developments and news in banking and 
financial areas. 
Provider:  American Banker-Bond Buyer 
Subject:  Business & Industry 
Type:  Full Text 
Language:  English 
Dialog: 625 Daily 11/1981 
DataStar: BANK Daily 1981+ 
 BAND Daily Today 

American Business Directory 
Contains company address, current address, 
telephone number, employment data, key contact 
and title, primary Standard Industrial Classification 
(SIC) code, yellow pages and brand/trade name 
information, actual and estimated financial data and 
corporate linkages on over 12 million U.S. business 
establishments. 
Provider:  InfoUSA 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 531 Monthly Current 

American Library Directory 
Compiled annually with information on public, 
academic, special, and government libraries and 
more than 75,000 library personnel. Listings may 
include the following types of information: name and 
address; branch locations; holdings; budgets; 
programs; special collections; automation systems; 
and telephone and fax numbers. 
Provider:  R.R. Bowker 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 460 2003  Closed 

 



Database Descriptions 

46 

Analytical Abstracts 
Devoted to all aspects of analytical chemistry: 
general applications; inorganic and organic 
chemistry; pharmaceutical chemistry; environmental 
science; agriculture; instrumentation and more. 
Information includes chemical names, CAS® Registry 
Numbers, details of the analytes and matrices, 
technique used. ELinks enabled. 
Provider:  The Royal Society of Chemistry 
Subject:  Chemistry 
Type:  Bibliographic 
Language:  English+ 
Dialog: 305 Weekly 1980+ 
DataStar: ANAB Weekly 1978+ 

ANSA – Italian General News Service 
Supplies up-to-the-minute coverage of domestic and 
international events in politics, economic affairs, 
companies and more in Italy and around the world. 
About 60% of the database is devoted to Italy, 20% 
to the rest of Europe and 20% to the rest of the 
world. 
Provider:  Agenzia Ansa 
Subject:  Worldwide News 
Type:  Full Text 
Language:  Italian 
DataStar: ANSA Daily 1981–2 days ago 
 ANSD Daily Today (unedited) 
 ANSC Daily 1 week (unedited) 

ANTE: Abstracts in New Technologies 
and Engineering 
Provides abstracting and indexing of 350 academic 
and trade publications from the U.K. and the U.S., 
with eLinks. Coverage includes new technologies, 
such as information technology and computing, 
electronics, biotechnology and medical technology. 
Engineering is also covered, including construction, 
electrical and chemical engineering and allied subject 
areas. 
Provider:  ProQuest, LLC 
Subject:  Chemistry, Engineering & High Technology 
Type:  Bibliographic 
Language:  English 
Dialog: 60* Monthly 1982+ 
 *Subscriber access only 

AP News 
Provides the fulltext of Associated Press coverage of 
national, international and business news, as well as 
sports and financial information. Available 24 hours 
after transmission on the high-speed  DataStream 
service. The largest supplier of general-interest news 
to the media worldwide, the AP serves more than 
8,000 newspaper and broadcast outlets in 121 
countries. 
Provider:  Associated Press 
Subject:  Business & Industry, Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 258 Continuous 2000+ 
 858 Archive 7/1984–12/1999 

Aqualine 
Contains abstracts and bibliographic citations from 
approximately 300 journals, conference proceedings, 
scientific reports, books and theses, with eLinks. 
Major subjects include water resources and supplies 
management, water legislation, water quality, 
potable water distribution, wastewater collection, 
water treatment technologies, wastewater and 
sewage treatment and effects of water pollution. 
Provider:  ProQuest, LLC 
Subject:  Energy & Environment, Engineering & High 

Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 78* Monthly 1960+ 
 *Subscriber access only 

Architecture Database 
Online version of the print publication Architectural 
Publications Index (API) compiled by the British 
Architectural Library at the Royal Institute of British 
Architects. The literature indexed includes articles, 
books, interviews, obituaries and biographies in 
more than 300 current periodicals in 20 languages, as 
well as items cataloged since the 1980s. 
Provider:  British Architectural Library, Royal Institute 

of British Architects 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English+ 
Dialog: 179 Monthly 1974+ 

Art Abstracts 
Contains articles from more than 400 periodicals 
published throughout the world. Coverage includes 
periodicals, yearbooks and museum bulletins 
published in English and other languages and indexes 
reproductions of works of art that appear in cited 
periodicals. Offers well-written, detailed abstracts 
that describe the content and scope of the source 
articles. 
Provider:  The H.W. Wilson Company 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English+ 
Dialog: 435 Monthly 1984+ 

Arts & Humanities Search 
International, multidisciplinary database that covers 
the world’s leading arts and humanities journals, 
plus relevant social and natural science journals and 
additional records from the Current Contents series. 
A key advantage to this database is the ability to run 
cited-reference searches. 
Provider:  Thomson Scientific 
Subject:  Social Sciences & Humanities,              

Reference 
Type:  Bibliographic 
Language:  English+ 
Dialog: 439 Weekly 1980+ 
DataStar: AHCI Weekly 1980+ 
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Ärzte Zeitung: German Medical News 
Contains highly current information on medical 
trends, management of health services and the 
pharmaceutical industry. Main topics include new 
developments in medical diagnosis, therapy and 
treatment, advances in medical science, national and 
international health policies, company news, market 
data and trends in the pharmaceutical industry. 
Provider:  Ärzte Zeitung Verlagsgesellschaft mBH 
Subject:  Medicine & Biosciences 
Type:  Full Text 
Language:  German 
DataStar: AEZT Weekly 1984+ 

ASFA (Aquatic Sciences and Fisheries 
Abstracts) 
Monitors more than 5,000 serial publications, books, 
reports, conference proceedings, translations and 
limited distribution literature. ELinks enabled, it is 
the premier reference of aquatic science librarians. 
Provider:  ProQuest, LLC 
Subject:  Agriculture & Nutrition, Energy & 

Environment, Medicine & Biosciences 
Type:  Bibliographic 
Language:  English 
Dialog: 44* Monthly 1971+ 
 *Subscriber access only 

Asia Intelligence Wire 
Contains an extensive collection of newswire stories, 
newspaper articles and journal articles from a wide 
variety of international sources. Geographic coverage 
includes Cambodia, China, India, Hong Kong, 
Indochina, Indonesia, Japan, Korea, Malaysia, 
Myanmar, Philippines, Singapore, Taiwan, Thailand 
and Vietnam. 
Provider:  Financial Times Information Ltd. 
Subject:  Worldwide News, General Interest 
Type:  Bibliographic/Full Text 
Language:  English+ 
Dialog: 619 Daily 1995+ 

Asian Company Profiles 
Covers public and private companies from major 
trading countries in Asia. Includes manufacturers, 
importers, exporters and major service companies 
supporting international business. Asian subsidiaries 
and local offices of international companies are 
provided. 
Provider:  FBR Data Base, Inc. 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 505 Monthly Current 

Asia-Pacific 
Covers the business, economics and new industries of 
the Pacific Rim nations, including Eastern Asia, 
Southeast Asia, the Indian subcontinent, the Middle 
East, Australia and the Pacific Island nations. 
Detailed abstracts are provided for selected journal 
articles, monographs, conferences and government 
documents. Shorter citations with briefer indexing 
are provided for a wide variety of journal articles, 
newspapers and more. 
Provider:  Aristarchus Knowledge Industries 
Subject:  Business & Industry, Worldwide News 
Type:  Bibliographic 
Language:  English+ 
Dialog: 30 Monthly 1985+ 

Asia-Pacific Business Journals 
Derived from business publications of the Asia-
Pacific region. These publications focus on business, 
trade and economic issues related to activities in 
Asian and Pacific Rim. Publications vary from 
newsletters and newspapers, to journals and other 
periodical publications. For current articles use 
Dialog Global Reporter (File 20) and Asia 
Intelligence Wire (File 619). 
Provider:  Thomson Scientific 
Subject:  Business & Industry, Worldwide News, 

Worldwide News, General Interest 
Type:  Full Text 
Language:  English+ 
Dialog: 748 Closed 1986–2005 
DataStar: ASBJ Closed 1986–2005 

Asia-Pacific News 
Collection of fulltext, general circulation newspapers 
and news journals of the Asia-Pacific region. Each of 
the sources brings coverage of local issues, business 
and politics, combined with the unique features of 
the source. 
Provider:  Thomson Scientific 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 728 Closed 1986–2005 

Australian Education Index 
Australia’s most comprehensive collection of 
educational research documents, the database holds 
more than 160,000 records relating to educational 
trends, policy and practices. ELinks enabled. 
Provider:  Cunningham Library Australian Council for 

Educational Research 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English 
DataStar: AUEI Monthly 1977+ 
 UVOC Thesaurus Current 
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Automotive Engineering (DKF) 
Access to the worldwide literature on all aspects of 
motor vehicle design, construction and 
manufacturing. DKFL provides access to abstracted 
literature (in German) on road and cross-country 
vehicles for civilian and military use. 
Provider:  Dokumentation Kraftfahrwesen e.V. 
Subject:  Business & Industry, Engineering & High 

Technology 
Type:  Bibliographic 
Language:  German 
DataStar: DKFL Monthly 1974+ 

Baltic News Service 
Offers information on the Republics of Estonia, 
Latvia, Lithuania, the Commonwealth of 
Independent States and the Baltic region generally. 
Provides coverage of government, politics, economics, 
foreign relations and social trends. Includes 
commercial and general business information with 
international currency exchange rates, prices and 
other statistical data. 
Provider:  Baltic News Service 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
DataStar: BNSA Archive  

Banking Information Source 
Provides essential information about the financial 
services industry, banking trends, topics, issues and 
operations. Its uniquely comprehensive coverage of 
important industry sources meets the banking-related 
information needs of researchers in banking, finance, 
government, tax, insurance, economics, financial 
services and business schools. It contains the fulltext 
of cited articles from many high-demand sources. 
Provider:  ProQuest, LLC 
Subject:  Business & Industry 
Type:  Full Text 
Language:  English 
Dialog: 268 Weekly 1981+ 

BBC International Reports 
Provides timely news from one of the world’s most 
highly respected news reporting services. Monitored 
reports are translated into English from over 100 
languages without additional comment or analysis. 
BBC International Reports provide coverage of 
major events, often including information missed by 
other providers. 
Provider:  BBC Monitoring 
Subject:  Business & Industry, Worldwide News, Law 

& Government 
Type:  Full Text 
Language:  English 
DataStar: BBCM Daily 4/2001+ 
 BBCD Continuous Today 

BBC Monitoring: Summary of World 
Broadcasts 
Provides an in-depth and unique source of 
international political and economic news gathered 
daily from international television and radio 
broadcasts and news agency transmissions from 
around the world, mainly in Eastern Europe and the 
Third World. For current news check BBC 
International Reports (BBCM). 
Provider:  British Broadcasting Corp. 
Subject:  Business & Industry, WorldWide News, Law 

& Government 
Type:  Full Text 
Language:  English 
DataStar: BSWB Archive 9/1993–3/2001 

BCC Market Research 
Includes market research reports that provide 
comprehensive information on market segmentation, 
industry structure, production and consumption 
statistics, marketing strategies, new technologies and 
applications, market penetration, major company 
profiles, distribution networks and pricing. Tables 
and figures depict market trends, with projections. 
Provider:  Business Communications Co., Inc. 
Subject:  Business & Industry, Market Research 
Type:  Full Text 
Language:  English 
Dialog: 764 Monthly 1988+ 
DataStar: BCCM Monthly 1994+ 

Beilstein Databases 
Beilstein Database—Abstracts includes bibliographic 
citations to the original literature from which the 
Facts and Reactions are extracted. The Beilstein 
Abstract ID makes it possible to locate all substances 
and reactions indexed in Beilstein Database—Facts 
(File 390) and Beilstein Database—Reactions (File 
391) from each citation included in Abstracts file. 
The Facts database (File 390) contains structures and 
properties for about nine million heterocyclic, acyclic 
and isocyclic compounds covered in the chemical 
literature published from 1771 onwards and allows 
for chemical structure searching. 
Provider:  Elsevier Information Systems GmbH 
Subject:  Chemistry, Medicine & Biosciences, 

Pharmaceuticals 
Type:  Bibliographic 
Language:  English+ 

Beilstein Database—Abstracts 
Dialog: 393 Quarterly 1771+ 

Beilstein Database—Facts 
Dialog: 390 Quarterly 1771+ 

Beilstein Database—Reactions 
Dialog: 391 Quarterly 1771+ 
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The Bibliography of the History of Art 
Joint effort of the Art History Information Program 
(AHIP) of the J. Paul Getty Trust and the Institut de 
l’Information Scientifique et Technique (INIST) of 
the Centre National de la Recherche Scientifique. 
The database corresponds to the print bibliography 
of the same name. 
Provider:  AHIP/J.Paul Getty Trust and INIST/CNRS 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English+ 
Dialog: 190 Quarterly 1987+ 

BioCommerce Data’s Biotechnology 
Directory 
Business aspects of biotechnology and commercial 
applications of biological sciences worldwide. The 
file includes two types of records: abstract records 
and organization profile records. From August 2004, 
organization profile records only updated; abstract 
records are available for the period 1981–8/2004. The 
organization profile records are directory-style 
entries. 
Provider:  Informa UK Ltd. 
Subject:  Business & Industry, Company Directories 

& Financials 
Type:  Directory/Bibliographic 
Language:  English 
Dialog: 286 Closed 1981–2005 
DataStar: CELL Closed 1981–2005 

BioEngineering Abstracts 
Provides bibliographic coverage, with eLinks enabled, 
from recent worldwide literature sources of research, 
applications, regulatory developments and new 
patents across all areas of bioengineering including 
medical, pharmaceutical, agricultural, environmental 
and marine biology. In addition to international 
journal coverage, BioEngineering Abstracts includes 
data on selected books, conference reports and U.S. 
patents. 
Provider:  ProQuest, LLC 
Subject:  Chemistry, Medicine & Biosciences,  

Engineering & High Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 136* Monthly 1991+ 
 *Subscriber access only 

Biography Master Index 
Master key to biographical information on nearly 
5,000,000 distinguished persons from all fields. BMI 
indexes some 1,700 biographical dictionaries and 
directories, including Who’s Who in America and 
The Writers Directory. 
Provider:  Gale 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 287 Annual Current 

 

BIOSIS® Previews 
Contains citations from Biological Abstracts (BA), 
and Biological Abstracts/Reports, Reviews, and 
Meetings (BA/RRM) (formerly BioResearch Index), 
the major publications of BIOSIS. Together, these 
publications provide comprehensive worldwide 
coverage of research in the biological and biomedical 
sciences. Titles appear in their original language in 
addition to English. ELinks enabled. 
Provider:  Thomson Scientific 
Subject:  Agriculture & Nutrition,  Chemistry, Energy 

& Environment, Medicine & Biosciences, 
Pharmaceuticals 

Type:  Bibliographic 
Language:  English+ 
Dialog: 5 Weekly 1926+ 
 55 Weekly 1993+ 
 525 Weekly 1969+ 
 552 Archive 1926–1968 
DataStar: BIOL Weekly 1996+ 
 BIYY Weekly 1993+ 
 BIXX Weekly 1969+ 
 BIZZ Weekly 1926+ 
 BI92 Weekly 1926+ 
 BI84 Archive 1969–1984 
 BI68 Archive 1945–1968 
 BI44 Archive 1926–1924 
 BIAF Subject File Current 

BIOSIS® Toxicology 
Contains citations from Biological Abstracts (BA), 
and Biological Abstracts/Reports, Reviews, and 
Meetings (BA/RRM), the major publications of 
BIOSIS, that focus on toxicology and related topics. 
Abstracts are available for records beginning in 1976. 
Provider:  Thomson Scientific 
Subject:  Medicine & Biosciences 
Type:  Bibliographic 
Language:  English+ 
Dialog: 157 Weekly 1969+ 

Bond Buyer Full Text 
Corresponds to the printed publication, The Bond 
Buyer. The newspapers specialize in the fixed-income 
U.S. investment market and are considered the 
authoritative sources of information for the 
municipal bond community in the United States. 
Provides essential daily coverage of government and 
Treasury securities, financial futures, corporate 
bonds and mortgage securities. 
Provider:  American Banker Bond-Buyer 
Subject:  Business & Industry 
Type:  Full Text 
Language:  English 
Dialog: 626 Daily 11/1981+ 
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Book Review Index 
Contains references to book and periodical titles. 
Covers reviews published in approximately 500 
periodicals and newspapers. Each record includes the 
author and title of the work being reviewed, journal 
name, date of review and page number. Also includes 
Document Types for children’s book, young adult 
periodical, reference work or young adult book. 
Provider:  Gale 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 137 Closed 1969–2003 

Børsen 
Leading Danish financial newspaper. It is widely 
regarded with an excellent reputation for providing 
reliable factual information on companies, finance 
and investment and the economy. Emphasizes the 
Danish business community, providing in-depth 
news and analysis on company strategy and 
performance, acquisitions & mergers, product 
launches and foreign investment. 
Provider:  Dagbladet Børsen 
Subject:  Business & Industry, Market Research,  

Worldwide News 
Type:  Full Text 
Language:  Danish 
DataStar: BORS Daily 1996+ 

Bowker Biographical Directory 
Authoritative collection of biographical directories, 
each of which is indexed as a separate subfile (SF=). 
The database corresponds to the following printed 
publications: American Men & Women of Science; 
Who’s Who in American Politics; and Who’s Who in 
American Art. 
Provider:  R.R. Bowker, a Reed Reference Publishing 

Library 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 236 Closed 1997 

Brands and Their Companies 
Worldwide directory of over 440,000 consumer 
brand names and their owners or distributors. Many 
trade names have been supplied by the companies, 
providing information generally not available in 
other sources. Numerous unregistered trade names 
may be protected by common law usage. 
Provider:  Gale 
Subject:  Product Information, General Interest 
Type:  Directory 
Language:  English 
Dialog: 116 Annual Current 

 

 

 

British Books in Print 
Provides comprehensive indexing of books published 
in the United Kingdom, plus those books published 
throughout the world that are printed in the English 
language and that are available within the U.K. from 
an exclusive stockholding agent. 
Provider:  J. Whittaker & Sons Ltd. 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 430 Closed 2007 

British Education Index 
Contains bibliographic references and the subject 
descriptions for significant journal literature relating 
to education and the teaching of curricular subjects; 
BETI indexes thesis literature. Part of International 
ERIC. ELinks enabled on DataStar. 
Provider:  Brotherton Library, University of Leeds 

British Education Index 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English 
Dialog: 121 Quarterly 1956+ (BEI)  
   1950+ (BETI) 
DataStar: BREI Monthly 1975+ 

British Nursing Index 
Comprises over 250 of the most popular and 
important journal sources in the U.K .nursing and 
midwifery fields. The majority of these sources are 
specialist British nursing journals, but also include 
citations to articles on medical, health management 
and allied health fields relevant to nurses and 
midwives. ELinks enabled. 
Provider:  BNI Publications 
Subject:  Medicine & Biosciences, Social Sciences & 

Humanities 
Type:  Bibliographic 
Language:  English 
DataStar: BNID Monthly 1994+ 
 BVOC Thesaurus Current 

Business & Industry™ 
Contains information with facts, figures and key 
events dealing with public and private companies, 
industries, markets and products for all 
manufacturing and service industries at an 
international level. Coverage concentrates on leading 
trade magazines and newsletters, the general business 
press, regional newspapers and international 
business dailies. Rich indexing enables highly specific 
retrieval. 
Provider:  Gale 
Subject:  Business & Industry, Market Research,  

Product Information, Law & Government, 
Worldwide News  

Type:  Full Text 
Language:  English 
Dialog: 9 Daily 7/1994+ 
DataStar: BIDB Daily 1994+ 
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Business & Management Practices™ 
Contains information dealing with the processes, 
methods and strategies of managing a business. 
BAMP coverage focuses on those source publications 
that deal with management issues or business 
methodology from a practical approach. The 
database is enhanced with rich indexing that enables 
highly specific retrieval. Covers benchmarking, 
corporate issues, human resources. 
Provider:  Gale 
Subject:  Business & Industry 
Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 13 Weekly 1995+ 

Business Dateline® 
Provides the fulltext of major news and feature 
stories from some 800 regional business publications 
from throughout the United States and Canada. The 
regional perspectives reported in the business press 
make Business Dateline an excellent source of an in-
depth local outlook. Emphasizes economic 
conditions and corporate events in selected cities, 
states or regions. 
Provider:  ProQuest, LLC 
Subject:  Business & Industry, Market Research, 

General Interest 
Type:  Full Text 
Language:  English 
Dialog: 635 Daily 1985+ 

Business Insights 
Provides reports published by Datamonitor, a 
leading international market research company 
renowned for providing independent market analysis. 
Business Insights presents accurate, objective and 
incisive market and company analysis. Use this 
database to track the latest trends in the consumer, 
energy, financial services, health care and 
eCommerce and technology sectors. 
Provider:  Datamonitor Plc 
Subject:  Business & Industry, Market Research Full 

Text Reports 
Type:  Full Text 
Language:  English 
Dialog: 759 Irregular 10/2000+ 
DataStar: RBIR Monthly 1999+ 

Business Week 
Contains articles from the domestic and 
international English-language editions of the 
McGraw-Hill weekly business news magazine, 
Business Week. Articles focus on companies, the 
economy, government regulation, industries, labor 
and management issues, technologyand inter- 
national markets. A company name index assists 
users in isolating articles about specific companies. 
Provider:  The McGraw-Hill Companies, Inc. 
Subject:  Business & Industry, Worldwide News, 

General Interest 
Type:  Full Text 
Language:  English 
Dialog: 623 Weekly 1985+ 

Business Wire 
Contains the fulltext of news releases issued by 
thousands of corporations, universities, research 
institutes, hospitals and other organizations. The file 
primarily covers US industries and organizations, 
although some information on international events is 
included. Business Wire updates continuously 
throughout the day and news releases received by 
Business Wire appear the same day. 
Provider:  Business Wire 
Subject:  Business & Industry, Product Information, 

Worldwide News, General Interest 
Type:  Full Text 
Language:  English 
Dialog: 610 Continuous 3/1999+ 
 810 Archive 1986–2/1999 

CA Search®: Chemical Abstracts® 
Includes more than 21 million citations to the 
worldwide literature of chemistry and its 
applications. Searches conducted via DialogWeb 
Guided Search give customers the option to view the 
abstracts from CAS, via remote links, integrated into 
search results. ELinks enabled. 
Provider:  Chemical Abstracts Service 
Subject:  Agriculture & Nutrition, Chemistry,  Energy 

& Environment,  Engineering & High 
Technology, Medicine & Biosciences, 
Pharmaceuticals 

Type:  Bibliographic 
Language:  English+ 
Dialog: 399 Weekly 1965+ 
 314 Weekly 1997+ 
 313 Archive 1992–1996 
 312 Archive 1987–1991 
 311 Archive 1982–1986 
 310 Archive 1977–1981 
 309 Archive 1972–1976 
 308 Archive 1965–1971 
DataStar: CHZZ Weekly 1967+ 
 CHEM Weekly 1987+ 
 CH14 Weekly 1997+ 
 CH13 Archive 1992–1996 
 CH12 Archive 1987–1991 
 CH11 Archive 1982–1986 
 CH10 Archive 1977–1981 
 CH09 Archive 1972–1976 
 CH08 Archive 1976–1971 

CA: Chemical Abstracts Registry 
Nomenclature 
Contains a list of chemical substances from the CAS 
Registry by name, linked by the CAS Registry 
Number. This file is intended to support substance 
searching in the CA Search Database. Registry 
Number as substance identifier, molecular formula, 
structural elements, CA substance index names, 
synonyms (generic, trade names) are included. 
Provider:  Chemical Abstracts Service 
Subject:  Chemistry 
Type:  Directory 
Language:  English 
DataStar: CNAM Monthly 1967+ 



Database Descriptions 

52 

CAB Abstracts 
Comprehensive file of agricultural information 
containing the more than 45 abstract journals, with 
over 9,000 serial journals, books, reports and 
conference proceedings. CABI has long been 
recognized as a leading scientific information service 
in agriculture and related sciences, including 
veterinary medicine, human nutrition and 
microbiology. ELinks enabled. 
Provider:  CABI Publishing 
Subject:  Business & Industry, Agriculture & 

Nutrition, Chemistry,  Energy & 
Environment, Medicine & Biosciences 

Type:  Bibliographic 
Language:  English+ 
Dialog: 50 Monthly 1972+ 
DataStar: CABI Monthly 1990+ 
 CAYY Monthly 1973+ 
 CAXX* Monthly 1910+ 
 CA89 Archive 1973–1989 
 CA72* Archive 1910–1972 
 *Subscriber access only 

CAB Tourism & Leisure 
Business perspectives on travel and entertainment. 
CAB Tourism & Leisure contains abstracts on the 
significant literature on leisure, recreation, tourism, 
hospitality and sport, with eLinks enabled. Subject 
coverage includes sociology of leisure, natural 
resources and the environment, park management, 
destination marketing, liability and risk management, 
arts funding and leisure center administration. 
Provider:  CABI Publishing 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English 
DataStar: TOUR Monthly 1973+ 

CAB Veterinary Science & Medicine 
Contains information on all aspects of veterinary 
science and medicine. Subjects covered include 
animal diseases, anatomy, physiology, biochemistry, 
pharmacology, surgery, radiography, toxicology, 
immunology and immunogenetics of domestic 
animals; bacteriology, virology, mycology, 
protozoology, helminthology and entomology 
related to animal diseases, zoonoses, meat 
inspection; and the economics of animal diseases. 
ELinks enabled. 
Provider:  CABI Publishing 
Subject:  Agriculture & Nutrition, Pharmaceuticals 
Type:  Bibliographic 
Language:  English 
DataStar: VETS Monthly 1972+ 

Canada NewsWire 
Contains the complete text of news releases. The file 
consists of press releases from Canadian companies, 
institutions and government agencies including the 
Stock Exchanges and the Ontario Securities 
Commission. The file has a particularly strong 
emphasis on energy, mining and oil, high technology, 
government and pharmaceutical industries. 
Provider:  Canada NewsWire Ltd. 
Subject:  Business & Industry, Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 616 Archive 7/1999–3/2003 
 816 Archive 3/1996–6/1999 

Canadian Business and Current 
Affairs Fulltext 
Provides indexing to more than 100,000 articles per 
year appearing in a broad range of Canadian sources. 
With close to five million records from over 540 
business periodicals, magazines and daily news 
sources, CBCA Fulltext provides coverage of 
company, product and industry information, as well 
as current events and education. 
Provider:  ProQuest, LLC  
Subject:  Worldwide News 
Type:  Bibliographic/Full Text 
Language:  English+ 
Dialog: 262 2x monthly 1982+ 

Canadian Business Directory 
Contains company name, current address, telephone 
number, employment data, key contact and title, U.S. 
Standard Industrial Classification (SIC) code, yellow 
pages and trade name information, and actual plus 
estimated sales data on over 530,000 Canadian 
companies. Data is gathered through print sources 
and through telephone verification. 
Provider:  InfoUSA 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 533 Quarterly Current 

Canadian Newspapers 
Includes the fulltext of stories from 11 general 
circulation Canadian newspapers and a national 
business newspaper: The Calgary Herald, The 
Edmonton Journal,The Financial Post, The Daily 
News (Halifax), The Spectator (Hamilton-
Burlington), The Kingston Whig-Standard, 
Kitchener-Waterloo Record, The Gazette (Montreal), 
The Ottowa Citizen, The Toronto Star, The 
Province (Vancouver), The Vancouver Sun, The 
Windsor Star. 
Provider:  Southam Inc. 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 727 Daily 1990+ 
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CANCERLIT® 
Consists of bibliographic records referencing cancer 
research publications. Most records contain abstracts 
and all records contain citation information. 
Beginning in June 1983, records from the MEDLINE 
database dealing with cancer topics have been added 
to CANCERLIT. 
Provider:  National Cancer Institute (U.S.) 
Subject:  Chemistry, Medicine & Biosciences 
Type:  Bibliographic 
Language:  English 
Dialog: 159 Closed 1975–2002 
DataStar: CANC Closed 1975–2002 

CanCorp Canadian Financials 
Provides up to five years' financial information and 
fulltext data on more than 7,000 public and private 
Canadian companies. Provides directory information 
including history, ownership, officers and auditors 
and SIC codes. Financial detail includes balance 
sheets, sales figures and quarterly figures, ratios and 
financial history. 
Provider:  Micromedia Ltd. 
Subject:  Company Directories & Financials 
Type:  Directory/Financial 
Language:  English 
DataStar: CNCO Closed 2005 

CASH 
Extensive coverage of company information and 
financial, economic and political news and comment. 
Emphasizes Swiss events or events relevant to 
Switzerland and its immediate neighbors. CASH is 
particularly strong in its reporting of investment-
related issues and publishes a special investment 
insert of news analysis, comment and hints every 
week. 
Provider:  CASH-Verlag 
Subject:  Business & Industry,      Market Research, 

Worldwide News 
Type:  Full Text 
Language:  German 
DataStar: CASH Weekly 1990+ 
 CASD Weekly Latest day 

CELEX (European Community Law) 
Provides unique online access to the fulltext or 
comprehensive bibliographic references for European 
Community treaties, agreements, legislation, 
preparatory documents, parliamentary questions and 
individual national implementation measures, 
covering every area of European Community 
legislation. It offers extensive legal and regulatory 
information for all topics subject to EC law, with full 
cross-referencing. 
Provider:  Office for Official Publications of the 

European Communities 
Subject:  Business & Industry, Law & Government, 

Engineering & High Technology 
Type:  Full Text 
Language:  English, German 
DataStar: CLXE Weekly 1951+ (English) 
 CLGE Weekly 1951+ (German) 

Centaur Magazines 
Provides news and information targeted at particular 
industries: Marketing, New Media, Engineering, 
Finance and Law. Focus is mainly on the U.K. The 
suite of databases comprises an all-encompassing 
parent file, CENT, and four sub-files: CENG for 
Engineering, CFLW for Finance and Law, CMAR for 
Marketing and CMED for Media. 
Provider:  Centaur Communications Ltd. 
Subject:  Business & Industry,  Market Research 
Type:  Full Text 
Language:  English 
DataStar: CENT Daily 6/2000+ (All) 
 CENG Daily 6/2000+ (Engineering) 
 CFLW Daily 6/2000+ (Finance/Law) 
 CMAR Daily 6/2000+ (Marketing) 
 CMED Daily 6/2000+ (Media) 

Ceramic Abstracts / World Ceramics 
Abstracts 
Produced by CSA/ProQuest in conjunction with 
CERAM Research Ltd., this comprehensive database 
for the ceramics industry provides international 
coverage on the manufacture, processing, 
applications, properties and testing of traditional and 
advanced ceramics. Literature indexed includes 
journal articles, conference papers, technical reports, 
books, monographs, standards, news briefs and 
other document types. ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Chemistry, Engineering & High Technology, 

Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English 
Dialog: 335* Monthly 1975+ 
 *Subscriber access only 

Chapman and Hall Chemical Database 
The chemical properties database, represents the 
complete text of several chemical dictionaries from 
Chapman and Hall/CRC. CHCD is a source 
database of chemical identification, physical-
chemical properties, use, hazard and key reference 
data to the world’s more important chemical 
substances, as selected by a panel of experts. CHCD 
provides chemical substance identification through 
searching physical and/or chemical properties, 
compound variants, derivative names, synonyms, 
CAS Registry Numbers, molecular formulae and 
molecular weight, and other attributes. 
Provider:  Chapman & Hall Ltd./CRC Press 
Subject:  Chemistry 
Type:  Directory 
Language:  English 
Dialog: 303 Irregular 1997 
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Chem Sources Chemical Directory 
Information on over 200,000 chemical products and 
their suppliers in over 130 countries. Each record 
contains chemicals and chemical products, suppliers 
and product classifications, with CAS Registry 
Numbers for a majority of chemicals. 
Provider:  Chemical Sources International, Inc 
Subject:  Business & Industry, Chemistry 
Type:  Directory 
Language:  English 
DataStar: CSEM Annual Current 

Chem Sources Company Directory 
ontains directory information for more than 7,000 
companies that supply chemicals and chemical 
products in over 125 countries. 
Provider:  Chemical Sources International, Inc 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
DataStar: CSCO Annual Current 

Chemical Business NewsBase 
Contains facts, figures, news, views and comments 
on the chemical industry and its allied end-use 
sectors worldwide. Records, with eLinks capability, 
provide management summaries of items from trade 
journals, newspapers, company literature and other 
sources appropriate to covering chemical business 
news. Titles appear in their original language in 
addition to English. 
Provider:  Elsevier Engineering Information, Inc. 
Subject:  Business & Industry,  Law & Government, 

Chemistry 
Type:  Bibliographic 
Language:  English+ 
Dialog: 319 Daily 1984+ 
DataStar: CBNB Daily 1985+ 
 CBND Daily Latest update 

Chemical Engineering and 
Biotechnology Abstracts 
Provides the most comprehensive information 
available for chemical entineering. Records contain 
abstracts with chemical process and reaction 
engineering information. ELinks enabled. 
Provider:  DECHEMA Deutsche Gesellschaft fuer 

Chemisches Apparatewesen, Chemische 
Technik und Biotechnolgie e.V. 

Subject:  Chemistry, Engineering & High Technology,  
Medicine & Biosciences 

Type:  Bibliographic 
Language:  English+ 
Dialog: 315 Monthly 1970+ 
DataStar: CEAB Monthly 1971+ 

Chemical Industry Notes (CIN) 
Indexes important worldwide journals, newspapers 
and related periodicals which are business-oriented 
and reflect recent events in the chemical industry. 
Principal coverage includes: products, production, 
pricing, sales, facilities, government legislation, 
tariffs, quotas; corporate management and the 
chemical market. Corresponds to the print 
publication of the same title. ELinks enabled on 
Dialog. 
Provider:  Chemical Abstracts Service 
Subject:  Business & Industry, Engineering & High 

Technology 
Type:  Bibliographic 
Language:  English 
Dialog: 19 Weekly 1974+ 
DataStar: CIND Weekly 1983+ 

Chemical Safety NewsBase 
Provides information, with eLinks capability, on the 
hazardous effects of chemicals and processes 
encountered by workers in industry and laboratories. 
Includes microbiological and radiation hazards, 
health and workplace safety issues. CAS Registry 
Numbers are provided, when available. 
Provider:  The Royal Society of Chemistry 
Subject:  Chemistry, Medicine & BioSciences 
Type:  Bibliographic 
Language:  English+ 
Dialog: 317 Monthly 1981+ 
DataStar: CSNB Monthly 1981+ 

CHEMNAME® /CHEMSEARCH™ 
Files of chemical substances registered through 
Chemical Abstracts Service. Each record describes a 
single chemical entity, and contains the CAS®  
Registry Numbers, molecular formula, CA Substance 
Index Name(s), available synonyms, complete ring 
data and other chemical substance information. 
Provider:  Chemical Abstracts Service 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 398 Monthly 1957+ 
 301 Monthly 1967+ 

CHEMTOX Online 
Collection of environmental, health and safety data 
for chemical substances that have properties that 
cause them to be addressed by legislation or 
regulation, or make them potential candidates for 
legislation or regulation. All common identifiers such 
as name, synonyms, CAS Registry Number,  etc., are 
included. 
Provider:  Atrion International, Inc. 
Subject:  Company Directories & Financials 
Type:  Directory/Full Text/Numeric 
Language:  English 
Dialog: 337 Closed Q3/1998 
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Chinese Patent Abstracts in English 
Produced by the European Patent Office in cooperation 
with the Patent Documentation Service Center of the 
People’s Republic of China. The file includes patents 
published in the People’s Republic of China since the 
opening of the Chinese Patent Office April 1, 1985. 
Records contain the bibliographic information as well 
as English-language titles and abstracts. 
Provider:  European Patent Office 
Subject:  Intellectual Property 
Type:  Bibliographic 
Language:  English 
Dialog: 344 Irregular 4/1985+ 

Cinco Días 
Spain’s foremost business and financial daily. It offers 
solid factual information on companies, banking, 
money markets and investment issues. Cinco Días’ 
emphasis is on Spanish information reporting on 
company strategy and performance, product launches, 
acquisitions and mergers, foreign investment, export 
contracts and personalities. Covers the Spanish 
economy from a global perspective. 
Provider:  Cinco Díias 
Subject:  Business & Industry,  Market Research, 

Worldwide News 
Type:  Full Text 
Language:  Spanish 
DataStar: DIAS Daily 5/1997+ 
 DIAD Daily Today 

Civil Engineering Abstracts 
Provides indexing and abstracting coverage of the 
world’s technical literature in civil engineering, with 
eLinks enabled. Includes complementary fields of 
forensic engineering, management and marketing of 
engineering services, engineering education and 
theoretical mechanics and dynamics. Sources include 
serial titles, conference proceedings, books and 
monographs and dissertations. 
Provider:  ProQuest, LLC 
Subject:  Energy & Environment, Engineering & High 

Technology, Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English 
Dialog: 61* Monthly 1966+ 
 *Subscriber access only 

CLAIMS®/CITATION 
Designed to answer the question of which later 
patents cite another patent, the database references 
over five million patent numbers cited in U.S. patents 
since 1947. Each record includes a U.S. patent 
number plus patent numbers (both U.S. and non-
U.S.) cited to that patent by other U.S. patents. 
Continuous updating of earlier patents. 
Provider:  IFI CLAIMS Patent Services 
Subject:  Intellectual Property 
Type:  Directory 
Language:  English 
Dialog: 222 Quarterly 1971+ 
 221 Archive 1947–1970 
 220 Archive Prior to 1947 

CLAIMS®/Current Patent Legal Status 
Post-issuance legal status information for U.S. 
patents from the U.S. Patent & Trademark Office 
and from the USPTO Official Gazette. Coverage 
includes certificates of correction, reassignment, 
reexamination requests and certificates, extensions, 
expirations, reinstatements and more. 
Provider:  IFI CLAIMS Patent Services 
Subject:  Intellectual Property 
Type:  Bibliographic 
Language:  English 
Dialog: 123 Weekly 1980+ 

CLAIMS®/Reference 
A dictionary index to the two subject classifications 
that are searchable in the CLAIMS family of patent 
databases: (1) U.S. Patent Classification codes from 
the U.S. Patent and Trademark Office and (2) the 
UNITERM and CDB indexing system developed by 
IFI CLAIMS Patent Services. 
Provider:  IFI CLAIMS Patent Services 
Subject:  Online Search Aids 
Type:  Directory 
Language:  English 
Dialog: 124 Quarterly Current 

CLAIMS®/U.S. Patents 
Provides access to over 5.6 million United States 
patents issued by the U.S. Patent and Trademark 
Office (USPTO) since 1950, the largest collection of 
U.S. patent references available online. The CLAIMS 
database is offered in three versions: CLAIMS/U.S. 
Patents (File 340) contains the patent records 
described above. CLAIMS/UNITERM (File 341) and 
CLAIMS/COMPREHENSIVE (File 942) contain the 
same patent records, but also include in-depth 
controlled indexing for chemical and chemically 
significant patents.  CLAIMS/ Compound Registry 
(File 242) is designed for locating compounds in these 
databases using IFI compound term number, main 
compound name, synonyms, molecular formula and 
more. 
Provider:  IFI CLAIMS Patent Services 
Subject:  Intellectual Property, Chemistry, Online 

Search Aids 
Type:  Bibliographic 
Language:  English 
Dialog: 340 2x weekly 1950+ 

CLAIMS®/Compound Registry 
Dialog: 242 Quarterly Current 

CLAIMS®/COMPREHENSIVE 
Dialog: 942* Monthly 1950+ 

CLAIMS®/UNITERM 
Dialog: 341* Monthly 1950+ 
 *Subscriber access only 
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CMP Computer Fulltext 
Provides timely information about the computer, 
communications and electronic industries. The file 
includes full-text, cover-to-cover coverage of twelve 
top-rated newspapers and magazines, including 
Internet Week, Computer Reseller News, Computer 
Retail Week, Electronic Buyers’ News. 
Provider:  CMP Publications, LLC 
Subject:  Business & Industry, Product Information, 

Engineering & High Technology, General 
Interest 

Type:  Full Text 
Language:  English 
Dialog: 647 Weekly 1988+ 

Computer and Information Systems 
Abstracts 
Provides coverage of the world's technical literature 
on storing, processing and accessing information. 
The database affords fast, organized access to the 
latest theoretical research and practical applications. 
Includes journal articles, conference papers, technical 
reports, books, monographs, standards, news briefs 
and more from more than 3,000 serial and non-serial 
sources. ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Engineering & High Technology 
Type:  Bibliographic 
Language:  English 
Dialog: 56* Monthly 1968+ 
 *Subscriber access only 

Computer News Fulltext 
Contains cover-to-cover, full-text articles from 
Computerworld and Network World. 
Provider:  International Data Group 
Subject:  Business & Industry, Product Information, 

Engineering & High Technology, General 
Interest 

Type:  Full Text 
Language:  English 
Dialog: 674 Closed 1989–9/2006 

Consumer Reports 
Contains the complete text of all articles and product 
recalls in the 12 monthly issues of Consumer Reports 
magazine, Consumer Reports Travel Letter and 
Consumer Reports on Health. Test reports include 
US brand-name ratings and Consumers Union’s 
recommendations. Goods and services covered 
include: appliances, automobiles, electronics, foods, 
health, home and more. 
Provider:  Consumers Union of the United States, Inc. 
Subject:  Product Information,  General Interest 
Type:  Full Text 
Language:  English 
Dialog: 646 Monthly 1982+ 

 

 

Corporate Affiliations 
Contains business profiles and corporate linkage for 
approximately 188,000 companies worldwide. Each 
record includes the name, address, telephone number, 
business description, executive names and corporate 
family hierarchy. 
Provider:  LexisNexis Group, a division of Reed 

Elsevier 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 513 Quarterly Current 

CorpTech® Directory of Technology 
Companies 
Contains company address, telephone number, 
employment data, key contact and title, primary 
Standard Industrial Classification (SIC) code, a detailed 
business description and annual sales data for over 
92,000 U.S. technology companies. Data for each 
company is updated annually with senior level 
executives. 
Provider:  InfoUSA/CorpTech Information Services, Inc. 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 559 Irregular Current 
DataStar: CTCO Closed 2000  

Corrosion Abstracts 
Provides a complete source of bibliographic information 
in the area of corrosion science and engineering. 
International sources of literature are abstracted in the 
areas of general corrosion, testing, corrosion 
characteristics, preventive measures and materials 
construction and performance. ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Engineering & High Technology 
Type:  Bibliographic 
Language:  English 
Dialog: 46* Monthly 1980+ 
 *Subscriber access only 

Creditreform Company Directories 
Contains profiles of large, small and medium-sized 
companies in Austria registered with OHG, KG, 
GmbH & Co KG, GmbH and AG in Austria, 
Germany and Switzerland. Includes company name, 
address, year of establishment, registration details, 
ownership, management, products and services, and 
latest available figures for capital, sales and 
employees. 
Provider:  Verband der Vereine Creditreform e.V. 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  German 

Creditreform:  Austrian Companies 
DataStar: AVVC Quarterly Current  

Creditreform:  German Companies 
DataStar: DVVC Quarterly Current 

Creditreform:  Swiss Companies 
DataStar: CRCH Quarterly Current 
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CSA Aerospace & High Technology 
Database 
Provides references, abstracts and controlled-
vocabulary indexing of key scientific and technical 
documents, books, reports and conferences covering 
aerospace research and development. ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Business & Industry,      Energy & 

Environment, Engineering & High 
Technology 

Type:  Bibliographic 
Language:  English 
Dialog: 108* Monthly 1962+ 
 *Subscriber access only 

CSA Life Sciences Abstracts 
Contains abstracts and bibliographic citations, with 
eLinks capability, from worldwide research literature 
in the areas of biology, medicine, biochemistry, 
biotechnology, genetics, immunology, ecology and 
microbiology and some aspects of agriculture and 
veterinary science. 
Provider:  ProQuest, LLC 
Subject:  Agriculture & Nutrition,  Chemistry,  

Energy & Environment, Medicine & 
Biosciences 

Type:  Bibliographic 
Language:  English 
Dialog: 24* Monthly 1982+ 
 *Subscriber access only 

CSA Technology Research Database 
A megafile of the technical bibliographic databases 
provided by CSA/ProQuest. Indexes and abstracts 
the literature of materials science, engineering, 
aerospace and high technology. Literature indexed 
includes journal articles, conference papers, technical 
reports, books, monographs, standards, news briefs 
and other document types. ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Engineering & High Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 23* Monthly 1963+ 
 *Subscriber access only 

Current Biotechnology Abstracts 
Corresponds to the printed publication Chemical 
Engineering and Biotechnology Abstract. For current 
updates use Chemical Engineering and Biotechnology 
Abstracts (File 315). 
Provider:  Deutsche Gesellschaft für Chemische 

Technik und Biotechnologie e.V. 
Subject:  Business & Industry, Medicine & 

Biosciences 
Type:  Bibliographic 
Language:  English+ 
Dialog: 358 Closed  
DataStar: CUBI Closed  

 

Current Contents Search®  
Reproduces the tables of contents, with bibliographic 
data, from current issues of leading journals in the 
sciences, social sciences, and arts and humanities. 
ELinks enabled. 
Provider:  Thomson Scientific 
Subject:  Agriculture & Nutrition,  Chemistry, 

Engineering & High Technology,  Medicine & 
Biosciences, Social Sciences & Humanities 

Type:  Bibliographic 
Language:  English+ 
Dialog: 440 Daily 1988+ 
DataStar: CBIB Daily 1995+ 
 CTOC Daily 1995+ 

D&B Company Directories 
D&B company directory files contain basic company 
data, executive names and titles, corporate linkages, D-
U-N-S® Numbers, organization status and other 
marketing information on business establishments, and 
public, private and government organizations. D&B 
company financials databases are listed separately. 
Provider:  D&B, Inc. 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 

Asia Pacific 
DataStar: DNAP Quarterly Current 

Canadian Dun’s Market Identifiers®  
Dialog: 520 Quarterly Current 
DataStar:  DNCA Quarterly Current 

Dun’s Electronic Business Directory® 
Dialog: 515 Monthly Current 

Dun’s Market Identifiers® (U.S.) 
Dialog: 516 Monthly Current 
DataStar: DBUS Monthly Current 

Eastern Europe 
DataStar: DNEE Quarterly Current 

European Dun’s Market Identifiers®  
Dialog: 521 Monthly Current 

European Marketing File 
DataStar: DNAP Quarterly Current 
 DBCH Quarterly Current (Switzerland) 
 DBEI Quarterly Current (Ireland) 
 DBFR Quarterly Current (France)  
 DBGB Quarterly Current (Great Britain) 
 DBHE Quarterly Current (Greece) 
 DBIT Quarterly Current (Italy) 
 DBLU Quarterly Current (Luxembourg) 
 DBNL Quarterly Current (Netherlands) 
 DBOS Quarterly Current (Austria) 
 DBPO Quarterly Current (Portugal) 
 DBSP Quarterly Current (Spain) 
 DBVI* Quarterly Current (Nordic)* 
 DBWG Quarterly Current (Germany) 
 DBZZ Quarterly Current (All) 
 * Denmark, Finland, Iceland, Norway & Sweden 

International Dun’s Market Identifiers® 
Dialog: 518 Quarterly Current 

Israel 
DataStar: DNIS Quarterly Current 

Middle East, Africa & Latin America  
DataStar: DNRW Quarterly Current 
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D&B—Dun & Bradstreet Reports  
D&B Business Reports provide a complete view of 
current and future financial performances for 
hundreds of thousands of U.S. businesses. These 
reports contain vital information that help you to 
mitigate credit risk, reduce spend and improve 
supply chains. And Dialog makes accessing these 
easy-to-read reports convenient, saving you time in 
obtaining the information you need to support 
critical business decisions. For more information on 
accessing these full-text company reports, including 
Private Company Insight Reports, Supplier 
Evaluation Reports, Commercial Credit Scoring 
Reports, consult the Dun & Bradstreet Reports 
information page at support.dialog.com/ 
searchaids/dialog/dnb.shtml. 

D&B European Financial RecordsSM 
Provides financial information for over five million 
public and private businesses in 13 countries in 
Europe. The records include identification data, 
history and operations, and most businesses may 
have balance sheet and profit and loss account, up to 
three years comparative financials and ratios. 
Provider:  D&B, Inc. 
Subject:  Company Directories & Financials 
Type:  Numeric 
Language:  English 
Dialog: 523 Monthly Current 
DataStar: DEFR Monthly Current 

D&B—Dun’s Financial Records Plus™  
Provides up to three years of comprehensive financial 
statements for over 2.9 million U.S. private and 
public companies. Information includes balance 
sheet, income statement and fourteen widely used 
business ratios for measuring solvency, efficiency and 
profitability. Contains company D-U-N-S® Number. 
Textual paragraphs cover the history and operation 
background of a firm. 
Provider:  D&B, Inc. 
Subject:  Company Directories & Financials 
Type:  Numeric 
Language:  English 
Dialog: 519 Quarterly Current 

D&B—International Risk & Payment 
Review 
Provides an indicator of the stability and trading 
conditions in over 130 countries. IRPR is the online 
version of The International Risk & Payment Review, 
a monthly publication from D&B. The Review 
complements D&Bs assessment of corporate risk by 
providing country analysis, specifically the risk of 
trading and the economic climate. 
Provider:  D&B, Inc. 
Subject:  Business & Industry,  Law & Government 
Type:  Full Text 
Language:  English 
DataStar: IRPR Monthly Current 

D&B—Key British Enterprises 
Financial Performance 
Tthe definitive guide to the U.K.’s top companies, 
this D&B database offers the latest three years’ 
financial information with comprehensive company 
data, including Royal Warrants—unique to KBE. 
Provider:  D&B, Inc. 
Subject:  Company Directories & Financials 
Type:  Numeric 
Language:  English 
DataStar: DKBE Monthly Current 

D&B—Nordic Financial Records 
Provides up to three years financial statements for 
companies in Denmark, Finland, Norway and 
Sweden, with detailed profit and loss accounts and 
balance sheets for approximately 450,000 companies. 
Provider:  D&B, Inc. 
Subject:  Company Directories & Financials 
Type:  Numeric 
Language:  English 
DataStar: DNFR Monthly Current 

D&B—Who Owns Whom 
A worldwide directory file that links a company to its 
corporate family, showing the size of the corporate 
structure, family hierarchy and key information 
(including D-U-N-S® numbers) on the parent company, 
headquarters, branches and subsidiaries worldwide. 
Provider:  D&B, Inc. 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 522 Quarterly Current 
DataStar: WHOW Quarterly Current 

Daily and Sunday Telegraph (London) 
Contains the complete text of the final edition of The 
Daily Telegraph and The Sunday Telegraph British 
general circulation newspapers. These newspapers 
are well known for quality news stories, as well as 
excellent coverage in business and sports. 
Provider:  The Telegraph Group Ltd. 
Subject:  Business & Industry, Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 756 Daily 9/2000+ 

Danish Companies: Full Financial Data 
Financial accounts of all limited companies in 
Denmark. Each company document in the database 
contains reference and financial information in a 
consistent, standardized form which allows for easy 
comparisons between companies. Includes balance 
sheets for up to seven years. DKFF is in Danish; an 
English equivalent is available in DKEF. 
Provider:  Koebmandstandens OplysningsBureau A/S 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
DataStar: DKEF Monthly Current 
 DKFF Monthly Current 
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Databank Italian Company Financial 
Profiles 
Provides instant access to the basic financial accounts 
of more than 10,000 Italian companies. ITFF is 
updated by Databank, leader in the Italian market of 
competitive intelligence and financial analysis. It 
presents financial data, reclassified according to the 
EU directives and international accounting principles, 
of the major companies in Italy. 
Provider:  Databank SpA 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
DataStar: ITFF Monthly Current 

Datamonitor Market Research 
Contains the fulltext of reports published in the 
United Kingdom, covering the United Kingdom, 
France, Italy, Germany, Spain, Europe, United States 
and the world. The material is written by a 
specialized team of industry experts. Reports 
typically discuss products, the competitive 
environment, pricing, market share and other key 
issues affecting industries. 
Provider:  Datamonitor Plc 
Subject:  Business & Industry, Market Research Full 

Text Reports 
Type:  Full Text 
Language:  English 
Dialog: 761 Monthly 10/1992+ 
DataStar: DMON Monthly 1992+ 

DataStar® Online Search Aids 
Several databases have been specially compiled to 
assist researchers with getting the most value from 
using the DataStar service. These online resources 
complement the online helps and support materials 
available at support.dialog.com. 
Provider:  Thomson Scientific 
Subject:  Search Aids 
Type:  Full Text 
Language:  English 

DataStar BASE Database 

Contains the full text of detailed documentation for 
all DataStar databases. Essential portions of BASE 
information is also available in DataStar Datasheets 
online at library.dialog.com/datasheets. 
DataStar: BASE Daily Current 

DataStar Cross Database Search (CROS)  

Index or directory to all databases available on 
DataStar. It presents all the databases, either in one 
full list, or in subject groupings, or in your own 
choice of grouping, and will give you a result for 
your search question in each database.  
DataStar: CROS Monthly Current 

Derwent Biotechnology Resource 
Provides comprehensive coverage of journal articles, 
patents and conference proceedings describing 
research in biotechnology. It covers all aspects of 
biotechnology, including genetic engineering, 
biochemical engineering, fermentation, cell culture, 
waste disposal, pharmacogenomics and tissue 
engineering. Patent coverage has complete Derwent 
World Patents Index® abstracts from June 2002 
forward. ELinks enabled. 
Provider:  Thomson Scientific 
Subject:  Agriculture & Nutrition, Medicine & 

Biosciences 
Type:  Bibliographic 
Language:  English+ 
Dialog: 357 Weekly 1982+ 
DataStar: DWBA 2x monthly 1982+ 

Derwent Chemistry Resource 
Offers structure searching images and various other 
substance identification and indexing data of the 
chemical structures indexed in Derwent World 
Patents Index® (DWPI®) (Files 350,351,352) and the 
Derwent Drug File (DDF) (Files 377,376,912,913). 
For patents included in DWPI, DCR includes all 
claimed compounds and at least the main (best) 
example. 
Provider:  Thomson Scientific 
Subject:  Chemistry, Pharmaceuticals 
Type:  Directory 
Language:  English 
Dialog: 355 2x weekly 1999+ 

Derwent Crop Protection File 
Derwent Crop Protection Backfile 
Provides coverage of studies carried out worldwide 
on pesticides, plant and insect growth regulators, 
attractants, repellents and biological control. It is an 
excellent source for information on all aspects of 
agricultural chemical products, including 
experimental results. 
Provider:  Thomson Scientific 
Subject:  Agriculture & Nutrition, Chemistry 
Type:  Bibliographic 
Language:  English 
DataStar: DCPU Closed 1985–2003 
 DCBF Closed 1968–1984 

Derwent Crop Protection Registry 
Provides a unique reference to all established 
chemicals indexed in the Derwent Crop Protection 
(DCPU) database. Covers more than 8,000 known 
chemicals; each record includes the chemical’s full 
name, Derwent registry name, its activities, chemical 
substructure and chemical ring codes. 
Provider:  Derwent Information Ltd 
Subject:  Agriculture & Nutrition, Chemistry 
Type:  Directory 
Language:  English 
DataStar: DCRR Closed 2004 
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Derwent Drug File 
A complete information package, specifically designed to 
meet the requirements of the pharmaceutical industry. 
The database covers all aspects of drug synthesis, 
development, evaluation, manufacture and use. It 
presents a unique combination of biological and chemical 
information, with eLinks enabled. 
Provider:  Thomson Scientific 
Subject:  Chemistry, Pharmaceuticals 
Type:  Bibliographic 
Language:  English+ 
Dialog: 377 Weekly 1983+ 
 912* Weekly 1983+ 
 376 Archive 1964–1982 
 913* Archive 1964–1982 
DataStar: DDNS Weekly 1983+ 
 DDFU* Weekly 1983+ 
 DDBF Archive 1964–1982 
 *Subscriber access only 

Derwent Drug Registry 
Designed to be used in conjunction with the Derwent 
Drug File (DDNS/DDFU, 377/912 and 376/913). It 
provides the capability for retrieving groups of drugs 
that have common structural features and/or biological 
activities, together with a mechanism for cross-file 
searching into the Derwent Drug File. 
Provider:  Thomson Scientific 
Subject:  Agriculture & Nutrition, Chemistry, 

Pharmaceuticals 
Type:  Directory 
Language:  English 
DataStar: DDRR Semiannual Current 

Derwent Patents Citation Index 
Provides access to millions of patent and literature 
citations found in approximately 7.5 million patent 
families. Each week, examiner citations from tens of 
thousands of documents from six major patent-issuing 
authorities are added to the file. Each record describes 
a patent family for a single invention. The DPCI 
record provides a view of retrospective technology for 
an invention (cited patents) and its impact on 
subsequent technology (citing patents). 
Provider:  Thomson Scientific 
Subject:  Intellectual Property 
Type:  Directory 
Language:  English 
Dialog: 342 2x weekly 1973+ 

Derwent Veterinary Drug File 
Covers the worldwide literature on veterinary drug and 
vaccine development, and includes citations and abstracts 
on the evaluation and use of veterinary drugs and 
vaccines in animals, in particular on prevention and 
treatment of animal diseases, growth promotion and 
breeding manipulation, adverse effects, toxicology, and 
analysis of drugs and their interactions. 
Provider:  Thomson Scientific 
Subject:  Agriculture & Nutrition, Pharmaceuticals 
Type:  Directory 
Language:  English 
DataStar: DVDU Closed 1983–2001 

Derwent World Patents Index® 
Derwent World Patents Index First 
ViewSM 
DWPI® provides access to information from more than 30 
million patent documents, giving details of nearly 16 
million inventions. Updates typically add approximately 
20,000 documents from 41 patent-issuing authorities. 
Each record describes a single patent family containing 
data from the first publication of an invention, as well as 
any other published patents relating to that invention. 
Images of drawings from the patent are included in the 
database, where available. New in 2007: weekly 
comprehensive coverage of all Chinese Utility Model 
Registrations in English. DWPI Extension (DWPIX) 
offers additional value-added data to subscribers, 
including special indexing for searching chemical 
fragements and polymers. 

DWPI First View is designed to be searched in 
conjunction with DWPI to give a complete view of all 
published patent documents before their inclusion in 
DWPI. First View is a rolling file: new patent records 
remain in First View until all of the value-added data has 
been created by database editors. The completed record 
is then added to DWPI and the corresponding First View 
record is removed. 
Provider:  Thomson Scientific 
Subject:  Intellectual Property 
Type:  Bibliographic 
Language:  English 
Dialog: 331 2x weekly Current (First View) 
 351 2x weekly 1963+ 
 352* 2x weekly 1963+ 
 350** 2x weekly 1963+ (DWPIX) 
 *Available in Japan only  
 **Subscriber access only 

Deutscher Fachverlag Publications 
One of Germany's leading publishers of trade 
journals.  Seven subject-themed database comprise 
many of their highly regarded publications.  
Provider:  Deutscher Fachverlag GmBH 
Subject:  Business & Industry 
Type:  Full Text 
Language:  German 
DataStar:  

DFVG Weekly 2000+  (All) 
ERNA Weekly 2000+  (Agricultural Markets) 
FLWS Weekly 2000+ (Meat Processing) 
GAST Weekly 2000+ (Catering, Restaurants 
    & Hotel Management) 
GBMT Weekly 2000+ (Commercial Buildings  
    Management) 
HOPA Weekly 2000+ (Marketing & Advertising) 
LZDH Weekly 2000+  (Food Production &  

   Distribution) 
TXWS Weekly 2000+  (Textiles) 
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DH-DATA: Health Administration,  
Medical Toxicology & Environmental 
Health 
Reflects the business of the Department of Health 
and its agencies and includes all DH publications, 
including circulars and press releases. Topics include 
policy, planning and finance, medical equipment and 
nursing. Incorporates archival data previously 
available in the discontinued DHMT database. 
Provider:  U.K. Department of Health Library 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English 
DataStar: DHSS Weekly 1983+ 

Dialog Defense Newsletters 
Contains the fulltext of specialized industry 
newsletters that provide concise information on 
companies, products, markets and technologies. Also 
covered are rulings, regulations and other legislative 
activities that affect the defense industry. Among the 
titles included are: Defense Daily; Defense Daily 
International; Satellite News; and Terror Response 
Technology Report. 
Provider:  Thomson Scientific 
Subject:  Business & Industry, Law & Government, 

Engineering & High Technology 
Type:  Full Text 
Language:  English 
Dialog: 264 Daily 1989+ 

Dialog Finance & Banking Newsletters 
Collection of fulltext newsletters from primary 
publishers in the field of investment, finance and 
banking. Contains specialized industry newsletters 
that provide details on companies, products, markets 
and technologies. Also covered are rulings, 
regulations and other legislative activities that affect 
the financial community. Publishers include Source 
Media and Security Data Publishing. 
Provider:  Thomson Scientific 
Subject:  Business & Industry 
Type:  Full Text 
Language:  English 
Dialog: 267 Daily 1966+ 

Dialog Global Reporter 
A comprehensive, global news source, developed 
jointly by Thomson Scientific and Financial Times 
Information. Covers the leading newspapers, 
business magazines and newswires from all regions 
of the world, including emerging markets.It includes 
fulltext articles from a majority of the English-
language sources. 
Provider:  Thomson Scientific 
Subject:  Business & Industry, Market Research,  

Worldwide News 
Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 20 Continuous 5/1997+ 

 

Dialog Investment Research Index 
Provides an index to some of the most important 
investment research documents available today. 
Written by expert analysts, these reports represent 
primary research on industries and companies in the 
United States and abroad and are critical tools in 
individual and corporate planning and decision 
making. 
Provider:  Thomson Scientific 
Subject:  Business & Industry, Market Research 
Type:  Bibliographic 
Language:  English 
Dialog: 514 Daily 1995+ 

Dialog NewsRoom 
A comprehensive, global news source that covers the 
leading newspapers, business magazines and 
newswires from all regions of the world, including 
from emerging markets. NewsRoom contains more 
than 11,000 sources, most in full text, from the 
world's important trade, business, scholastic journals, 
local newspapers, regional business publications, 
national and international business newspapers, 
industry newsletters, broadcast transcripts and 
corporate news releases. An interactive, searchable 
list of all publications covered in NewsRoom is 
available online at www.dialog.comlsources/ 
newsroom. 
Provider:  Thomson Scientific 
Subject:  Business & Industry, Worldwide News 
Type:  Bibliographic/Full Text 
Language:  English+ 
Dialog: 990 Continuous Current 3–4 months 
 989 Continuous Current 7 days 
 991 Continuous 2007 
 992 Archive 2006 
 993 Archive 2005 
 994 Archive 2004 
 995 Archive 2003 
 996 Archive 2000–2002 
DataStar: NEWS Continuous 2007+ 
 NE07 Daily 2007 
 NE06 Archive 2006 
 NE05 Archive 2005 
 NE04 Archive 2004 
 NE03 Archive 2003 
 NE02 Archive 2002 
 NE01 Archive 2001 
 NE00 Archive 2000 
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Dialog® Online Search Aids 
Several databases have been specially compiled to 
assist researchers with getting the most from using 
the Dialog service. These online resources 
complement the online helps and support materials 
available at support.dialog.com. 
Provider:  Thomson Scientific 
Subject:  Search Aids 
Type:  Full Text 
Language:  English 

DIALINDEX® 

The online master index to Dialog databases. It is 
designed to assist users in identifying the Dialog 
databases that contain information on a given 
subject. Search topics can be tested in a group of files 
of the user’s choosing or in one or more database 
categories provided by Dialog. For additional details, 
consult the product online helps or the DIALINDEX 
Bluesheet.  
Dialog: 411 Irregular Current 

Dialog Bluesheets™ 

Contains the full text of detailed documentation, 
known as “Bluesheets,” for all Dialog databases. 
Also available online at library.dialog.com and via 
hyperlinks in many Dialog products. 
Dialog: 415 Daily Current 

Dialog Community-of-Interest Newsletters  

Contains the full text of customer communications 
reporting on new and enhanced databases and 
products and search tips.  
Dialog: 410 Monthly Current 

Dialog Company Name Finder™ 

Dialog Journal Name Finder™ 

Dialog Product Code Finder™ 

The “Finder Files” each provide an easy way to 
search through all Dialog databases to identify which 
offer information on a specific company (416), 
journal (414), or product (413). For more details, 
consult the the Bluesheet for each database. 
Dialog: 416 Monthly (Company)  
Dialog: 414 Monthly (Journal) 
Dialog: 413 Monthly (Product Code) 

Dialog KnowledgeBase 

A searchable reference file that provides answers to 
many frequently asked questions about the Dialog, 
DataStar, TradStat and World News Connection 
online services. 
Dialog: 418 Biweekly Current 

How Do I...? Online Applications 

Step-by-step instructions for performing the most 
requested searches on Dialog. Applications are 
available online for patents, trademarks, copyrights, 
pharmaceutical, biomedical, chemistry and business 
topics at www.thomsondialog.com/howdoi. 

Dialog Telecommunications 
Newsletters 
A collection of full-text newsletters from primary 
publishers in the field of telecommunications. 
Contains specialized industry newsletters that 
provide concise information on companies, products, 
markets and technologies. Also covered are rulings, 
regulations and other legislative activities that affect 
the telecommunications industry. Specialized 
industry newsletters include Communications Daily, 
Satellite Week and Wireless Business Forecast. 
Provider:  Thomson Scientific 
Subject:  Business & Industry, Market Research, Law 

& Government, Engineering & High 
Technology, General Interest 

Type:  Full Text 
Language:  English 
Dialog: 696 Daily 1995+ 

Dictionary of Substances and Their 
Effects (DOSE) 
A unique guide to the impact of chemicals on 
organisms and the environment containing detailed 
records for more than 4,000 chemicals. These 
chemicals have been selected from sources such as 
Europe’s Black List, Grey List; the U.K.’s Red List; 
priority pollutant lists from the United States and 
Canada; and the pollutant list from Germany. 
Provider:  The Royal Society of Chemistry 
Subject:  Chemistry, Medicine & Biosciences, Law & 

Government 
Type:  Full Text/Numeric 
Language:  English 
Dialog: 307 Closed 3/2001 

DIOGENES® FDA Regulatory Updates 
Provides access to the U.S. Food and Drug 
Administration (FDA) regulatory information 
needed by the health care industry. Includes 
Premarket Notifications [510(k)s], medical device 
Premarket Approvals (PMAs), Medical Device 
Reports (MDRs), New Drug List (NDL) and the 
Enforcement Report. 
Provider:  FOI Services, Inc. 
Subject:  Business & Industry, Medicine & 

Biosciences, Pharmaceuticals, Product 
Information, Law & Government,  

Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 158 Weekly 1938+ 
DataStar: DIOG Weekly 1938+ 
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DIOGENES®: Adverse Drug Events  
Contains data on drugs as reported to the U.S. Food 
and Drug Administration (FDA) by drug manufacturers, 
individuals, health professionals and medical studies. 
The database consists of two subfiles: Adverse Drug 
Reactions (ADR) and Adverse Events Reporting 
Systems (AERS). 
Provider:  FOI Services, Inc. 
Subject:  Medicine & Biosciences, Chemistry, Law & 

Government, Pharmaceuticals 
Type:  Directory 
Language:  English 
Dialog: 181 Quarterly 1969+ 

Directory of Chemical Producers 
Two directories of international manufacturers of 
commercial chemical products which focus on com- 
mercial chemical products and their international 
manufacturers. 
Provider:  SRI Consulting 
Subject:  Company Directories & Financials, Product 

Information 
Type:  Directory 
Language:  English 

Companies 
Dialog: 364 Irregular Current 

Products 
Dialog: 363 Irregular Current 

Disclosure Database 
Provides business and financial information on 
approximately 14,000 public companies derived from 
reports filed with the U.S. Securities and Exchange 
Commission (SEC). Includes annual and quarterly 
balance sheets, income and cash flow statements and 
financial ratios. Also includes the full text of the 
management discussion, the President’s letter to 
shareholders, footnotes to financials, and more. 
Provider:  Thomson Financial 
Subject:  Company Directories & Financials 
Type:  Directory/Numeric/Full Text 
Language:  English 
Dialog: 101 Weekly Current 

Dissertation Abstracts Online 
A definitive subject, title and author guide to 
virtually every American dissertation accepted at an 
accredited institution since 1861. Selected Master's 
theses have been included since 1962. Also includes 
from 1988 forward, citations for dissertations from 
selected British universities and citations and 
abstracts from Worldwide Dissertations (formerly 
European Dissertations). 
Provider:  ProQuest, LLC 
Subject:  Agriculture & Nutrition, Chemistry, Energy 

& Environment, Engineering & High 
Technology, Medicine & Biosciences, 
Pharmaceuticals, Social Sciences & 
Humanities 

Type:  Bibliographic 
Language:  English+ 
Dialog: 35 Monthly 1861+ 
DataStar: DISS Monthly 1861+ 

DMS/FI Contract Awards 
A comprehensive file of all nonclassified U.S. 
government prime contract actions of $25,000 or 
awarded by civilian and military agencies, such as the 
Department of Defense, NASA, the Army, the Navy, the 
Air Force, the Department of Transportation, the 
Department of Energy and the General Services 
Administration. Payments relating to all business 
activities of U.S. government agencies are included.  
Provider:  Forecast International 
Subject:  Law & Government 
Type:  Bibliographic 
Language:  English 
Dialog: 588 Closed 1981–2003 

 
Domain Names 
The Domain Names database is a centralized source 
containing current and historic ownership records of 
Internet domain names. 
Provider:  SnapNames.com 
Subject:  Law & Government, General Interest  
Type:  Directory 
Language:  English 
Dialog:  225   Closed 1997–9/2004 

Drug Information Full Text 
Contains information on some 1,500 evaluative drug 
descriptions on more than 50,000 drug products 
available in the U.S. and covers drug compatibility 
and stability: drug chemistry and pharmacokinetics, 
action, usage, dosage and administration. 
Provider:  American Society of Health-System 

Pharmacists 
Subject:  Chemistry, Medicine & Biosciences, 

Pharmaceuticals, Product Information 
Type:  Full Text 
Language:  English 
Dialog: 229 Closed 2002 
DataStar: DIFT Monthly Current 

Dun & Bradstreet see D&B 

Earthquake Engineering Abstracts 
Provides comprehensive coverage of earthquake 
engineering and earthquake hazard mitigation. 
Indexes and abstracts thousands of journal articles 
and meetings/conferences. Also contains research 
reports, research monographs and technical reports. 
ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Engineering & High Technology, Social 

Sciences & Humanities 
Type:  Bibliographic 
Language:  English 
Dialog: 134* Monthly 1972+ 
 *Subscriber access only 
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EconLit 
Provides indexing and abstracts of the worldwide 
literature on economics, covering journals, published 
essays, conference proceedings, books, dissertations, 
working papers and book reviews. ELinks enabled. 
Provider:  American Economic Association 
Subject:  Business & Industry 
Type:  Bibliographic 
Language:  English 
Dialog: 139 Monthly 1960+ 

The Economist 
Contains many of the articles that senior 
management from all industries need to succeed in 
today’s quickly changing marketplace in one single, 
searchable database. The Economist covers world 
politics, business, finance, science, technology and 
the arts. 
Provider:  The Economist Intelligence Unit 
Subject:  Business & Industry, Worldwide News, Law 

& Government, General Interest 
Type:  Full Text 
Language:  English 
Dialog: 622 Daily 2004+ 

EcoNovo—German Companies in 
Bundesanzeiger 
The legal announcements of German companies 
published in the offical gazette of the Ministry of 
Justice (Bundesanzeiger), including bankruptcy or 
insolvency. Also contains appointments and changes 
to the board of directors, reductions in capital and 
liquidations. The companion database, EcoRegister, 
carries registrations of new companies or changes in 
company status. 
Provider:  Bundesanzeiger Verlagsgesellschaft mbH 
Subject:  Company Directories & Financials 
Type:  Full Text 
Language:  German 
DataStar: ECNE 5x weekly 1985+ 

EcoRegister: German Company 
Registrations 
Contains information on the registration of German 
companies published in the official gazette of the 
Ministry of Justice (Bundesanzeiger). Every German 
company must register. The full content of the 
register entries and the companies’ lines of business 
and locations are published. 
Provider:  Bundesanzeiger Verlagsgesellschaft mbH 
Subject:  Company Directories & Financials 
Type:  Full Text 
Language:  German 
DataStar: ECCO 5x weekly 1985+ 

EdgarPlus™ 
The EdgarPlus databases contain the full text of the 
following U.S. Securities and Exchange Commission 
(SEC) filings: 6-K, 8-K, 10-C, 10-K, 10-Q, 20-F, 
annual reports, prospectuses, proxy statements, 
registration statements and Williams Act Filings. 
Provider:  Disclosure, Inc. 
Subject:  Company Directories & Financials 
Type:  Full Text 
Language:  English 
Dialog: 773 Closed 1987–10/2006 
 774 Closed 1987–10/2006 
 775 Closed 1987–10/2006 
 776 Closed 1987–10/2006 
 777 Closed 1987–10/2006 
 778 Closed 1987–10/2006 
 779 Closed 1987–10/2006 
 780 Closed 1987–10/2006 

EdgarPlus™ Index 
Serves as the index file to the publications of the U.S. 
Securities and Exchange Commission (SEC) and 
other federal regulatory agencies, and available in the 
EdgarPlus databases (listed above). 
Provider:  Disclosure, Inc. 
Type:  Directory 
Language:  English 
Dialog: 534 Closed 10/2006 

Education Abstracts 
Covers the leading periodicals and yearbooks, as well 
as books, related to education. Topics include 
methodology, adult education, parent-teacher 
relationships, special education, school 
administration and literacy standards. 
Provider:  The H.W. Wilson Company 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English 
Dialog: 437 Monthly 1983+ 

Ei Compendex® 
Provides abstracted coverage of significant 
engineering and technical literature. Subjects 
encompass energy, environmental, geological and 
biological engineering; electrical, electronics and 
control engineering; chemical, fuel, mechanical, 
automotive and robotics. Also contains records 
formerly indexed in Ei Engineering Meetings. ELinks 
enabled. 
Provider:  Elsevier Engineering Information, Inc. 
Subject:  Chemistry, Energy & Environment, 

Engineering & High Technology, Medicine 
& Biosciences, Social Sciences & Humanities 

Type:  Bibliographic 
Language:  English+ 
Dialog: 8 Weekly 1884+ 
 278 Weekly 1970+ 
 288 Weekly 1990+ 
 988 Archive 1884–1969 
DataStar: COMP Weekly 1990+ 
 COZZ Weekly 1976+ 
 CO89 Archive 1976–1989 
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Ei EnCompass™: News 
Contains bibliographic records with indexing and 
abstracts of major worldwide publications of interest 
to the petroleum, petrochemical, natural gas and 
energy industries. Archival data; updates from 2001 
forward now in Ei EncompassLit, File 354/954. 
Provider:  Elsevier Engineering Information, Inc. 
Subject:  Business & Industry 
Type:  Bibliographic 
Language:  English+ 
Dialog: 257 Archive 1975–2000 
 897* Archive 1975–2000 
 *Subscriber access only 

Ei EncompassLit™ 
Comprehensive coverage of petroleum, 
petrochemical, natural gas and energy related 
industries. Also includes current business/economic 
news feeds, formerly found in API EnCompass: 
News. File 354 is public access; non-subscribers have 
two hours per year of combined time in this database 
and Ei EnCompassPat (File 353). ELinks enabled. 
Provider:  Elsevier Engineering Information, Inc. 
Subject:  Chemistry, Energy & Environment, Law & 

Government, Engineering & High 
Technology 

Type:  Bibliographic 
Language:  English+ 
Dialog: 354 Weekly 1964+ 
 954* Weekly 1964+ 
 *Subscriber access only 

Ei EncompassPat™ 
Provides comprehensive coverage of patents related 
to the petroleum, petrochemicals, natural gas and 
energy industries. File 353 is the public access file; 
nonsubscribers are limited to two hours per calendar 
year of combined time in Ei EnCompassPat (File 353) 
and Ei EnCompassLit (File 354). 
Provider:  Elsevier Engineering Information, Inc. 
Subject:  Intellectual Property, Chemistry, Energy & 

Environment 
Type:  Bibliographic 
Language:  English 
Dialog: 353 Weekly 1964+ 
 953* Weekly 1964+ 
 *Subscriber access only 

EIU Market Research 
Contains the complete text of reports focusing on 
European and Asian markets. Reports cover 
countries and regions, corporate functions and 
automotive. Reports emphasize analysis, forecasting 
and investing. Corporate function reports highlight 
management. Automotive reports focus on the new 
car market, auto components and production trends. 
Provider:  The Economist Intelligence Unit 
Subject:  Business & Industry, Market Research Full 

Text Reports 
Type:  Full Text 
Language:  English 
Dialog: 768 Weekly 1995+ 
DataStar: EIMR Weekly 2002+ 

EIU: Business Newsletters 
Combines international, regional and country 
newsletters into a single searchable database. 
Includes newsletters such as Business Africa, Business 
Asia, Business China, Business Eastern Europe and 
Business India Intelligence. Covers major and 
emerging markets, with comprehensive statistical 
tables of economic and market indicators, risk 
assessments and business opportunities. 
Provider:  The Economist Intelligence Unit 
Subject:  Business & Industry, Law & Government 
Type:  Full Text 
Language:  English 
Dialog: 629 Weekly 1989+ 
DataStar: EIBN Weekly 2002+ 

EIU: Country Analysis 
Contains the complete text of a variety of EIU 
reports that provide useful background for operating 
in more than 200 countries. Contains publications 
such as China Hand, Country Profile and Country 
Monitor. Topics include banking, financial markets, 
business regulations, tax rules and political structure. 
Provider:  The Economist Intelligence Unit 
Subject:  Business & Industry, Law & Government 
Type:  Full Text 
Language:  English 
Dialog: 627 Weekly 1989+ 
DataStar: EICA Weekly 2002+ 

EIU: Country Risk and Forecasts 
Provides insightful analysis of the short- and 
medium-term economic creditworthiness of over 100 
countries. Also gives a long-term outlook into 
economic, political and business trends in 
approximately 80 countries. 
Provider:  The Economist Intelligence Unit 
Subject:  Business & Industry, Law & Government 
Type:  Full Text 
Language:  English 
Dialog: 628 Weekly 1991+ 
DataStar: EIRF Weekly 2002+ 

EIU: ViewsWire 
A business intelligence service that provides 75-100 
articles per day on developments in areas such as 
business regulations, corporate strategies, economic 
development and financial markets in over 200 
countries and what these changes mean for business. 
Continuing reports include Country Briefing, 
Country View and Country Background. 
Provider:  The Economist Intelligence Unit 
Subject:  Business & Industry, Law & Government 
Type:  Full Text 
Language:  English 
Dialog: 620 Daily 1989+ 
DataStar: EIVW Daily 2002+ 
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Electronics and Communications 
Abstracts 
Coverage includes theory, experiments, materials, 
equipment and applications in the fields of 
electronics and communications. Literature indexed 
includes journal articles, conference papers, technical 
reports, books, monographs, standards, news briefs 
and other document types. ELinks enabled. 
Provider:  CSA 
Subject:  Engineering & High Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 57* Monthly 1981+ 
 *Subscriber access only 

ELSA Swiss Newswire 
Reports on international current affairs and business 
news from a Swiss perspective. The database 
contains up-to-date news from Switzerland and 
around the world on industries, companies, 
economics, public affairs, social trends, the arts, 
science and technology. 
Provider:  Schweizerische Depeschenagentur AG 
Subject:  Worldwide News 
Type:  Full Text 
Language:  German, French, Italian 
DataStar: SDAA Daily 1983+ (German) 
 ATSA Daily 2/1984+ (French) 
 AGZA Daily 11/1989+ (Italian) 

ELSA Swiss Sportwire 
Includes news on all major sporting events around 
the world as well as events in Switzerland and the 
local region. Items are entered directly into the 
DataStar computer by the editorial team of the Swiss 
News Agency and are available one day later, or half 
an hour later if you are a Swiss or German customer. 
Provider:  Schweizerische Depeschenagentur AG 
Subject:  Worldwide News 
Type:  Full Text 
Language:  German, French 
DataStar: SIZA Daily 1988+ (German) 
 SIGA Daily 1988+ (French) 

Elsevier Biobase 
A current awareness database providing 
comprehensive coverage from over 1,900 journals 
across the entire spectrum of biological research. 
Elsevier Biobase enables pure and applied scientists 
to keep up-to-date with literature published in their 
subject area by providing a subject categorized listing 
of titles, authors, abstracts, bibliographic details and 
authors' addresses. ELinks enabled. 
Provider:  Elsevier B.V. 
Subject:  Agriculture & Nutrition, Chemistry, 

Medicine & Biosciences, Pharmaceuticals 
Type:  Bibliographic 
Language:  English+ 
Dialog: 71 Weekly 1994+ 
DataStar: ELBI Weekly 1994+ 

 

EMBASE®  / EMBASE®  Classic 
The Excerpta Medica database, is a biomedical and 
pharmacological database that provides the most up-
to-date information about medical and drug-related 
subjects. Each record is indexed by medical research 
specialists who assign terms and codes in accordance 
with EMTREE, a highly developed classification 
schedule and controlled vocabulary, consisting of 
over 50,000 terms and approximately 218,000 
synonyms. Journal articles are added to the database 
within two weeks after receipt of the journal. ELinks 
enabled. EMBASE Classic covers the period 1947–
1973.  
Provider:  Elsevier B.V. 
Subject:  Agriculture & Nutrition,  Chemistry, 

Medicine & Biosciences, Pharmaceuticals, 
Product Information, Energy & 
Environment 

Type:  Bibliographic 
Language:  English+ 
Dialog: 73 Daily 1974+ 
 72 Daily 1993+ 
 772* Archive 1947–1973 
 972* Daily 1947+ 
DataStar: EMZZ Daily 1974+ 
 EMED Daily 1996+ 
 EMYY Daily 1993+ 
 EMXX* Daily 1947+ 
 EM95 Archive 1985–1995 
 EM84 Archive 1974–1984 
 EM73* Archive 1947–1973 
 EVOC Thesaurus Current 
 *Subscriber access only 

EMBASE®  Alert 
Contains the most recent eight weeks of EMBASE 
records. Records here do not include EMTREE 
indexing terms, but within a few weeks they move to 
EMBASE, File 73, fully indexed. ELinks enabled. 
Provider:  Elsevier B.V. 
Subject:  Agriculture & Nutrition, Chemistry, 

Medicine & Bioscience, Pharmaceuticals 
Type:  Bibliographic 
Language:  English+ 
Dialog: 172 Daily Current 8 weeks 
DataStar: EMBA Daily Current 8 weeks 

EMCare® 
Includes coverage of education and training, 
development and management, emergency medical 
services, midwifery, health and health care 
economics, clinical medical and health care social 
work, psychiatry and mental health and 
traumatology, emergency and critical care medicine. 
Uses EMTREE indexing and eLinks enabled. 
Provider:  Elsevier B.V. 
Subject:  Chemistry, Medicine & Biosciences, 

Pharmaceuticals, Social Sciences & 
Humanities 

Type:  Bibliographic 
Language:  English+ 
Dialog: 45 Weekly 1995+ 
DataStar: EMCA Weekly 1995+ 
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Emergency Room (ER) Database 
Provides disease-specific emergency department data 
for more than 2,600 diseases. Patient utilization 
information can be accessed by keyword or 
International Classification of Diseases (ICD) code. 
Data derived from the U.S. National Hospital 
Ambulatory Medical Care Survey (NHAMCS). 
Provider:  Timely Data Resources, Inc. 
Subject:  Business & Industry, Market Research 
Type:  Numeric 
Language:  English 
Dialog: 454 Annual Current 

Emerging Markets and Middle East 
News 
Includes The Jerusalem Post and IPR Middle East 
Strategic Business Information, which report and 
analyze economic, industry and political news for the 
Middle East region. 
Provider:  Thomson Scientific 
Subject:  Business & Industry, Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 750 Closed 1995–2005 

Employee Benefits Infosource™ 
Provides comprehensive information about all facets 
of employee benefit plans. Covers literature of 
interest to the employee benefits industry in the U.S., 
Canada and other countries around the world. 
Provider:  International Foundation of Employee 

Benefits Plans 
Subject:  Business & Industry Law & Government 
Type:  Directory 
Language:  English 
Dialog: 22 Closed 1986–8/2007 

Encyclopedia of Associations 
Comprehensive source of detailed information on 
over 135,000 nonprofit membership organizations 
worldwide. Provides addresses and descriptions of 
professional societies, trade associations, labor 
unions, cultural and religious organizations. 
Provider:  Gale 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 114 Quarterly Current 

Energy Science and Technology 
Contains worldwide references to basic and applied 
sci-techl research literature. Used by government 
managers, researchers at national laboratories and 
other research efforts sponsored by the U.S. 
Department of Energy. ELinks enabled. 
Provider:  US Department of Energy 
Subject:  Chemistry, Energy & Environment, 

Engineering & High Technology, Medicine 
& Biosciences 

Type:  Bibliographic 
Language:  English+ 
Dialog: 103 2x monthly 1974+ 

Engineered Materials Abstracts® 
Comprising three subfiles (Ceramics, Advanced Polymers 
and Composites), it provides comprehensive coverage of 
the properties, fabrication, applications and development 
of such materials for structural and bulk applications. 
Literature indexed includes journal articles, conference 
papers, technical reports, books, standards,  and other 
document types. ELinks enabled. 
Provider:  CSA 
Subject:  Business & Industry, Chemistry, Engineering 

& High Technology 
Type:  Bibliographic 
Language:  English 
Dialog: 293* Monthly 1986+ 
 *Subscriber access only 

Enviroline® 
Covers the world’s environmental related 
information. Highlights such fields as management, 
technology, planning, law, political science, 
economics, geology, biology and chemistry as they 
relate to environmental issues. 
Provider:  Congressional Information Service, Inc. 
Subject:  Chemistry, Energy & Environment, 

Medicine & Biosciences 
Type:  Bibliographic 
Language:  English+ 
Dialog: 40 Monthly 1975+ 

Environmental Engineering Abstracts 
Covers the world literature pertaining to the 
technical and engineering aspects of air and water 
quality, environmental safety and energy production. 
More than 500 primary journals are thoroughly 
indexed and abstracted. Over 2,500 additional 
sources, including monographs and conference 
proceedings, are monitored for relevant articles. 
ELinks enabled. 
Provider:  CSA 
Subject:  Agriculture & Nutrition, Energy & 

Environment, Engineering & High 
Technology 

Type:  Bibliographic 
Language:  English 
Dialog: 64* Monthly 1990+ 
 *Subscriber access only 

Environmental Sciences 
Contains abstracts and bibliographic citations with 
comprehensive coverage of the environmental 
sciences. Abstracts and citations are drawn from over 
6,000 serials including scientific journals, conference 
proceedings, reports, monographs, books and 
government publications. ELinks enabled. 
Provider:  CSA 
Subject:  Chemistry, Energy & Environment, 

Medicine & Biosciences 
Type:  Bibliographic 
Language:  English 
Dialog: 76* Monthly 1967+ 
 *Subscriber access only 
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Equifax UK Company Financial Data 
Provides finacial details, news commentary and 
industry sector comparisons for U.K. companies. 
With over 1.5 million registered companies, Equifax 
provides comprehensive financial analysis. Company 
profiles include name, address, registered details, 
company directors, bankers, share information, 
profit and loss account, balance sheet and financial 
ratios for the past three years. 
Provider:  Equifax Plc 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
DataStar: EQFX Weekly Current 

ERIC 
Contains education-related research reports, 
conference proceedings, teaching guides, journal 
articles, curriculum materials, lesson plans, course 
descriptions, bibliographies and more. ELinks 
enabled on DataStar. 
Provider:  US. Department of Education 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English+ 
Dialog: 1 Monthly 1966+ 
DataStar: ERIC Monthly 1966+ 

ESPICOM Country Health Care Reports  
ESPICOM Business Intelligence 
Country Healthcare 
Offers in-depth information on a country-by-country 
basis, focusing on the medical equipment and 
pharmaceutical markets. The profiles offer an 
excellent resource to monitor developments, identify 
new opportunities, assess product areas and draw up 
market plans in new countries. 
Provider:  ESPICOM Business Intelligence 
Subject:  Market Research Full Text Reports, Law & 

Government 
Type:  Full Text 
Language:  English 
Dialog: 511 2x monthly 1995+ 
DataStar: MDST Monthly 1996+ 

ESPICOM Pharmaceutical & Medical 
Device News 
Provides news articles from journals including 
Pharma Company Insight and Medical Industry 
Week. Contains current news and developments on 
companies and markets in the pharmaceutical and 
medical device industries worldwide, with excellent 
coverage of emerging and novel companies, strategic 
alliances within the industry and the latest market 
trends. 
Provider:  ESPICOM Business Intelligence 
Subject:  Business & Industry, Medicine & 

Biosciences, Pharmaceuticals 
Type:  Full Text 
Language:  English 
Dialog: 441 Daily 10/1994+ 
DataStar: MDNE Daily 1995+ 

ESPICOM Pharmaceutical and Medical 
Company Profiles 
Provides highly detailed analyses of the world’s 
leading pharmaceutical and medical device 
companies. Use File 510 to track product 
introductions, follow new technologies, obtain 
annual sales figures by region and watch R&D and 
development cycles. 
Provider:  ESPICOM Business Intelligence 
Subject:  Business & Industry, Company Directories 

& Financials 
Type:  Full Text 
Language:  English 
Dialog: 510 Bimonthly Current 
DataStar: MDCO Monthly Current 

Euro DB—Belgian Companies 
Contains complete financial data for all the 
companies of commercial significance in Belgium, 
from every sector of industry and commerce. Each 
company document contains reference and financial 
information in a consistent, standardized form which 
allows you to make easy comparisons between 
companies. 
Provider:  Coface Euro DB 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
DataStar: BELG Quarterly Current 

Euromonitor  
Subject: Business & Industry, Market Research Full 

Text Reports, Company Directories & 
Financials 

Provider:  Euromonitor 
Type:  Bibliographic/Full Text 
Language:  English, French, German 

The Euromonitor databaases contains the full text of 
hundreds market analysis reports on consumer goods 
and services in the world’s major markets. Reports are 
combined in a single database on Dialog (762); on 
DataStar each series is included in a separate database. 
The Market Research Journals databases includes 
authoritative information appears in four Euromonitor 
journals: Market Research GB; Market Research 
Europe; Market Research International; and Retail 
Monitor International. 

Market Research   
Dialog:  762 1991–4/2004 

Market Direction   
DataStar:  MONI  1991–2003  

Market Reports   
DataStar:  MOMR  1994–2003 

Strategy 
Dialog: 760  1999–4/2004 

Market Research Journals    
Dialog: 566 4/2004 
DataStar:  MOJO  4/2004 
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European Patents Fulltext 
Covers all European patent applications and granted 
European patents published since the opening of the 
European Patent Office (EPO) in 1978 and 
bibliographic records for PCT (Patent Cooperation 
Treaty) applications transferred to the EPO. Titles 
are available in all three languages. Bibliographic, 
administrative and legal status information 
corresponds to the European Patent Bulletin and to 
its online equivalent, the European Patent Register. 
Provider:  European Patent Office 
Subject:  Intellectual Property 
Type:  Bibliographic/Full Text 
Language:  English, French, German 
Dialog: 348 Weekly 1978+ 

Evidence-Based Medicine Journals 
Alerts clinicians, nurses, mental health practitioners 
and others interested in healthcare issues to 
important advances in medicine, surgery, nursing, 
psychiatry, pediatrics, and obstetrics and gynecology. 
Gives guidance diagnosis, prognosis and treatment. 
Provider:  BMJ Publishing Group 
Subject:  Medicine & Biosciences 
Type:  Full Text 
Language:  English 
DataStar: EBMJ Bimonthly 1998+ 

Experian’s Business Credit Profiles 
Provides payment history, bankruptcy, tax and legal 
history, UCC filings and banking relationships, key 
facts such as sales ranges, S&P data, government 
information and more for over 10.5 million 
companies. Full audited financials are available for 
all publicly held companies. 
Provider:  Experian 
Subject:  Company Directories & Financials 
Type:  Directory/Numeric 
Language:  English 
Dialog: 547 Weekly Current 

Extel Financial Cards 
Provides comprehensive financial, textual and 
background information on quoted, major unquoted 
and other large international companies. Covers 
companies worldwide and allows cross-country 
comparison and analysis of companies, industries 
and financial markets. Contains detailed business 
and geographic analyses as appropriate to the subject 
company, with 30 key financial elements.  
Provider:  Thomson Financial 
Subject:  Company Directories & Financials 
Type:  Directory/Numeric 
Language:  English 
Dialog: 500 Weekly Current 
 501 Archive 1994–3/2002 

Extel International Cards 
Offers comprehensive information on over 40,000 
internationally quoted companies spanning more 
than 80 countries. Annual Cards include company 
addresses, directors, subsidiaries, history and 
activities, and five years of detailed financial 
information including capital history, balance sheet 
information, profit and loss accounts and cash flow 
statements.  
Provider:  Thomson Financial 
Subject:  Company Directories & Financials 
Type:  Directory/Numeric 
Language:  English 
DataStar: EXTL Weekly Current  

FBO Daily™ 
The file includes all proposed federal procurements 
and contract awards of $25,000 or more by civil and 
military agencies, including potential research 
interest; non-U.S. government procurement; surplus 
U.S. government property sales; non-U.S. 
government standards that may affect U.S. exports 
and more. 
Provider:  Loren Data Corp. 
Subject:  Law & Government 
Type:  Full Text 
Language:  English 
Dialog: 195 Daily Current 3 months 
 194 Monthly 1982–3 months ago 

FDAnews 
Provides domestic and international regulatory, 
legislative and business news for executives in 
industries regulated by the U.S. Food and Drug 
Administration and The European Commission. 
Contains newsletters, books, special reports, 
documents and conferences with updates on 
standards and regulatory issues. 
Provider:  FDAnews 
Subject:  Business & Industry, Law & Government, 

Medicine & Biosciences, Pharmaceuticals 
Type:  Full Text 
Language:  English+ 
Dialog: 182 Daily 3/2002+ 

Federal Register 
Provides the public regulations and legal notices 
issued by Federal agencies and the President, grouped 
in the following categories: Presidential documents, 
rules and regulations, proposed rules, notices, 
corrections and Table-of-Contents records. 
Provider:  Federal Information & News Dispatch, Inc. 
Subject:  Business & Industry, Law & Government, 

Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 180 Daily 1985+ 
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Federal Research In Progress (FEDRIP) 
Provides access to information about ongoing U.S. 
federally funded research projects in the fields of 
physical sciences, engineering and life sciences. All 
records in the database include title, principal 
investigator, performing and sponsoring 
organization. Most records also include a description 
of the research. 
Provider:  National Technical Information Service 
Subject:  Law & Government, Agriculture & 

Nutrition, Energy & Environment, 
Engineering & High Technology, Medicine 
Subject: & Biosciences 

Type:  Bibliographic 
Language:  English 
Dialog: 266 Monthly Current 

FI Defense Market Intelligence 
Reports 
Collection of intelligence reports relating to the 
defense industry and arranged in “binders,” which 
contain detailed descriptions, analyses and forecasts 
of thousands of civilian and military programs 
within the aerospace and defense industry worldwide. 
Some of the binders focus on regions of the world, 
such as Asia, Latin America and NATO/Europe. 
Provider:  Forecast International 
Subject:  Engineering & High Technology, Market 

Research 
Type:  Full Text 
Language:  English 
Dialog: 589 Biweekly 10/1996+ 

Financial Times Abstracts 
See Financial Times Fulltext 
Provider:  The New York Times 
Subject:  Business & Industry 
Type:  Bibliographic 
Language:  English 
Dialog: 473 Closed 11/1998–3/2001 

Financial Times Fulltext 
The Financial Times is universally acknowledged as 
the world's leading daily newspaper of global affairs. 
The Dialog file contains the full text of unique 
articles taken from all global editions (U.K., U.S., 
Europe and Asia) covering news, comment and 
analysis in a global context. Articles are abstracted in 
File 473. 
Provider:  Financial Times Information Ltd. 
Subject:  Business & Industry, Worldwide News, Law 

& Government 
Type:  Full Text 
Language:  English 
Dialog: 476 Daily 1982+ 
DataStar: FTNP Daily 9/2000+ 
 FTNA Archive 1982–6/2000 

FINECON OKB Finanz- und 
Wirtschaftsinformation 
Presents information on national and international 
economics, including financial markets, innovative 
financing techniques, portfolio management, 
economic policy, business management and policy, 
business, law, environmental aspects of economics 
and current trends in business and economics. 
Provider:  Oesterreichische Kontrollbank AG 
Subject:  Business & Industry 
Type:  Bibliographic 
Language:  German 
DataStar: ECON Weekly 1975+ 

Flightline 
Covers all aspects of the international aerospace 
industry, providing both latest news and more 
detailed analyses of the key issues of the moment. 
Flight International is the world’s leading technical 
and business aerospace weekly, covering all sectors 
from light aircraft to the heaviest transports, from 
missiles to advanced bombers. 
Provider:  Reed Business Publishing Ltd. 
Subject:  Business & Industry, Engineering & High 

Technology 
Type:  Full Text 
Language:  English 
DataStar: FLIG Weekly 1995+ 

FLUIDEX (Fluid Engineering Abstracts) 
Covers the global trade and scientific literature in the 
use, control and management of fluids for 
engineering applications. Content ranges from flow 
theory, to reviews of the latest pipeline or pump 
technology, to discussion of the environmental 
impacts of reservoir construction or wastewater 
treatment. ELinks enabled. 
Provider:  Elsevier Engineering Information, Inc. 
Subject:  Chemistry, Energy & Environment, 

Engineering & High Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 96 Monthly 1972+ 

Food Science and Technology 
Abstracts 
Premier collection of food science, food technology 
and food related human nutrition abstracts. Includes 
patents, reviews, poster presentations, reports, 
symposia, books, conference proceedings, legislation 
and standards. ELinks enabled. 
Provider:  IFIS Publishing, UK 
Subject:  Agriculture & Nutrition, Chemistry, 

Medicine & Biosciences, Product 
Information, Law & Government, 
Engineering & High Technology 

Type:  Bibliographic 
Language:  English+ 
Dialog: 51 Weekly 1969+ 
DataStar: FSTA Weekly 1969+ 
 FVOC Thesaurus Current 
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Foodline®: LEGAL 
Authoritative source of food additive, composition 
and labeling legislation. Documents on additives give 
details of the permitted uses of food additives 
worldwide. The precise foods and drinks are 
specified, together with permitted additives, 
maximum levels of use, specific labeling 
requirements and conditions of use. 
Provider:  Leatherhead Food International 
Subject:  Agriculture & Nutrition, Law & 

Government, Medicine & Biosciences 
Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 59 Irregular Current 
DataStar: FOLE Irregular Current 

Foodline®: MARKET 
Provides detailed analyses of international food and 
drink markets, including key market players, new 
product launches, consumer attitudes, retail trends 
and company news. Covers all food and drink 
product groups, including branded and own label 
products, reports on specialty food sectors, alcoholic 
beverages, pet foods, fresh produce and food 
additives. ELinks enabled on DataStar. 
Provider:  Leatherhead Food International 
Subject:  Business & Industry, Market Research, 

Agriculture & Nutrition, Law & 
Government 

Type:  Bibliographic 
Language:  English+ 
Dialog: 54 2x weekly 1979+ 
DataStar: FOIM 2x weekly 1979+ 

Foodline®: PRODUCT 
Monitors new food and drink products launched or 
relaunched on the U.K. retail market and also novel 
food and drink products launched worldwide. Each 
record provides basic product information and 
details of the launch. 
Provider:  Leatherhead Food International 
Subject:  Business & Industry 
Type:  Bibliographic 
Language:  English 
DataStar: FOFL 2x weekly 1985+ 

Foodline®: SCIENCE 
Covers all aspects of the food and drink industry, 
including ingredients and process technology, 
microbiology, packaging, food chemistry, 
biotechnology, food safety and nutrition. A key 
strength of the database is its currency, key journals 
being abstracted and available online within two 
weeks of delivery. ELinks enabled. 
Provider:  Leatherhead Food International  
Subject:  Agriculture & Nutrition, Chemistry, 

Medicine & Biosciences, Law & 
Government, Engineering & High 
Technology 

Type:  Bibliographic 
Language:  English+ 
Dialog: 53 2x weekly 1972+ 
DataStar: FOST 2x weekly 1972+ 

Foods Adlibra® 
Contains information from more than 750 journals 
on  the food industry, covering food marketing, 
agribusiness, meat packing, millers, dairies, 
distribution, food service operators, processors, 
brokers and equipment suppliers, processing 
methods, packaging and patents. 
Provider:  Foods Adlibra Publications 
Subject:  Business & Industry, Agriculture & 

Nutrition, Law & Government, Medicine & 
Biosciences 

Type:  Bibliographic 
Language:  English 
Dialog: 79 Closed 1974–4/2002 

Foundation Directory 
A comprehensive directory providing descriptions of 
more than 90,000 U.S. grantmakers, including private 
grant-making foundations, community foundations, 
operating foundations and corporate grant makers. 
Contains addresses, year-end financial and board 
membership information and application guidelines. 
Provider:  The Foundation Center 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 26 Monthly Current year 

Foundation Grants Index 
Contains records describing grants that have been 
awarded to nonprofit organizations by independent, 
corporate and community foundations located in the 
United States. 
Provider:  The Foundation Center 
Subject:  Reference 
Type:  Bibliographic 
Language:  English 
Dialog: 27 Monthly 1988+ 

Freedonia Market Research  
Freedonia Industry and Business 
Research Studies 
Contains the full text of studies/reports, including 
comprehensive analyses of industries and products in 
a variety of industrial sectors. Each study contains 
analysis of the economic environment, products and 
technology, end-use markets, marketing patterns, 
channels of distribution, competitive strategies, 
industry structure, market share, company profiles 
and tables of detailed product/market data. Many 
reports from December 2006 forward have graphs, 
charts and other embedded images that can be 
viewed when searching via DialogWeb, 
DialogClassic Web, or DialogLink 5. 
Provider:  The Freedonia Group Inc. 
Subject:  Business & Industry, Market Research Full 

Text Reports 
Type:  Full Text 
Language:  English 
Dialog: 763 Monthly 6/1990+ 
DataStar: TFGI Monthly 1990+ 
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French Patents 
Covers all published French patent applications and 
granted French patents published in France since 
1966 as well as all special pharmaceutical patents 
(Brevets Spéciaux Médicaments) published between 
1961 and 1978 are included. Abstracts and 
descriptors are also available since 1978. All records 
are in French, but English descriptors are available 
from 1987 forward.  
Provider:  Institut National de la Propriété Industrielle 

(INIP) 
Subject:  Intellectual Property 
Type:  Bibliographic 
Language:  English, French 
Dialog: 371 Closed 1961–2002 

Frost & Sullivan Market Engineering 
Frost & Sullivan Market Research 
Contains in-depth analyses and forecasts of market 
trends in 11 industries worldwide, including five-year 
forecasts of market size by product category and end-
user application, marketing and distribution 
strategies, and assessments of the competitive and 
legislative environment. Included are tables, charts, 
figures, spreadsheets and Microsoft PowerPoint 
presentations. Frost & Sullivan Market Intelligence 
(File 765) is an archive pre-2000 text-only reports. 
Provider:  Frost & Sullivan 
Subject:  Business & Industry, Market Research Full 

Text Reports 
Type:  Full Text 
Language:  English 
Dialog: 767 Monthly 1998+ 
 765 Archive 1995–4/1999 
DataStar: FSER Monthly 1999+ 
 FSMR Archive 1990–1998 

Frost & Sullivan Market Intelligence 
Dialog: 765 Closed 1995–4/1999 

Gale Database of Publications and 
Broadcast Media 
Comprehensive file containing detailed information 
approximately 86,000 newspapers, magazines, 
journals, periodicals, directories, newsletters, and 
radio, television and cable stations and systems. The 
database is compiled from the print publications 
Gale Directory of Publications and Broadcast Media, 
Directories in Print and Newsletters in Print. 
Provider:  Gale 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 469 2x per year Current 

Gale Directory of Online, Portable, 
and Internet Databases 
Provides detailed information on publicly available 
databases and database products accessible through 
an online vendor, Internet or batch processor; or 
available for direct lease, license or purchase as a 
CD-ROM, magnetic tape or handheld product. 
Provider:  Gale 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 230 2x per year Current 
DataStar: GDDB Annual Current 

Gale Group Aerospace/Defense 
Markets & Technology® 
Provides full-text articles and abstracts covering all 
aspects of the worldwide aerospace industry, 
including details on key industry sources, 
competitors, products and technologies, government 
funding, budgets and contracts, market opportunities 
in the defense and aerospace industries and new 
technologies developed in the aerospace/defense 
sector. 
Provider:  Gale 
Subject:  Business & Industry, Product Information, 

Law & Government 
Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 80 Daily 1982+ 

Gale Group Business A.R.T.S.SM 
Focuses on the social, cultural, political and 
psychological aspects of business, enabling users to 
identify current research, analysis, trends and expert 
opinion in such disciplines as business, management, 
science, the humanities and social sciences. 
Provider:  Gale 
Subject:  Business & Industry, Law & Government, 

Social Sciences & Humanities, Reference 
Type:  Full Text 
Language:  English 
Dialog: 88 Daily 1976+ 
DataStar: ACAD Daily 1976+ 

Gale Group Company Intelligence® 
Combined directory and company news file contains 
current address, financial and marketing information 
on more than 260,000 private and public U.S. 
companies and 170,000 international companies. 
Also contains up to 10 of the most recent news 
references on each company. 
Provider:  Gale 
Subject:  Company Directories & Financials 
Type:  Bibliographic/Directory 
Language:  English 
Dialog: 479 Daily Current 
DataStar: INCO Daily Current 
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Gale Group Computer Database™ 
Provides comprehensive information about the 
computer, electronics and telecommunications 
industries. Coverage includes detailed information 
about the evaluation, purchase, use and support of 
computer and other electronic products. 
Provider:  Gale 
Subject:  Business & Industry, Product Information, 

Engineering & High Technology, General 
Interest 

Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 275 Daily 1983+ 
DataStar: CMPT Daily 1983+ 

Gale Group F&S Index™ 
Covers both domestic and international company, 
product and industry information and contains 
information on corporate acquisitions and mergers, 
new products, technological developments, 
sociopolitical factors, analyses of companies, 
forecasts of company sales and profits, and reports 
on factors influencing future sales and earnings. 
Provider:  Gale 
Subject:  Business & Industry, Market Research 
Type:  Bibliographic 
Language:  English 
Dialog: 18 Daily 1988+ 

Gale Group Health & Wellness 
DatabaseSM 
A comprehensive periodical and reference database 
providing broad coverage in the areas of health, 
medicine, fitness and nutrition. Covers a diverse 
range of sources, including consumer health 
magazines, professional medical journals, consumer 
health pamphlets, medical reference books, topical 
overviews of diseases and medical conditions, and 
important referral information. 
Provider:  Gale 
Subject:  Business & Industry, Agriculture & 

Nutrition, Medicine & Biosciences, Product 
Information, Social Sciences & Humanities, 
General Interest 

Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 149 Weekly 1976+ 

Gale Group Health Periodicals 
Database 
Presents timely and thorough information on a wide 
range of health, fitness, nutrition and specialized 
medical topics. Health Periodicals Database provides 
a single source for in-depth information on a wide 
range of subjects ranging from prenatal care to 
gerontology, from dieting to drug abuse, from 
medical ethics to mental health. 
Provider:  Gale 
Subject:  Business & Industry, Medicine & 

Biosciences, Social Sciences & Humanities 
Type:  Bibliographic/Full Text 
Language:  English 
DataStar: HLTH Daily 1976+  

Gale Group Legal Resource Index™ 
Provides subject, author, case name and statute name 
access to over 700 journals from the major nations of 
the common-law tradition. Special article types 
covered include case notes, book reviews, columns, 
letters, obituaries and editorials. 
Provider:  Gale 
Subject:  Business & Industry, Law & Government 
Type:  Bibliographic 
Language:  English 
Dialog: 150 Daily 1980+ 
DataStar: LAWS Daily 1980+ 

Gale Group Magazine Database™ 
Provides current and retrospective news from more 
than 900 popular magazines on such subjects as 
consumer behavior, media trends, popular culture, 
political opinion, leisure activities and contemporary 
lifestyles. Also contains large collections of 
entertainment reviews and ratings of books, films, 
theater, concerts, hotels and restaurants. 
Provider:  Gale 
Subject:  Business & Industry, Product Information, 

Law & Government, Social Sciences & 
Humanities, General Interest, Reference 

Type:  Full Text 
Language:  English 
Dialog: 47 Daily 1959–1970; 1973+ 
DataStar: MAGS Daily 1959–1970; 1973+ 

Gale Group Management Contents® 
Provides current information on business practices 
and management techniques from key management 
journals, including theoretical background and 
practical how-to approaches to key management 
disciplines. 
Provider:  Gale 
Subject:  Business & Industry 
Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 75 Weekly 1986+ 
DataStar: MGMT Weekly 1986+ 
 MG85 Archive 1974–1985 

Gale Group Marketing & Advertising 
Reference Service® 
A multi-industry advertising and marketing database 
with abstracts and full-text records on a wide variety 
of consumer products and services, including 
locating market size and market share information, 
monitoring new product or service introductions, 
evaluating markets for existing products or services, 
and researching the marketing and advertising 
strategies of competitors. 
Provider:  Gale 
Subject:  Business & Industry, Market Research, 

Product Information, General Interest 
Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 570 Daily 1984+ 
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Gale Group National Newspaper 
Index™ 
All articles, news reports, editorials, letters to the 
editor, obituaries, product evaluations, biographical 
pieces, poetry, recipes, columns, cartoons and 
illustrations and reviews from a wide range of news 
sources, including the Christian Science Monitor, 
The New York Times and The Wall Street Journal 
are included. 
Provider:  Gale 
Subject:  Business & Industry, Product Information, 

Worldwide News, Law & Government,  
Reference 

Type:  Bibliographic 
Language:  English 
Dialog: 111 Daily 1979+ 
DataStar: NNIN Daily 1979+ 

Gale Group New Product 
Announcements/Plus® (NPA/Plus) 
Contains the full text of press releases from all 
industries covering announcements related to 
products, with a focus on new products and services, 
including technical specifications, availability, uses, 
licensing agreements, distribution channels and 
prices.  
Provider:  Gale 
Subject:  Business & Industry, Market Research, 

Product Information 
Type:  Full Text 
Language:  English 
Dialog: 621 Daily 1985+ 

Gale Group Newsearch™ 
Includes the full text, abstracts and indexing for the 
most recent 45 days of updates from nine Gale 
publications, consolidating current awareness in such 
areas as business, marketing, computers management, 
health, law, scholarly research and current events. 
Provider:  Gale 
Subject:  Business & Industry, Product Information, 

Law & Government, Social Sciences & 
Humanities 

Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 211 Daily Current 45 days 

Gale Group Newsletter Database™ 
Contains the full text of specialized industry 
newsletters worldwide that provide concise 
information on companies, products, markets and 
technologies; trade and geopolitical regions of the 
world; and government funding, rulings and 
regulation and other legislative activities which 
impact the industries and regions covered. 
Provider:  Gale 
Subject:  Business & Industry, Product Information,  

Law & Government, General Interest 
Type:  Full Text 
Language:  English 
Dialog: 636 Daily 1988+ 

Gale Group Newswire ASAP™ 
Provides the fully searchable text and comprehensive 
indexing of wire stories from many renowned 
worldwide news sources. The file offers both current 
and retrospective information on companies, 
industries, products, people, trends and economies. 
Provider:  Gale 
Subject:  Business & Industry, Worldwide News, 

Product Information 
Type:  Full Text 
Language:  English 
Dialog: 649 Daily 1983+ 

Gale Group PharmaBiomed Business 
Journals 
Provides international coverage of full-text articles 
from trade journals on pharmaceuticals, 
biotechnology and healthcare, including information 
on methods and techniques, business practices, new 
products, companies, markets, market share, 
research and development, regulations and applied 
technologies in these fields. 
Provider:  Gale 
Subject:  Business & Industry, Medicine & 

Biosciences, Social Sciences & Humanities 
Type:  Full Text 
Language:  English 
DataStar: PTPB Daily 1990+ 

Gale Group PROMT® 
Multiple-industry database that provides broad, 
international coverage of companies, products, 
markets and applied technologies for all industries. 
Covers the international events and activities of 
public and private companies throughout the world. 
Provider:  Gale 
Subject:  Business & Industry, Market Research, 

Product Information, Law & Government, 
General Interest 

Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 16 Daily 1990+ 
 160 Archive 1972–1989 
DataStar: PTSP Daily 1982+ 
 PTSD Daily Today 
 PTSC Daily 1994+ 
 PT93 Archive 1982–1993 
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Gale Group Trade & Industry 
Database™ 
A multi-industry database covering the major 
industries and including international company, 
industry, product and market information, with 
strong coverage of such areas as management 
techniques, financial earnings, economic climate, 
product evaluations and executive changes. 
Provider:  Gale 
Subject:  Business & Industry, Market Research, 

Product Information, Law & Government, 
Engineering & High Technology, Social 
Sciences & Humanities, General Interest, 
Reference 

Type:  Full Text 
Language:  English 
Dialog: 148 Daily 1976+ 
DataStar: INDY Daily 1992+ 
 IDZZ Daily 1981+ 
 ID91 Archive 1981–1991 

General Practitioner 
Contains the full text of three key publications aimed 
at the medical practitioner: GP—General 
Practitioner, Medeconomics and Fundholding, used 
for expert news and analysis on all aspects of general 
practice. Produced by the United Kingdom’s leading 
publisher of medical titles for general practitioners. 
Provider:  Haymarket Medical Ltd. 
Subject:  Medicine & Biosciences 
Type:  Full Text 
Language:  English 
DataStar: GPGP Monthly 1987+ 

General Science Abstracts 
Cites articles of at least one column in length from 
more than 150 English-language periodicals 
published in the United States and Great Britian. 
Periodical coverage includes popular science 
magazines as well as professional journals and The 
New York Times Science Times section. 
Provider:  The H.W. Wilson Company 
Subject:  Agriculture & Nutrition, Chemistry, Energy 

& Environment, Engineering & High 
Technology, Medicine & Biosciences 

Type:  Bibliographic 
Language:  English+ 
Dialog: 98 Monthly 4/1984+ 

GeoArchive 
A comprehensive database covering all types of 
information sources in geoscience, hydroscience and 
environmental science. Provides international 
coverage of over 5,000 serials, books from over 2,000 
publishers, geological maps and doctoral 
dissertations. 
Provider:  Geosystems 
Subject:  Energy & Environment 
Type:  Bibliographic 
Language:  English+ 
Dialog: 58 Monthly 1973+ 

 

GEOBASE™ 
Covers worldwide research literature in physical and 
human geography, earth and environmental sciences, 
ecology and related disciplines in approximately 
2,000 of the core scientific and technical periodicals 
and less readily available publications. Includes 
refereed scientific papers, trade journal and magazine 
articles, product reviews, directories and any other 
relevant material. ELinks enabled. 
Provider:  Elsevier Engineering Information, Inc. 
Subject:  Energy & Environment 
Type:  Bibliographic 
Language:  English+ 
Dialog: 292 2x weekly 1977+ 

GeoRef 
Covers worldwide technical literature on geology 
and geophysics. Includes current coverage of more 
than 3,500 journals, books and book chapters, 
conference papers, government publications, theses, 
dissertations, reports, maps and meeting papers. 
ELinks enabled. 
Provider:  American Geological Institute 
Subject:  Energy & Environment 
Type:  Bibliographic 
Language:  English+ 
Dialog: 89 2x weekly 1700s+  

German Patents Fulltext 
Contains all German patent applications (A), granted 
patents (both B and C) and utility models (U). 
Weekly updates, including English translations, are 
available within 4-5 working days after publication. 
Provider:  Univentio Information Services B.V. 
Subject:  Intellectual Property 
Type:  Bibliographic 
Language:  English, German 
Dialog: 324 Weekly 1967+ 

Global Health 
Provides deep subject coverage of information 
relating to human health and communicable diseases. 
Also contains broad analysis of non-English-
language journals, developing country information, 
books, research reports, dissertations, conference 
proceedings, annual reports and other difficult to 
obtain material. 
Provider:  CABI Publishing 
Subject:  Agriculture & Nutrition, Chemistry, 

Medicine & Biosciences, Pharmaceuticals, 
Social Sciences & Humanities 

Type:  Bibliographic 
Language:  English+ 
Dialog: 162 Monthly 1973+ 
DataStar: HUMN Monthly 1973+ 
 HUZZ* Monthly 1910+ 
 HU72* Archive 1910–1972 
 *Subscriber access only 
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GPO Monthly Catalog 
Contains records of reports, studies, fact sheets, 
maps, handbooks, conference proceedings, etc., 
issued by all U.S. federal government agencies, 
including the U.S. Congress and all of the Senate and 
House hearings on private and public bills and laws, 
as well as Executive-branch publications. 
Provider:  Library of Congress Cataloging Distribution 

Service 
Subject:  Law & Government 
Type:  Bibliographic 
Language:  English 
Dialog: 66 Monthly 7/1976+ 

Grants 
Provides information on nearly 10,000 grants offered 
by federal, state and local governments, commercial 
organizations, associations and private foundations. 
Each entry includes full description, qualifications, 
money available and renewability. Full name, 
address and telephone number for each sponsoring 
organization, if available, are also included. 
Provider:  The Oryx Press, of the Greenwood 

Publishing Group, Inc. 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 85 Closed 11/2005 

HandelsZeitung 
Contains information on all sectors of the Swiss 
economy including the industrial, financial and 
service sectors. It includes information on Swiss 
companies, the economic climate and the financial 
markets in Switzerland, as well as reports on 
companies that are not listed on the stock market. 
Provider:  HandelsZeitung 
Subject:  Worldwide News 
Type:  Full Text 
Language:  German 
DataStar: SHZT Weekly 1993+ 

Harris Business Profiler 
Contains basic company data, executive names and 
titles, organization status and other directory 
information on nearly one million U.S. 
manufacturing, technology and service organizations. 
Because of exclusive relationships with local, state 
and national agencies, including the National 
Association of Manufacturers, they can compile 
information that is normally difficult to obtain. 
Provider:  Harris InfoSource 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 537 Closed 12/2005 

Harvard Business Review 
Covers the complete range of strategic management 
subjects of interest to managers and researchers, 
including accounting, automation, business ethics, 
industry analysis, strategic planning and trade. 
Provider:  Harvard Business School Publishing 
Subject:  Business & Industry, General Interest 
Type:  Full Text 
Language:  English 
Dialog: 122 10xAnnual 1971+ 
DataStar: HBRO Closed 9/1990–7/2007 

Hazardous Substances Databank 
Comprehensive, scientifically reviewed, factual 
database from the Toxicology Information Program 
of the NLM.  HSDB includes data from areas such as 
human and animal  toxicity, environmental fate,  
human exposure, detection methods, regulatory  
requirements, etc.; detailed chemical information is 
also included. 
Provider:  National Library of Medicine (U.S.) 
Subject:  Chemistry 
Type:  Directory 
Language:  English 
DataStar: HSDB Closed 2002 

Health Devices Alerts® 
HDA is a comprehensive database of reported 
medical device problems, hazards, recalls, 
evaluations and updates. The file covers reports of 
problems, evaluations and technology assessments of 
diagnostic and therapeutic medical equipment and 
related materials, ranging from sutures to magnetic 
resonance imaging units. Includes implanted devices 
and related accessories, disposable medical products 
and more. 
Provider:  ECRI 
Subject:  Product Information, Law & Government, 

Medicine & Biosciences 
Type:  Bibliographic 
Language:  English 
Dialog: 198 Weekly 1977+ 

Health Devices Sourcebook® 
HDS contains current address and marketing 
information on U.S. and Canadian manufacturers 
and distributors of more than 4,500 classes of 
medical devices. The file contains three types of 
records: product (device) records, manufacturer 
records and servicer records. International coverage 
of companies is provided. 
Provider:  ECRI 
Subject:  Company Directories & Financials, Product 

Information, Medicine & Biosciences 
Type:  Directory 
Language:  English 
Dialog: 188 Annual Current 
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Historical Abstracts 
Covers the world’s history from 1450 to the present., 
excluding the U.S. and Canada, which are covered by 
America: History and Life (File 38). Indexes the 
world’s periodical literature in history and the 
related social sciences and humanities. Includes a 
variety of disciplines, including: diplomatic, 
economic and military history. 
Provider:  ABC-CLIO 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English+ 
Dialog: 39 Closed 1973–2005  

Hospital Inpatient Profiles (HIP) 
The Hospital Inpatient Profiles (HIP) database 
provides a quick and comprehensive overview of U.S. 
hospital-based activity for more than 7,100 
procedures and diagnoses. 
Provider:  Timely Data Resources Inc. 
Subject:  Business & Industry, Market Research 
Type:  Numeric 
Language:  English 
Dialog: 462 Annual Current 

Hospital Outpatient Profiles (HOP) 
The Hospital Outpatient Profiles (HOP) database 
provides disease-specific outpatient reports for more 
than 2,400 diseases. Data includes U.S. hospital-
based, non-Federal outpatient departments only. 
Provider:  Timely Data Resources, Inc. 
Subject:  Business & Industry, Market Research 
Type:  Numeric 
Language:  English 
Dialog: 463 Annual Current 

HSELINE: Health and Safety 
The subject areas of this database include all aspects 
of health and safety at work. Covers science, 
technology, manufacturing industries, agriculture, 
production, occupational health & hygiene, safety, 
explosives, engineering, mining, offshore oil 
technology, railway safety and nuclear technology, 
and research in all these areas. 
Provider:  Health & Safety Executive 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English 
DataStar: HSLI Monthly 1973+ 

IBISWorld Market Research 
Contains the full text of industry analysis reports 
based on all market sectors and industries in 
Australia, Indonesia, Taiwan and the United States. 
Provider:  IBIS Business Information Ltd. 
Subject:  Business & Industry, Market Research Full 

Text Reports 
Type:  Full Text 
Language:  English 
Dialog: 753 Closed 1999–10/2005 

ICC British Company Annual Reports 
Contains the full text of the Annual Reports and 
Accounts produced by all U.K. quoted companies, 
providing detailed financial and textual information 
on over 2,000 companies. Current financial data in 
ICC Company Financial Sheets. 
Provider:  ICC Information Ltd. 
Subject:  Business & Industry, Company Directories 

& Financials 
Type:  Full Text 
Language:  English 
Dialog: 564 Closed 1984–2003  
DataStar: ICAC Closed 1986–2003 

ICC British Company Directory 
Comprehensive reference source for approximately 
2.5 million registered companies in England, Wales, 
Scotland and Northern Ireland. The file contains a 
record for each company included on the index of 
companies maintained by the official Registrars of 
Companies in the U.K. The database also indexes 
companies that have been dissolved since 1968. 
Provider:  ICC Information Ltd. 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 561 Weekly Current 
DataStar: ICDI Weekly Current 

ICC British Company Financial 
Datasheets 
Offers comprehensive value-added analysis on the 
latest financial data on all companies with limited 
liability in the United Kingdom: “large,” “medium,” 
and “small,” quoted and non-quoted public and 
private, from all sectors of U.K. industry and 
commerce. Smaller companies with £2.8 million sales 
or less are not required to file full accounts. 
Provider:  ICC Information Ltd. 
Subject:  Company Directories & Financials 
Type:  Directory/ Fin 
Language:  English 
Dialog: 562 Weekly Current 
DataStar: ICFF Weekly Current 

ICC British Directors Database 
Comprehensive and up-to-date listing of all 
companies in England & Wales and Scotland 
together with the names of their directors and 
corporate secretaries. Updated weekly as information 
on new appointments and resignations are filed at 
Companies House. 
Provider:  ICC Information Ltd. 
Subject:  Company Directories & Financials, 

Reference 
Type:  Directory 
Language:  English 
DataStar: ICCD Weekly 1992+ 
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ICONDA—International Construction 
Database 
Covers worldwide technical literature on civil 
engineering, urban and regional planning, 
architecture and construction. Sources include over 
More than 800 periodicals, books, research reports, 
conference proceedings, business reports, theses and 
non-conventional literature. ELinks enabled. 
Provider:  Fraunhofer Information Centre for Regional 

Planning and Building Construction (IRB) 
Subject:  Engineering & High Technology,  Social 

Sciences & Humanities 
Type:  Bibliographic 
Language:  English+ 
Dialog: 118 Monthly 1976+ 

IDIS Drug File 
IDIS Drug File contains over 160 premier English-
language medical journals. Articles included in the 
database relate to drugs and drug therapy in humans. 
Provider:  Iowa Drug Information Service 
Subject:  Pharmaceuticals 
Type:  Bibliographic 
Language:  English 
DataStar: IOWA Monthly 1966+ 

IMS Company Profiles 
Examines annually the internal make-up of key 
pharmaceutical companies worldwide. Each profile 
analyzes the critical components that affect a 
company’s business strategy, giving a clear 
assessment of a company’s relative strengths and 
weaknesses. Companies profiled range from large to 
small, public and private, that produce ethical, 
biotech and generic pharmaceuticals. 
Provider:  IMS Health 
Subject:  Business & Industry, Company Directories 

& Financials 
Type:  Full Text 
Language:  English 
Dialog: 449 Monthly 1995+ 
 984* Monthly 1995+ 
DataStar: IPCP Monthly Current 
 *Subscriber access only 

IMS Company Search 
Profiles the world’s major pharmaceutical companies 
and their subsidiaries. Details provided include name, 
address and contact information, together with sales 
data, local distributors and agents, and senior 
executives’ names as available. 
Provider:  IMS Health 
Subject:  Company Directories & Financials, Product 

Information, Pharmaceuticals 
Type:  Directory 
Language:  English 
Dialog: 443 Quarterly Current 
 943* Quarterly Current 
DataStar: IPDI Quarterly Current 
 *Subscriber access only 

 

IMS Conference & Events Database 
Provides comprehensive coverage of meetings likely 
to be of interest to the pharmaceutical industry. 
Meetings selected are oriented towards biomedical 
subjects and R&D in these areas. 
Provider:  IMS Health 
Subject:  Business & Industry, Medicine & 

Biosciences, Pharmaceuticals 
Type:  Directory 
Language:  English 
DataStar: IPMR Closed 2006 

IMS New Product Focus 
Comprehensive worldwide tracking of pharma- 
ceutical product launches, recording the first launch 
of a product in a particular country and identifying 
the indication and price (when available). Includes 
product name and composition, manufacturer’s 
name and, where applicable, parent company, 
therapeutic class code, ingredients and presentation 
(pack information). 
Provider:  IMS Health 
Subject:  Business & Industry, Product Information, 

Pharmaceuticals 
Type:  Directory 
Language:  English 
Dialog: 446 Monthly 1982+ 
DataStar: 976* Monthly 1982+ 
DataStar: IPLL Monthly 1982+ 
 *Subscriber access only 

IMS Patent Focus 
Details the evaluated product (or equivalent process) 
patent position for over 3,000 commercially 
significant drugs, both marketed or in Phase III (or 
above) clinical trials. File 447 provides the estimated 
patent expiry dates and the possibility of extension. 
Provider:  IMS Health 
Subject:  Intellectual Property, Pharmaceuticals, 

Product Information, Chemistry 
Type:  Directory 
Language:  English 
Dialog: 447 Monthly Current 
 947* Monthly Current 
DataStar: IPIP Monthly Current 
 *Subscriber access only 

IMS Product Monographs 
Contains comprehensive details on launched 
pharmaceuticals. Each monograph details brand 
name, composition, country, therapeutic class and 
country of launch together with date and marketing 
company. Subscriber file IPPP contains pricing data 
that remains exclusive to the pharmaceutical industry. 
Provider:  IMS Health 
Subject:  Pharmaceuticals 
Type:  Directory 
Language:  English 
DataStar: IPOP Monthly Current 
 IPPP* Monthly Current 
 *Subscriber access only 
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IMS R&D Focus 
Provides in one record the latest information in 
international pharmaceutical research from 
laboratory to international market launches, with 
images. The file also contains news reports on the 
changes occurring in international R&D within 
companies and healthcare institutions and highlights 
new drugs in research, changes in development 
phases and licensing opportunities. 
Provider:  IMS Health 
Subject:  Business & Industry, Product Information,  

Chemistry, Pharmaceuticals 
Type:  Directory/Full Text 
Language:  English 
Dialog: 445 Weekly 1994+ 
 955* Weekly 1994+ 
DataStar: IPUR Weekly Current 
 *Subscriber access only 

IMS R&D Focus Drug News 
Covers the latest developments in international 
pharmaceutical research and development, 
pharmaceutical companies, drugs and healthcare 
institutions, and highlights new drugs in research, 
changes in phases and licensing opportunities. 
Provider:  IMS Health 
Subject:  Business & Industry, Pharmaceuticals 
Type:  Full Text 
Language:  English 
DataStar: IPNR Weekly Latest 4 weeks 
 IPNA Weekly 1991–4 weeks ago 

Incidence and Prevalence Database 
(IPD) 
The IPD provides comprehensive incidence and 
prevalence data for more than 4,500 diagnoses and 
procedures. This information can be used to forecast 
market opportunity, potential and size and will 
interest those involved in market research, product 
development, strategic planning, new business 
development, clinical research, stock market analysis 
and general medical planning. 
Provider:  Timely Data Resources, Inc. 
Subject:  Business & Industry, Market Research 
Type:  Full Text 
Language:  English 
Dialog: 465 Quarterly 1994+ 
DataStar: IAPV Quarterly 1994+ 

The Independent (London) 
The Independent (London) database is derived from 
the final edition of Britiain’s The Independent and 
The Independent on Sunday newspapers. The file 
includes all stories, features and newswires. Current 
updates to The Independent are available in Dialog 
NewsRoom. 
Provider:  Newspaper Publishing Ltd. 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 711 Archive 10/1988–12/2006 
DataStar: IDPT Archive 10/1988–12/2006 

Index Chemicus® 
Index Chemicus focuses on current awareness of new 
compounds and reports with over 200,000 new 
compounds and synthetic intermediates added each 
year, with coverage of over 2.4 million structures. 
Contains the structures and critical supporting data 
for novel organic compounds reported in over 100 
leading international journals. 
Provider:  Thomson Scientific 
Subject:  Chemistry, Engineering & High Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 302 Weekly 1992+  

INPADOC/Family and Legal Status 
Brings together patent families, issued by 80 
countries and organizations, i.e., equivalent patents 
that share common priorities for a particular 
invention. The patent families contain information 
on over 62 million patents and 44 million legal status 
actions. Each family record contains bibliographic 
data consisting of title, inventor, assignee and 
abstract for most patents, patent and application 
data and legal status information for 39 countries. 
Provider:  European Patent Office 
Subject:  Intellectual Property 
Type:  Bibliographic 
Language:  English+ 
Dialog: 345 Weekly 1857+ 

Inside Conferences 
Contains a listing of worldwide conferences and 
symposia, including details of individual papers 
found within the conference proceedings held by The 
British Library Document Supply Centre (BLDSC). 
Each bibliographic record includes the conference 
title, venue and date; ISBN/ISSN; paper title and 
author(s); sponsors; publisher; and key terms. ELinks 
enabled. 
Provider:  The British Library 
Subject:  Agriculture & Nutrition, Chemistry, Energy 

& Environment, Engineering & High 
Technology, Medicine & Biosciences, 
Pharmaceuticals, Social Sciences & 
Humanities 

Type:  Bibliographic 
Language:  English+ 
Dialog: 65 Daily 4xWeekly 1988+ 
DataStar: BLIC Daily 1988+ 
 BLID Daily Latest day 
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Inspec® 
Provides access to the world's scientific and technical 
literature in physics, electrical engineering, 
electronics, communications, control engineering, 
computers and computing and information 
technology with significant coverage in areas such as 
materials science, oceanography, nuclear engineering, 
geophysics, biomedical engineering and biophysics. 
Over 3,800 scientific and technical journals, as well 
as conference proceedings, numerous books, reports 
and dissertations are reviewed each year. ELinks 
enabled. 
Provider:  The Institution of Engineering and 

Technology 
Subject:  Chemistry, Energy & Environment, 

Engineering & High Technology, Medicine 
& Biosciences 

Type:  Bibliographic 
Language:  English 
Dialog: 2 Weekly 1898+ 
 3 Weekly 1969+ 
 4 Weekly 1983+ 
 202 Archive 1898–1968 
DataStar: INZZ Weekly 1898+ 
 INSP Weekly 1987+ 
 INYY Weekly 1969+ 
 IN86 Archive 1980–1986 
 IN79 Archive 1969–1979 
 IN68 Archive 1898–1968 

International Market Research 
Information 
One-stop source for worldwide market research 
information containing unique data covering the 
theory and techniques of market research, as well as 
details of reports and surveys on all types of markets 
worldwide and a directory of providers of market 
research. 
Provider:  Norton Sterling Associates Ltd. 
Subject:  Business & Industry, Market Research 
Type:  Bibliographic 
Language:  English 
DataStar: IMRI Quarterly 1963+ 

International Pharmaceutical 
Abstracts 
Provides information on all phases of the 
development, use of drugs and professional 
pharmaceutical practice, including data on state 
regulations, salaries, guidelines, manpower studies, 
laws and more. The scope ranges from the clinical, 
practical and theoretical to the economic and 
scientific aspects of the literature. ELinks enabled. 
Provider:  Thomson Scientific 
Subject:  Business & Industry, Law & Government, 

Chemistry, Medicine & Biosciences, 
Pharmaceuticals 

Type:  Bibliographic 
Language:  English+ 
Dialog: 74 2x monthly 1970+ 
DataStar: IPAB 2x monthly 1970+ 

Investext®  
Company, industry and topical research reports 
written by analysts at leading investment banks, 
brokerage houses and consulting firms. Contains in-
depth analysis and data on publicly traded 
companies, including sales and earnings forecasts, 
market share projections and research and 
development expenditures. Records contain citations 
and tables of contents to reports with hyperlinks to 
the full report in Adobe Acrobat® PDF format. 
Reports in the Investext Archive databases contain 
the full text of reports through 2007. 
Provider:  Thomson Financial 
Subject:  Business & Industry, Market Research 
Type:  Bibliographic/Full Text 
Language:  English 

Investext® PDF Fulltext 
Dialog: 745 Daily 1999+ 

Investext® Archive 
Dialog: 545 Archive 1970–3/2007 
DataStar: INVE Archive 2002–3/2007 
 IV01 Archive 1993–2001  
 IV92 Archive 7/1982–12/1992 

IPA Toxicology 
Provides focused toxicology information on all 
phases of the development and use of drugs and on 
professional pharmaceutical practice. The scope 
ranges from the clinical and practical, to the 
theoretical aspects of toxicology literature. Abstracts 
reporting clinical studies include study design, 
number of patients, dosage, dosage forms and dosage 
schedule. 
Provider:  Thomson Scientific 
Subject:  Medicine & Biosciences 
Type:  Bibliographic 
Language:  English+ 
Dialog: 153 2x monthly 1970+ 

Irish Companies & Businesses 
Comprehensive directory of full statutory reports on 
over 320,000 companies registered in the Republic of 
Ireland. 
Provider:  CFI Online Ltd. 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
DataStar: IRFF Closed 8/2005 

The Irish Times 
Ireland’s leading journal of opinion and information 
covering the island, north and south, with special 
consideration given to views of minorities. It is 
regarded as one of the top 10 best daily newspapers 
in the world. 
Provider:  The Irish Times Limited 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 477 Daily 1999+ 
   



  Database Descriptions 

  81 

ITAR/TASS News 
The official state news agency for Russia, 
ITAR/TASS translates and creates news releases for 
distribution worldwide. It has 130 bureaus in Russia 
and abroad. News coverage includes inter-state 
information, world, business, headline and sports. 
Current updates are available in Dialog NewsRoom. 
Provider:  Comtex Scientific Corporation 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 607 Archive 6/1999–9/2002 
 667 Archive 7/1996–5/1999 

ITI Telecomms Reports 
Provides a series of over 240 in-depth company 
profiles (covering both operators and manufacturers) 
and over 50 market profiles. On DataStar, company 
(“Power”) reports and market reports are in separate 
databases. 
Provider:  International Telecoms Intelligence 
Subject:  Business & Industry, Market Research Full 

Text Reports, Engineering & High 
Technology 

Type:  Full Text 
Language:  English 

Telecomm Reviews 
Dialog: 512 Closed 1997–5//2006 

Markets Reports  
DataStar: ETCO Closed 1995–2006  

Power Reports  
DataStar: ETMA Closed 2005–2006  

Jane’s Defense & Aerospace 
News/Analysis 
Summarizes, highlights and interprets worldwide 
events in the defense and aerospace industries. 
Markets covered include aircraft, missiles, space 
systems, military vehicles, ordnance, electronics and 
warships. Budget areas include procurement, 
research and development and operation and 
maintenance. 
Provider:  Jane’s Information Group 
Subject:  Business & Industry, Law & Government, 

Engineering & High Technology 
Type:  Full Text 
Language:  English 
Dialog: 587 Weekly 7/1982+ 

Japan Economic NewswireSM Plus 
Covers general and business news from Japan and 
international news that relates to Japan. 
Provider:  Kyodo News International, Inc. 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 612 Daily 11/1983+ 

JAPIO—Patent Abstracts of Japan 
Represents the most comprehensive English-language 
access to Japanese unexamined patent applications 
(Kokai, Tokkyo, Koho) covering all technologies. 
Application records include Japanese and non-
Japanese priorities. Abstracts are provided only for 
applications originating in Japan, but are available 
for most records. Images of front page drawings are 
included. 
Provider:  Japan Patent Information Organization 
Subject:  Intellectual Property 
Type:  Bibliographic 
Language:  English 
Dialog: 347 Monthly 10/1976+ 

Jerusalem Post Electronic Edition 
The oldest and largest English language daily 
newspaper in Israel, which reports on current events 
in Israel and the Middle East, the Jewish world, 
business and politics. 
Provider:  The Jerusalem Post 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
DataStar: JEPD Daily Latest day 
 JEPO Daily 10/1988+ 

The Journal of Commerce 
Provides the complete text of all news, columns, 
editorials, briefs, calendar listings and selected tables 
covering international trade and transportation 
issues. Special individual sections focus on ocean, 
barge, air, rail and truck transportation, 
international banking and finance, foreign trade, 
energy, insurance, chemicals and plastics, electronic 
communications and commodities. 
Provider:  Commonwealth Business Media 
Subject:  Business & Industry, Law & Government, 

Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 637 5xWeekly 1988+ 

King’s Fund 
Covers policy and management of health and social 
care services in the United Kingdom rather than 
clinical issues and treatments. Core subjects include 
U.K. National Health Service (NHS) management, 
social care, health inequalities, urban health and 
regeneration, race and health, partnership working, 
primary care, mental health and public involvement. 
ELinks enabled. 
Provider:  King’s Fund 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English 
DataStar: KFND Monthly 1979+ 
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Knight Ridder/Tribune Business News 
Provides same-day, full-text business and related 
news from former Knight Ridder–owned 
publications, four Tribune Company newspapers 
and approximately 50 affiliated papers. Articles from 
many contributing newspapers and magazines are 
available the morning of publication. 
Provider:  The McClatchy Company 
Subject:  Business & Industry,  Market Research, 

Worldwide News, Engineering & High 
Technology 

Type:  Full Text 
Language:  English 
Dialog: 608 Continuous 1992+ 

Kompass 
Kompass databases provide information about business 
enterprises and their products. Establishments in the 
business-to-business sector are the focus,  with an 
emphasis on manufacturing, industrial and associated 
service sectors. Data includes name, address, telephone 
number, executive names and industry and product 
listings, for companies in specific countries/regions. 
Industry and product listings are searchable and 
displayable in English, German, French, Spanish and 
Italian on Dialog. On DataStar data appears in separate 
databases for each language. 
Provider:  Kompass International Neuenschwander SA 
Subject:  Company Directories & Financials, Product 

Information 
Type:  Directory 
Language:  English+ 

Kompass Asia Pacific  
Dialog: 592 2xAnnual Current 

Kompass Canada 
Dialog: 594 Annual Current 

Kompass Central/Eastern Europe  
Dialog: 593 Annual Current 

Kompass Western Europe 
Dialog: 590 Annual Current 

Kompass Latin America 
Dialog: 586 Annual Current 

Kompass Middle East/Africa/Mediterranean 
Dialog: 585 Annual Current 

Kompass USA 
Dialog: 584 Annual Current 

Kompass Europe 
DataStar: KPEU Annual Current (English) 
 KPEF Annual Current (French) 
 KPEG Annual Current (German) 
 KPEI Annual Current (Italian) 
 KPES Annual Current (Spanish) 

Kompass Middle East, Africa, Asia-Pacific, 
Americas 
DataStar: KPWO Annual Current (English) 
 KPWF Annual Current (French) 
 KPWG Annual Current (German) 
 KPWI Annual Current (Italian) 
 KPWS Annual Current (Spanish) 

 

KOSMET: Cosmetic Science 
Covers information on cosmetic and perfume science 
and technology, specifically dealing with raw 
materials, manufacture, analysis, control and use 
from periodicals, news releases, congresses and 
seminars on all matters related to cosmetics and 
perfumes, in particular the scientific and technical 
areas. 
Provider:  International Federation of the Societies of 

Cosmetic Chemists 
Subject:  Business & Industry, Chemistry, 

Pharmaceuticals 
Type:  Bibliographic 
Language:  English 
DataStar: KOSM Monthly 1968+ 

Kreditschutzverband: Austrian 
Companies 
Contains over 300,000 profiles of large, small and 
medium-sized Austrian companies. To appear in the 
database, companies must supply data not older than 
three years and must make available certain basic 
information such as full address, sales, legal status 
and industry sector. 
Provider:  Kreditschutzverband von 1870 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  German 
DataStar: KSVA Monthly Current 

Lafferty Banking, Insurance and 
Professional Services Intelligence 
Provides topical information for senior managers on 
the financial services industry, covering areas such 
as: retail and private banking, insurance, accounting, 
human resources, law, management consulting, cards 
and electronic payments and marketing. 
Provider:  VRL Publishing Ltd. 
Subject:  Business & Industry, Market Research Full 

Text Reports 
Type:  Full Text 
Language:  English 
DataStar: LAFF Daily 1994+ 

Latin American News 
Derived from general circulation newspapers of the 
Latin America region. Currently it includes full-text 
stories from El Norte and Reforma, two Spanish-
language daily newspapers from Mexico with focus 
on local issues, business and politics. 
Provider:  Thomson Scientific 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English, Spanish 
Dialog: 749 Daily 1994+ 
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LC MARC—Books 
Contains complete bibliographic records for a 
worldwide collection of books cataloged by the U.S. 
Library of Congress since 1968. 
Provider:  Library of Congress 
Subject:  Reference 
Type:  Bibliographic 
Language:  English+ 
Dialog: 426 Weekly 1968+ 

Lebensmittel Zeitung 
Covers business news, market research and business 
analysis about food production and distribution in 
Germany. All aspects of the food and drinks business 
are covered, including marketing and sales strategies, 
product ranges and brands of the main companies 
within the food industry, food retail and wholesale 
trade. 
Provider:  Deutscher Fachverlag GmBH 
Subject:  Business & Industry, Worldwide News 
Type:  Full Text 
Language:  German 
DataStar: LZDH Weekly 2000+ 
 LMZG Archive 1995–1999  

Library Literature and Information 
Science 
Indexes more than 200 key library and information 
science periodicals published in the United States and 
elsewhere, along with books, chapters within books, 
library school theses and pamphlets. 
Provider:  The H. W. Wilson Co. 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English+ 
Dialog: 438 Monthly 12/1984+ 

LitAlert® 
Contains records for patent and trademark 
infringement lawsuits filed in the ninety-four U.S. 
District Courts and reported to the Commissioner of 
the U.S. Patent and Trademark Office (USPTO). 
Also included are records for lawsuits filed since the 
early 1970s not reported in the Official Gazette. 
Provider:  Thomson Scientific 
Subject:  Intellectual Property 
Type:  Bibliographic 
Language:  English 
Dialog: 670 Weekly 1973+ 

Management and Marketing 
Abstracts 
Contains information on all aspects of management 
and marketing practice, customer and industrial 
relations, in the single European market and 
worldwide. 
Provider:  PIRA International 
Subject:  Business & Industry, Product Information 
Type:  Bibliographic 
Language:  English 
Dialog: 249 Closed 1976–4/2007 
DataStar: MMKA Closed 1976–4/2007 

ManagementInfo Wirtschaft 
Presents information on such subjects as banking, 
finance, business management, marketing, 
employment, human resources, technology transfer, 
monetary policy, international competition, 
deregulation, innovation, tax reform, production 
planning, European Union, international trade and 
law and industrial trends with particular reference to 
Germany, Austria and Switzerland. 
Provider:  Informationsring Kreditwirtschaft e.V. 
Subject:  Business & Industry 
Type:  Bibliographic 
Language:  German 
DataStar: MIND Weekly 10/1987+ 

Manual, Alternative and Natural 
Therapy™ (MANTIS™) 
Provides coverage for health care disciplines not 
significantly represented in the major biomedical 
databases. International in coverage, the database 
contains references from more than 1,200 journals, 
with preference given to peer-reviewed journals. 
Approximately 70% of the references have abstracts. 
Provider:  Action Potential Inc. 
Subject:  Agriculture & Nutrition, Medicine & 

Biosciences, Pharmaceuticals 
Type:  Bibliographic 
Language:  English 
Dialog: 91 Monthly 1965+ 
DataStar: MANT Monthly 1945+ 

Market & Business Development 
Provides comprehensive analysis of the business-to-
business market, concentrating on the utilities, 
engineering, construction and private health sectors 
in the United Kingdom. 
Provider:  Market & Business Development Ltd. 
Subject:  Business & Industry, Market Research Full 

Text Reports  
Type:  Full Text 
Language:  English 
DataStar: MBDE Weekly Current 

Market Guide Company Financials 
Provides detailed financial information on more than 
17,000 U.S. public companies. 
Provider:  Market Guide 
Subject:  Company Directories & Financials 
Type:  Financial 
Language:  English 
Dialog: 100 Closed 3/2005 



Database Descriptions 

84 

Marketletter: Pharma, Generic and 
Biotech Daily Business News 
Carries up-to-date news and information on all 
aspects of the pharmaceutical and healthcare 
industries worldwide. 
Provider:  Marketletter (Publications) Ltd. 
Subject:  Business & Industry, Pharmaceuticals 
Type:  Full Text 
Language:  English 
DataStar: IMZZ Weekly 1985+ 
 IMLD Weekly Pre-pub 
 IMLC Weekly Last 4 weeks 
 IMLA Archive 1985–last 4 weeks 

Marquis Who’s Who® 
Contains detailed biographical information on 
outstanding achievers worldwide in a wide variety of 
professions and virtually every important field of 
endeavor. The file contains over 840,000 profiles 
drawn from the entire 19-volume Marquis Who’s 
Who library since 1985, including active, retired and 
deceased listees. 
Provider:  Marquis Who’s Who, a Reed Reference 

Publishing Company . 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 234 2xAnnual 1985+ 

Martindale: The Complete Drug 
Reference 
Compilation of evaluated information on drugs and 
medicines used throughout the world. Selected 
investigational and veterinary drugs, herbal 
medicines, pharmaceutical excipients, vitamins and 
nutritional agents, vaccines, radiopharmaceuticals, 
contrast media and diagnostic agents, medicinal 
gases, drugs of abuse and recreational drugs, toxic 
substances, disinfectants and pesticides are also 
included. 
Provider:  The Royal Pharmaceutical Society of Great 

Britain 
Subject:  Pharmaceuticals, Medicine & Biosciences 
Type:  Directory 
Language:  English 
DataStar: MART Quarterly Current 

Material Safety Data Sheets—OHS™ 
Comprehensive collection of material safety data 
sheets on more than 60,000 chemicals, including pure 
substances and mixtures. Helps organizations satisfy 
regulatory and safety laws, provide employee right-
to-know information, respond to chemical 
emergencies and have the information available to 
safely handle hazardous waste. 
Provider:  Symyx Technologies, Inc. 
Subject:  Chemistry, Medicine & Biosciences, Law & 

Government 
Type:  Directory/Full Text 
Language:  English 
Dialog: 332 Quarterly Current 

Material Safety Label Data—OHS™ 
Comprehensive collection of container labels on 
more than 60,000 chemicals, including pure 
substances and mixtures. The Label Data helps 
organizations satisfy U.S. OSHA container labeling 
regulations. 
Provider:  Symyx Technologies, Inc. 
Subject:  Chemistry, Law & Government 
Type:  Directory 
Language:  English 
Dialog: 334 Quarterly Current 

Material Safety Summary Sheets—
OHS™ 
Comprehensive collection of summaries of material 
safety data sheets on more than 60,000 chemicals, 
including pure substances and mixtures. Summaries 
are useful in training anyone who comes into contact 
with the compounds. Helps to provide employee 
right-to-know information and is a quick overview 
for use in responding to chemical emergencies. 
Provider:  Symyx Technologies, Inc. 
Subject:  Chemistry, Medicine & Biosciences, Law & 

Government 
Type:  Directory 
Language:  English 
Dialog: 333 Quarterly Current 

Materials Business File 
Covers industry news, product and process 
development, plant development and construction, 
international trade data, government regulations and 
management issues across the full scope of 
technology. Contains trade, scientific and technical 
journals, government reports, and conference 
proceedings and eLinks to subscribed-to full text. 
Provider:  ProQuest, LLC 
Subject:  Business & Industry, Law & Government, 

Engineering & High Technology 
Type:  Bibliographic 
Language:  English 
Dialog: 269* Monthly 1985+ 
 *Subscriber access only 

MathSci® 
Provides comprehensive international coverage of the 
world’s literature on mathematics, statistics, 
computer science and their applications in a wide 
range of disciplines, including operations research, 
econometrics, engineering, physics, biology and 
many other related fields. Includes approximately 
600 journals reviewed cover-to-cover, about 2,500 
journals covered selectively and more than 60,000 
monographs, conference proceedings, theses and 
technical reports reviewed annually. ELinks enabled. 
Provider:  American Mathematical Society 
Subject:  Engineering & High Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 239 Monthly 1940+ 
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The McGraw-Hill Companies 
Publications Online 
Provides the complete text for many major McGraw-
Hill publications such as Aviation Week & Space 
Technology, BusinessWeek, Engineering News-
Record, Platt’s Coal Outlook, Platt’s Oilgram News 
and Platt’s Oilgram Price Report.  Covers general 
business and specific industries: aviation; aerospace 
and defense; energy; construction; and health care. 
Provider:  McGraw-Hill, Inc. 
Subject:  Business & Industry, Market Research, Law 

& Government, Energy & Environment, 
Engineering & High Technology, Social 
Sciences & Humanities, General Interest 

Type:  Full Text 
Language:  English 
Dialog: 624 Continuous 1985+ 

Mechanical & Transportation 
Engineering Abstracts 
Provides citations, abstracting and indexing of the 
serials literature in mechanical and transportation 
engineering and complementary fields, including 
forensic engineering, management and marketing of 
engineering services, engineering education, 
theoretical mechanics and dynamics, and 
mathematics and computation. Provides in-depth, 
comprehensive coverage of the international 
engineering literature and monitors both serial titles 
and numerous non-serial publications. ELinks 
enabled. 
Provider:  ProQuest, LLC 
Subject:  Engineering & High Technology 
Type:  Bibliographic 
Language:  English 
Dialog: 14* Monthly 1966+ 
 *Subscriber access only 

MEDITEC: Medical Engineering 
Contains the full range of biomedical engineering 
information including biomedical measurements; 
biomaterials and materials for medical 
instrumentation; medical instruments for diagnostic 
and therapeutic applications; clinical laboratory and 
dental technology; optometry and ophthalmologic 
instruments; clinical engineering, rehabilitation 
engineering; hospital management; and general 
aspects of medical engineering; medicine, 
biophysicals, biomechnanics, biochemistry, 
pharmaceutical technology. ELinks enabled. 
Provider:  FTZ Technik e.V. 
Subject:  Engineering & High Technology, Medicine 

& Biosciences 
Type:  Bibliographic 
Language:  English, German 
DataStar: BMED Weekly 1976+ 

MEDLINE® 
International coverage of the fields of medicine, 
nursing, dentistry, veterinary medicine, the health 
care system and the preclinical sciences. Encompasses 
those areas of the life sciences, behavioral sciences, 
chemical sciences and bioengineering needed by 
health professionals and others engaged in basic 
research and clinical care, public health, health 
policy development, or related educational activities. 
ELinks enabled. 
Provider:  National Library of Medicine 
Subject:  Agriculture & Nutrition, Chemistry, 

Medicine & Biosciences, Pharmaceuticals 
Type:  Bibliographic 
Language:  English+ 
Dialog: 154 Daily 1990+ 
 155 Daily 1950+ 
DataStar: MEDL Daily 1996+ 
 MEYY Daily 1993+ 
 MEZZ Daily 1950+ 
 MEIP Daily “In-Process” Records 
 ME95 Archive 1985–1995 
 ME84 Archive 1966–1984 
 ME65 Archive 1949–1965 
 MVOC Thesuarus Current 
 MV06 Thesaurus Last Year 

The Merck Index OnlineSM 
Covers the printed 13th Edition of The Merck Index. 
Each record discusses a single chemical or a small 
group of very closely related compounds, including 
molecular formulas and weights, chemical, generic 
and brand names and their associated companies, 
physical and toxicity data, therapeutic and 
commercial uses, and citations to the chemical, 
biomedical and patent literature. 
Provider:  Merck & Co., Inc. 
Subject:  Chemistry, Pharmaceuticals, Product 

Information 
Type:  Bibliographic 
Language:  English 
Dialog: 304 13th ed. Late 19th cen. to 10/2005 

Mergent™ Company News Reports 
Covers business news and financial information on 
nearly 9,000 publicly held U.S. corporations, which 
include: industrial companies, banks, savings and 
loan institutions, insurance companies, real estate 
companies, public utilities, air and rail companies, 
and bus and trucking companies, as well as selected 
non-U.S. companies. 
Provider:  Mergent 
Subject:  Business & Industry, Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 557 Closed 10/1996–6/2007  
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Mergent™ Company Profiles 
Provides descriptive and financial information on all 
major publicly held U.S. companies, including history, 
business properties, subsidiaries and executives. 
Provider:  Mergent 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 555* Monthly Current 
 *Available outside North America 

Mergent™ Company Snapshots 
Provides descriptive and financial information on 
major publicly held U.S. companies. Includes concise 
narrative descriptions of the most essential company 
information plus three-year financial histories. 
Provider:  Mergent 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 556 Monthly Current 

METADEX® 
Covers metals and alloys and their properties, 
fabrication, applications and development. Includes 
journal articles, conference papers, technical reports, 
books, monographs, standards and news briefs from 
more than 3,000 serial and non-serial sources. ELinks 
enabled. 
Provider:  ProQuest, LLC 
Subject:  Chemistry, Engineering & High Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 32* Monthly 1966+ 
 *Subscriber access only 

MetalBase 
Covers international metals literature including 
references and abstracts for hundreds of technical 
journals, technical reports, conference papers, reviews, 
books and patents. Topics include all aspects of applied 
metallurgy. 
Provider:  The Institution of Engineering and 

Technology, TWI, INIST,Thomson 
Scientific, et al. 

Subject:  Engineering & High Technology 
Type:  Bibliographic 
Language:  English 
Dialog: 36 Weekly 1966+ 

Meteorological and Geoastrophysical 
Abstracts 
Provides current citations to international literature on 
meteorology, climatology, atmospheric chemistry and 
physics, astrophysics, hydrology, glaciology, physical 
oceanography and environmental sciences. Sources 
include conference proceedings, books, technical 
reports and other monographs. ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Agriculture & Nutrition, Chemistry, Energy 

& Environment, Engineering & High 
Technology 

Type:  Bibliographic 
Language:  English+ 
Dialog: 29* Monthly 1974+ 
 *Subscriber access only 

MG Financial/Stock Statistics 
Provides detailed financial and stock price information 
on nearly 7,000 public companies. Data include daily, 
monthy and yearly information on stock prices and 
volume; balance sheet and income statement data 
extending back five years; ratios; and industry 
comparative data for approximately 575 industries. 
Provider:  Media General Financial Service Inc. 
Subject:  Company Directories & Financials 
Type:  Numeric 
Language:  English 
Dialog: 546 Weekly Current 5 years 

Miller Freeman Industry and Product 
News 
Covers a broad range of industrial sectors including 
engineering, agriculture, construction, food and drink, 
materials, printing, pharmaceuticals and toiletries, 
timber, the travel industry and the music business. 
Offers information difficult to track elsewhere, 
including: companies; products and services; markets; 
orders; contracts; technological developments; business 
opportunities; regulations; people and events. Archival 
data available on Dialog as UBM Industry News™. 
Provider:  United Business Media Ltd. 
Subject:  Business & Industry,  Market Research, 

Agriculture & Nutrition, Engineering & 
High Technology, Pharmaceutical, Product 
Information 

Type:  Full Text 
Language:  English 
DataStar: MILL Daily 1997+ 
Dialog: 112 Archive 1997–1/2004 

MIRA—Motor Industry Research 
International coverage of all aspects of the global 
automobile industry: vehicles, engineering, components, 
fuels and lubricants, materials, production, research, 
standards and legislation updates. 
Provider:  MIRA Ltd. 
Subject:  Business & Industry, Engineering & High 

Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 81 Monthly 7/1980+ 
DataStar: MIRA Monthly 2/1980+ 
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Mirror Group Publications (United 
Kingdom) 
Provides clear and accurate local reporting from 
Great Britain, Ireland and Scotland, as well as 
international news stories and in-depth features on 
the major issues of the day. Also included in the 
newspapers is information on the arts, education, 
popular culture, science, sports, health and people. 
Provider:  MGN Ltd. 
Subject:  Business & Industry, Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 757 Daily Varies by newspaper 

Mondaq Business Briefing 
Provides authoritative comment and analysis from 
hundreds of international professional advisory firms 
on legislative, regulatory and business issues 
worldwide enabling users to monitor the legislative 
and regulatory business and investment in Europe, 
Southeast Asia, North America, emerging markets 
and major offshore centers. 
Provider:  Mondaq Ltd. 
Subject:  Business & Industry, Company Directories 

& Financials, Law & Government 
Type:  Full Text 
Language:  English 
DataStar: BMON Weekly 1995+ 

Le Monde 
Subjects covered include politics, social affairs, 
business, sports, the arts and general news. Around 
50% of the articles relate to domestic French issues, 
with the remaining 50% providing information on 
global events. 
Provider:  Le Monde Interactif 
Subject:  Worldwide News 
Type:  Full Text 
Language:  French 
DataStar: LMNA Daily 1987+ 
 LMND Daily Today 

NCJRS 
Covers all aspects of law enforcement and criminal 
justice including: police; courts; corrections; juvenile 
justice; community crime prevention; criminal justice 
system; fraud, waste and abuse in government 
programs. Cited documents include both U.S. and 
international research reports, published papers, 
books, articles and audio-visual presentations. 
Provider:  National Criminal Justice 
Subject:  Law  & Government, Social Sciences & 

Humanities 
Type:  Bibliographic 
Language:  English 
Dialog: 21 Monthly 1972+ 

 

 

 

Neue Zürcher Zeitung 
Offers news, analysis and background articles on 
economic and political events with a broad 
international perspective. Excellent source of 
national and international news, comment on current 
events and reviews of the arts. 
Provider:  Verlag für die Neue Zürcher Zeitung 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English, German 
DataStar: NZZA Daily 1993+ 
 NZZD Daily Today 

New England Journal of Medicine 
Contains full-text articles from the New England 
Journal of Medicine excluding meeting notices, 
“Books Received,” and advertising content. A peer-
reviewed scientific journal, reaching physicians and 
other healthcare professionals in more than 120 
countries. ELinks enabled on Dialog. 
Provider:  Massachusetts Medical Society 
Subject:  Agriculture & Nutrition, Medicine & 

Biosciences, General Interest 
Type:  Full Text 
Language:  English 
Dialog: 444 Weekly 3/1985+ 
DataStar: NEJM Weekly 3/1985+ 

New Scientist 
Provides in-depth coverage on a wide range of topics 
including telecommunications, environment, energy, 
space exploration, agriculture, medicine and more. 
This foremost source has an excellent reputation for 
providing current news of scientific advances and 
developments worldwide, together with comment on 
their implications. ELinks enabled on Dialog. 
Provider:  Reed Business Information Ltd. 
Subject:  Chemistry,  Energy & Environment, 

Engineering & High Technology, Medicine 
& Biosciences 

Type:  Full Text 
Language:  English+ 
Dialog: 369 Weekly 1994+ 
DataStar: NSCI Weekly 1994+ 

New York Times Abstracts 
Contains concise, informative abstracts of articles in 
the final Late Edition of The New York Times 
newspaper. Provides abstracts of every article 
published in the newspaper, including the Magazine, 
Book Review and all other Sunday sections. The 
New York Times is also available in full text. See the 
listing for U. S. Newspapers Full Text in this catalog. 
Provider:  New York Times  
Subject:  Business & Industry, Worldwide News 
Type:  Bibliographic 
Language:  English 
Dialog: 474 5xWeekly 1969+ 
DataStar: NYAB 5xWeekly 1969+ 
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New Zealand Newspapers 
Contains the complete text of more than 15 New 
Zealand newspapers, including the three key papers: 
The Press, The Dominion Post and The Sunday Star-
Times, with coverage of the South Island of New 
Zealand, Wellington including the lower half of the 
North Island and Auckland. 
Provider:  Fairfax New Zealand Limited 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 755 Daily 1995+ 

Newspaper Abstracts Daily 
Newspaper Abstracts Archive 
Provides lengthy article summaries, comprehensive 
indexing and complete bibliographic citations for 
more than 35 major regional, national and 
international newspapers. Also covers book and 
product review articles, obituaries and editorials. 
Provider:  ProQuest, LLC 
Subject:  Business & Industry, Worldwide News,  
Type:  Bibliographic 
Language:  English 
Dialog: 483 Daily 1989+ 
 603 Archive 1984–1988 

NewsRx Weekly Reports  
NewsRx Healthcare Newsletters 
Offers business and consumer information relating to 
drugs, chemicals, biotechnology, science, medicine 
and health in more than 45 titles including AIDS 
Weekly, Angiogenesis Weekly, Biotech Week, Cancer 
Weekly, Drug Week, Gene Therapy Weekly, 
Genomics & Genetics Weekly, Health & Medicine 
Week, Heart Disease Weekly and more. 
Provider:  NewsRx.com 
Subject:  Business & Industry, Agriculture & 

Nutrition, Medicine & Biosciences, 
Pharmaceuuticals 

Type:  Full Text 
Language:  English 
Dialog: 135 Weekly 2/1995+ 
DataStar: RXNS Weekly 2/1995+ 

Newsweek™ 
Covers world events with a global network of more 
than 20 news bureaus worldwide reporting on 
national and international affairs, business, science 
& technology, society and arts & entertainment. 
Provider:  Newsweek, Inc. 
Subject:  Product Information, Law & Government, 

Social Sciences & Humanities, General 
Interest 

Type:  Full Text 
Language:  English 
Dialog: 482 Weekly 2/2000+ 

NTIS: National Technical Information 
Service 
Consists of summaries of U.S. government-sponsored 
research, development and engineering, plus analyses 
prepared by Federal agencies, their contractors or 
grantees. Also provides access to the results of 
government-sponsored research and development 
from countries outside the United States. 
Provider:  National Technical Information Service 
Subject:  Law & Government, Agriculture & 

Nutrition, Chemistry, Energy & 
Environment, Engineering & High 
Technology,  Medicine & Biosciences, Social 
Sciences & Humanities 

Type:  Bibliographic 
Language:  English 
Dialog: 6 Weekly 1964+ 
DataStar: NTIS Weekly 1992+ 
 NTZZ Weekly 1960+ 
 NT91 Archive 1981–1991 
 NT80 Archive 1970–1980 

Nutraceuticals International 
Provides complete coverage of the monthly 
newsletter Nutraceuticals International with news 
and views relating to the global nutraceuticals, 
functional foods, dietary supplements and natural 
product industries. 
Provider:  Marketletter (Publications) Ltd. 
Subject:  Business & Industry, Agriculture & 

Nutrition 
Type:  Full Text 
Language:  English 
DataStar: NUTR Monthly 5/1996+ 

Oceanic Abstracts 
Covers marine biology and physical oceanography, 
fisheries, aquaculture, non-living resources, 
meteorology and geology, plus environmental, 
technological and legislative topics. Includes 
technical journals, books, documents of limited 
circulation, conference proceedings and papers, 
government reports, trade publications and a small 
number of patents. ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Agriculture & Nutrition, Energy & 

Environment, Medicine & Biosciences 
Type:  Bibliographic 
Language:  English+ 
Dialog: 28* Monthly 1981+ 
 *Subscriber access only 
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ONTAP® Databases 
ONline Training And Practice databases are offered as 
way to practice search skills on the Dialog and DataStar 
services. The ONTAP databases also provide an 
opportunity to become familiar with the content and 
features of specific databases. Each ONTAP database 
contains a subset of data taken from the complete 
database of the same name.   
Provider:  Thomson Scientific 
Subject:  Search Aids 
Type:  Varies by database 
Language:  English+ 
Dialog:  

215 ONTAP ABI/INFORM® 
210 ONTAP AGRICOLA 
385 ONTAP Analytical Abstracts 
255 ONTAP Arts & Humanities Search® 

382        ONTAP Beilstein Database—Abstracts 
389 ONTAP Beilstein Database—Facts 
381 ONTAP Beilstein Database—Reactions 
205 ONTAP BIOSIS Previews® 
802 ONTAP The Boston Globe 
204 ONTAP CA Search®: Chemical Abstracts® 
250 ONTAP CAB Abstracts 
804 ONTAP Chemical Economics Handbook 
231 ONTAP CHEMSEARCH™ 
279 ONTAP CLAIMS®/U.S. Patents 
276 ONTAP D&B—Dun’s Market Identifiers® 
219 ONTAP D&B—Duns’s Financial Records Plus 
280 ONTAP Derwent World Patents Index 
290 ONTAP DIALINDEX®   
289 ONTAP DMS/FI Contract Awards 
208 ONTAP Ei Compendex® 
383 ONTAP Ei EnCompassPat™ 
272 ONTAP EMBASE® 
803 ONTAP Energy Science and Technology 
251 ONTAP Food Science and Technology Abstracts 
805 ONTAP Gale Group Computer Database 
247 ONTAP Gale Group Magazine Database™ 
281 ONTAP Gale Group Marketing & Advertising 

Reference Service® 
216 ONTAP Gale Group PROMT® 
253 ONTAP INPADOC/Family and Legal Status 
213 ONTAP Inspec 
274 ONTAP International Pharmaceutical Abstracts 
277 ONTAP Investext® Archive 
254 ONTAP MEDLINE® 
206 ONTAP NTIS: National Technical 

Information Service 
212 ONTAP PsycINFO® 
294 ONTAP SciSearch®: a Cited Reference Science 

Database 
207 ONTAP Social SciSearch® 
296 ONTAP TRADEMARKSCAN®—U.S. Federal 
807 ONTAP TULSA™ (Petroleum Abstracts) 
 

DataStar: 
TRRD ONTAP Adis R&D Insight 
TRBI ONTAP BIOSIS Previews® 
TRCH ONTAP CA Search®: Chemical Abstracts® 
TRCA ONTAP CAB Abstracts 
TRHU ONTAP CAB Global Health 
TRDD ONTAP Derwent Biotechnology Resource 
TRDD ONTAP Derwent Crop Protection File 
TRDD ONTAP Derwent Crop Protection Registry 
TRDD ONTAP Derwent Drug File 
TRDD ONTAP Derwent Drug Registry 
TRDD ONTAP Derwent Veterinary Drug Backfile 

TRRE ONTAP Dialog Global Reporter 
TRNE ONTAP Dialog NewsRoom  
TREM ONTAP EMBASE® 
TRPT ONTAP Gale Group PharmaBiomed  
   Business Journals 
TRPT ONTAP Gale Group PROMT® 
TRIC ONTAP ICC British Company Financial 

Datasheets 
TRIP ONTAP IMS Company Profiles 
TRUR ONTAP IMS R&D Focus 
TRIN ONTAP Inspec 
TRST ONTAP Investext® 
TRME ONTAP MEDLINE® 
TRPI ONTAP Pharmaceutical & Healthcare 

Industry News Database (PHIND) 
TRPH ONTAP Pharmaprojects 
TRSC ONTAP SciSearch®: a Cited Reference 

Science Database 
TRTO ONTAP ToxFile® 

The Official Register of Czech & 
Slovak Organisations 
Contains profile information on all licensed legal 
entities and includes state organizations, private 
companies and entrepreneurs, both foreign and 
domestic. Companies, associations, hospitals and 
entrepreneurs (foreign and domestic, both public and 
private) must be granted authorization by the 
government. 
Provider:  Albertina Data s.r.o. 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
DataStar: CZCO Quarterly Current 

El País 
Contains all aspects of news and current affairs in 
Spain and global events from a Spanish perspective, 
including politics and government, business and 
finance, art and culture, social and economic affairs, 
science and technology, media and communications 
and sport. All regional editions are included. 
Provider:  El País Internacional S.A. 
Subject:  Business & Industry, Market Research, 

Worldwide News 
Type:  Full Text 
Language:  Spanish 
DataStar: ELPA Daily 6/1996+ 
 ELPD Daily Today 

PAIS International 
Covers the full range of the social sciences worldwide, 
with emphasis on contemporary public issues and the 
making and evaluating of public policy. 
Provider:  ProQuest, LLC 
Subject:  Business & Industry, Law & Government, 

Energy & Environment,  Social Sciences & 
Humanities 

Type:  Bibliographic 
Language:  English+ 
Dialog: 49 Monthly 1972+ 
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PAPERCHEM 
Comprehensive coverage of international patent and 
journal literature related to pulp and paper 
technology, including such related subjects as the 
chemistry of cellulose, hemicellulose, carbohydrates, 
lignin and extractives; engineering and process 
control; corrugated and particle board; forestry; 
graphic arts; corrosion; equipment; packaging; 
pollution; water; and power. 
Provider:  Elsevier Engineering Information Inc. 
Subject:  Intellectual Property, Chemistry, Engineering 

& High Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 240 Weekly 1967+ 

PASCAL 
A multilingual, multidisciplinary database that 
covers the core scientific literature in science, 
technology and medicine with special emphasis on 
European literature. In addition to journal literature, 
PASCAL also indexes proceedings, disserations, 
books, patents and reports. ELinks enabled. 
Provider:  Institut de l’Information Scientifique et 

Technique (INIST) of the French National 
Center for Scientific Research (CNRS) 

Subject:  Agriculture & Nutrition, Chemistry, Energy 
& Environment, Engineering & High 
Technology, Medicine & Biosciences, 
Pharmaceuticals, Social Sciences & 
Humanities 

Type:  Bibliographic 
Language:  English+ 
Dialog: 144 Weekly 1973+ 
DataStar: PASC Weekly 1981+ 

Periodical Abstracts PlusText™ 
Contains virtual cover-to-cover indexing and 
abstracting of articles in more than 1,800 general-
reference publications, including those related to the 
social sciences, the humanities, general-sciences, 
business and general-interest publications, with full 
text from 1992 forward. When searching via certain 
DialogWeb-based interfaces, PDF and “Text and 
Graphics” document formats may be available. 
Provider:  ProQuest, LLC 
Subject:  Business & Industry, Market Research, 

Product Information, Law & Government, 
General Interest, 

Type:  Bibliographic/Full Text 
Language:  English+ 
Dialog: 484 Weekly 1986+ 

Pesticide Fact File 
A factual data compilation on pesticides. The records 
in the database provide detailed scientific data on 
component chemical and biological active 
ingredients used in agrochemical formulations 
worldwide. 
Provider:  The British Crop Protection Council (BCPC) 
Subject:  Agriculture & Nutrition, Chemistry, 

Medicine & Biosciences 
Type:  Directory 
Language:  English 
Dialog: 306 Irregular Current 

Peterson’s College Database 
Comprehensive file of degree-granting, post-
secondary colleges and universities in the United 
States and Canada. The profiles include the 
following topics: general information; student mix; 
freshman academic data; enrollment patterns; 
admissions; graduation requirements; expenses and 
financial aid; special programs; housing; campus life; 
student and career services; sports; majors; and 
application contact. 
Provider:  Peterson’s Guides, Inc. 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 214 Annual Current 

Peterson’s GradLine 
Covers all accredited institutions in the United States 
and Canada offering postbaccalaureate degrees. 
Records provide the name, location, size, type of 
school, data on faculty, student services and research 
facilities, as well as program names, administrative 
heads, degree concentrations, number of faculty and 
appointments, research budgets and focus of faculty 
research. 
Provider:  Peterson’s Guides, Inc. 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 273 Annual Current 

Pharma Marketing Service (PMS) 
Focuses on all the topics needed in pharmaceutical 
marketing including advertising, public relations and 
sales promotion. News is reported on companies, 
markets, products, health policy, medical science and 
pharmacology. DPMS provides valuable data for 
market development and companies’ financial news. 
Provider:  Ärzte Zeitung Verlagsgesellschaft mBH 
Subject:  Business & Industry, Medicine & 

Biosciences, Pharmaceuticals 
Type:  Full Text 
Language:  German 
DataStar: DPMS Weekly 1988+ 



  Database Descriptions 

  91 

Pharmaceutical and Healthcare 
Industry News Database (PHIND) 
Contains the full text of leading industry newsletters 
from Informa UK (previously PJB Publications), 
including: SCRIP World Pharmaceutical News; 
CLINICA World Medical Device & Diagnostic 
News, Instrumenta—Analytical Instrumentation 
Industry Report; AGROW World Crop Protection 
News, EURALex; and BioVenture View.  
Provider:  Informa UK Ltd. 
Subject:  Business & Industry, Worldwide News, 

Agriculture & Nutrition, Pharmaceuticals 
Type:  Full Text 
Language:  English 
Dialog: 130 Daily Current M 
 129 Weekly 1982–1 month ago 
DataStar: PHIC Daily Current 5 weeks 
 PHID Daily Pre-pub 
 PHIN Daily 11/1980–5 weeks ago 

Pharmaceutical News Index (PNI®) 
Source of current news about pharmaceuticals, 
cosmetics, medical devices and related health fields. 
Contains articles on the following topics: drugs; 
corporation and industry sales, mergers, acquisitions, 
etc.; government legislation, regulations and court 
action. It covers requests for proposals; research 
grant applications; industry speeches; press releases; 
and other news items. ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Business & Industry, Pharmaceuticals, Law 

& Government 
Type:  Bibliographic 
Language:  English 
Dialog: 42 Weekly 1974+ 

Pharmacontacts 
Covers pharmaceutical and service companies, 
research institutes, regulatory authorities and 
industry associations. Each document contains 
company contact information, such as legal company 
name, full address, country and telephone number, 
as well as contact names, job titles and up to 20 
different job functions. 
Provider:  Informa UK Ltd. 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 131 Closed 2006 
DataStar: PHCO Closed 2006 

Pharmaprojects 
Provides up-to-date intelligence on new 
pharmaceutical products under development, from 
early pharmacological studies to launch. 
Comprehensive entries include the product name, 
synonyms, chemical structure, development status in 
up to 40 countries, therapeutic activity, drug protein 
target, pharmacology and patent/priority data, and 
descriptive text with key literature references and 
more. 
Provider:  Informa UK Ltd. 
Subject:  Pharmaceuticals, Chemistry, Law & 

Government 
Type:  Full Text 
Language:  English 
Dialog: 128 Weekly Current 
 928* Weekly Current 
DataStar:  

PHAR Weekly Current (Drugs in Dev) 
PHDI Weekly Current (Discontinued drugs) 
PHLP Weekly Current (Launched Drugs) 
PHZZ Weekly Current 

 *Subscriber access only 

Pharm-line® 
Pharm-line provides abstracts of journal publications 
and conference reports that provide evidence to 
support pharmacy, prescribing and medicines 
management in both primary and secondary care. 
Papers referring principally to animal or laboratory 
studies are excluded. 
Provider:  London South Thames Medicines 

Information Centre 
Subject:  Business & Industry, Chemistry, Medicine & 

Biosciences, Pharmaceuticals 
Type:  Bibliographic 
Language:  English 
Dialog: 174 Closed 1978–2002 
DataStar: LINE Weekly 1978+ 

Physical Education Index 
Covers physical education curricula, sports medicine, 
dance, sports law, kinesiology, motor learning, 
recreation, standardized fitness tests, sports 
equipment, business and marketing, coaching and 
training, and sport sociology/psychology, health 
education and physical therapy. Sources include 
peer-reviewed journals, report literature, conference 
proceedings, trade magazines, patents, articles from 
the popular press and many other publications. 
ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Medicine & Bioscience, General Interest 
Type:  Bibliographic 
Language:  English+ 
Dialog: 138* Monthly 1990+ 
 *Subscriber access only 
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PIERS Exports / Imports 
PIERS (Port Import Export Reporting Service) 
Imports (U.S. Ports)  and PIERS Exports (U.S. Ports) 
are compilations of manifests of vessels loading and 
discharging international cargo at more than 130 
seaports of the United States and Puerto Rico,, and 
approximately 11 key seaports in PIERS Imports 
(Latin America) or PIERS Exports (Latin America). 
Details on each individual shipment are stored in the 
databases. Principal applications include: 
identification of trade opportunities, monitoring 
imports and/or exports of products whose details are 
lost in traditional government reports and 
identification of potential trade partners. All 
waterborne international trade movements are 
captured: containerized, break bulk, dry bulk and 
tanker. There is approximately a two-month lag 
between vessel arrivals and the loading of the data 
into the files. The PIERS databases are produced by 
Commonwealth Business Media, publisher of The 
Journal of Commerce. 
Provider:  Commonwealth Business Media 
Subject:  Product Information 
Type:  Numeric 
Language:  English 

PIERS Exports (Latin America)   
572 572 Weekly Current 18 months 

PIERS Exports (U.S. Ports) 
Dialog: 571 Weekly Current 18 months 
DataStar: PUEX Weekly Current 18 months 

PIERS Imports (Latin America)   
Dialog 574 Weekly Current 18 months 

PIERS Imports (U.S. Ports) 
Dialog: 573 Weekly Current 18 months 
DataStar: PUIM Weekly Current 18 months 

PIRA (Packaging, Paper, Printing and 
Publishing, Imaging and Nonwovens 
Abstracts) 
Provides worldwide coverage of the literature of the 
pulp and paper, packaging, printing, publishing, 
imaging and nonwovens industries. Both the 
scientific and business aspects of these industries are 
covered. Technical questions, market statistics, 
company profiles, production processes, machinery 
and equipment, environmental issues, new products 
and end uses are covered in depth. ELinks enabled on 
Dialog. 
Provider:  PIRA International 
Subject:  Business & Industry, Product Information, 

Law & Government, Engineering & High 
Technology,  

Type:  Bibliographic 
Language:  English+ 
Dialog: 248 Weekly 1975+ 
DataStar: PIRA Weekly 1975+ 

PLASPEC™ Materials Selection 
Database 
Provides detailed engineering and design data, 
chemical descriptions and trade names for over 
11,500 grades of plastics materials. Records may 
contain up to 65 properties and characteristics for 
each grade. 
Provider:  IFI CLAIMS® Patent Services 
Subject:  Chemistry, Product Information 
Type:  Directory 
Language:  English 
Dialog: 321 Closed 2/1999 

Pollution Abstracts 
Combines information on scientific research and 
government policies in a single resource. Topics are 
covered from the standpoints of atmosphere, 
emissions, mathematical models, effects on people 
and animals, and environmental action in response 
to global pollution issues. Worldwide principal 
sources include books, conference papers and 
proceedings, periodicals, research papers and 
technical reports. ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Chemistry, Energy & Environment, 

Medicine & Biosciences 
Type:  Bibliographic 
Language:  English+ 
Dialog: 41* Monthly 1981+ 
 *Subscriber access only 

Polymer Online 
Provides coverage of polymer science and 
engineering, including materials, methods and the 
latest advances in macromolecular science. Natural 
and synthetic polymers, plastics, fibers, elastomers 
and processing are all included in the scope of the 
database. 
Provider:  John Wiley & Sons Inc. 
Subject:  Chemistry, Engineering & High Technology 
Type:  Bibliographic/Full Text 
Language:  English 
Dialog: 322 Irregular Current 

PR Newswire 
Contains the complete text of news releases prepared 
by U.S. companies, public relations agencies, trade 
associations, city, state, federal and municipal 
government agencies, and other sources covering the 
entire spectrum of news. 
Provider:  PR Newswire Association Inc. 
Subject:  Business & Industry, Product Information, 

Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 613 Continuous 5/1999+ 
 813 Archive 5/1987–4/1999  
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ProQuest Newsstand™ 
A comprehensive global news source providing full 
text from renowned newspapers, business and 
industry publications, and wire services. Everything 
from business activity to current events to economic 
conditions to obituaries is covered in this 
comprehensive news file. The local and regional 
perspectives are unmatched. 
Provider:  ProQuest, LLC 
Subject:  Business & Industry, Worldwide News, 

General Interest 
Type:  Full Text 
Language:  English 
Dialog: 781 Continuous 1996+ 

Prous Science Daily Essentials 
Provides up-to-date drug R&D information from 
approximately 25 late-breaking news items each day, 
including information from ongoing congresses and 
conferences. Contains chemical structures, data 
tables and other images and a searchable archive of 
news items dating back to early 1996. 
Provider:  Prous Science 
Subject:  Business & Industry, Pharmaceuticals, Law 

& Government 
Type:  Full Text 
Language:  English 
Dialog: 458 Daily Last 4 weeks 
 459 Weekly 3/1996–4 weeks ago 
DataStar: PREC Daily Last  4 weeks 
 PRED Daily Today 
 PRES Weekly 3/1996–4 weeks ago 

Prous Science Drug Data Report 
Provides continuously updated information on more 
than 195,000 bioactive compounds. Compounds are 
tracked from the patent application stage through 
research and development phases to approval, 
marketing and postmarketing periods. Images of the 
drug structures included. 
Provider:  Prous Science 
Subject:  Chemistry, Pharmaceuticals, Product 

Information 
Type:  Full Text 
Language:  English 
Dialog: 452 Monthly 6/1988+ 
DataStar: PRDR Monthly 6/1988+ 

Prous Science Drug News & 
Perspectives 
Highly diversified drug news-magazine for scientists 
and managers in pharmaceutical R&D, containing 
drug news, R&D briefs, licensing, product line 
extensions and some articles not included in the print 
version. Current news updates are available in Prous 
Science Daily Essentials. 
Provider:  Prous Science 
Subject:  Business &  Industry, Pharmaceuticals 
Type:  Full Text 
Language:  English 
Dialog: 455 Archive 1992–2005 
DataStar: PRNP Archive 1992–2005 

Prous Science Drugs of the Future™ 
Contains comprehensive drug monographs providing 
product information on new compounds, including 
the synthesis and corresponding schemes, chemical 
structure, pharmacological action, pharmacokinetics 
and metabolism, toxicity, clinical studies, 
manufacturer and references. Information on 
compounds is continuously updated as advances in 
development status are disclosed worldwide. 
Provider:  Prous Science 
Subject:  Chemistry, Pharmaceuticals, Product 

Information 
Type:  Full Text 
Language:  English 
Dialog: 453 Monthly 1990+ 
DataStar: PRFU Monthly 1990+ 

PsycINFO® 
Provides access to the international literature in 
psychology and related behavioral and social sciences, 
including psychiatry, sociology, anthropology, 
education, pharmacology and linguistics. Material 
represents substantive articles selected on the basis of 
relevance to psychology from more than 2,500 
journals published throughout the world in over 25 
languages. ELinks enabled. 
Provider:  American Psychological Association 
Subject:  Medicine & Biosciences, Social Sciences & 

Humanities 
Type:  Bibliographic 
Language:  English+ 
Dialog: 11 Weekly 1887+ 
DataStar: PSYC Weekly 1887+ 
 YVOC Thesaurus Current 

Quest Economics Database 
Compilation of economic forecasts, commentary and 
analysis. The major emphasis is economic and 
macroeconomic research incorporating both country 
and industry reports and in-depth reports on 
particular topics, including historical summaries on 
interest rates, inflation, oil, exchange rates and 
money supply. 
Provider:  Quest Information Ltd. 
Subject:  Business & Industry, Law & Government 
Type:  Full Text 
Language:  English 
DataStar: QUES Closed 1992–2004 

Quotations Database 
Omnibus file of literary, political and other 
quotations of note. The file consists of material from 
The Oxford Dictionary of Quotations, 3rd edition 
(1979). The database presents relatively brief 
quotations accompanied by the author’s name, birth 
and death dates, and the source of the quote. 
Provider:  The Oxford University Press 
Subject:  Social Sciences & Humanities 
Type:  Directory 
Language:  English 
Dialog: 175 Closed 1979 
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RAPRA: Rubber and Plastics 
Dedicated exclusively to rubbers, plastics, adhesives 
and polymeric composites, the database comprises a 
large collection of carefully produced, extensively 
indexed summaries covering a wide range of subjects 
encompassing technical, academic, commercial and 
marketing aspects of the rubber and plastics 
industries. ELinks enabled. 
Provider:  Smithers Rapra Technology Ltd. 
Subject:  Chemistry, Law & Government, Engineering 

& High Technology, Product Information 
Type:  Bibliographic 
Language:  English+ 
Dialog: 323 2x monthly 1972+ 
DataStar: RAPR 2x monthly 1972+ 

Readers’ Guide Abstracts 
Contains comprehensive abstracting for some 200 
periodicals indexed in Readers’ Guide to Periodical 
Literature including popular general interest 
magazines published in the United States and Canada. 
Types of materials include feature articles, news 
stories, cover stories, product evaluations, 
performing arts reviews, book reviews, fiction, short 
stories and poems. 
Provider:  The H.W. Wilson Company 
Subject:  Social Sciences & Humanities, General 

Interest, Reference, Product Information, 
Law & Government 

Type:  Bibliographic 
Language:  English 
Dialog: 141 Monthly 1983+ 

Registry of Toxic Effects of Chemical 
Substances (RTECS®) 
Comprehensive database of basic toxicity 
information for over 165,000 chemical substances 
including: prescription and non-prescription drugs, 
food additives, pesticides, fungicides, herbicides, 
solvents, diluents, chemical wastes, reaction products 
of chemical waste and substances used in both 
industrial and household situations. Reports of the 
toxic effects of each compound are cited. 
Provider:  Symyx Technologies, Inc. 
Subject:  Law & Government, Chemistry, Medicine 

& Biosciences 
Type:  Directory 
Language:  English 
Dialog: 336 Quarterly 6/1971+ 
DataStar: RTEC Quarterly Current 

Regulatory Affairs Journal 
A unique source for regulatory affairs affecting the 
pharmaceutical industry. Contains worldwide 
coverage of the regulation of pharmaceutical 
products for human and veterinary use and reports 
on the key regulatory trends, announcements and 
developments affecting the medical device and in 
vitro diagnostics sectors. Images available for some 
records on DataStar. 
Provider:  Informa UK Ltd. 
Subject:  Business & Industry, Law & Government, 

Medicine & Biosciences, Pharmaceuticals 
Type:  Full Text 
Language:  English 
Dialog: 183 Daily 2003+ 
DataStar: PHRJ Daily 2003+ 

Research Centers and Services 
Directory 
Comprehensive source of detailed information on 
over 30,000 organizations conducting research 
woldwide. Provides full contact information and 
descriptions of university, independent nonprofit, 
government and commercial research and 
development centers, institutes, laboratories, bureaus, 
test facilities, experiment stations, research parks, 
foundations, councils and other organizations that 
support and conduct research worldwide. 
Provider:  Gale 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 115 Annual Current 

Russian & CIS News 
Extensive coverage of the political, economic, 
business and legislative aspects of life in the former 
USSR. Covers national daily, weekly and monthly 
newspapers and journals, including the principal 
provincial press. Provides late-breaking news on new 
legislative acts and legal developments. 
Provider:  Russica-Izvestia Information Inc. 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
DataStar: SVNW Daily 9/2003+ 
DataStar: SVND Daily Latest day 

Scan-a-Bid: Business Opportunities 
Provides information to firms and consultants 
interested in bidding to supply projects in Africa, 
Asia, Latin America and Central and Eastern Europe 
that are funded by the World Bank, the Inter-
American Development Bank, the Asian 
Development Bank and other institutions. 
Provider:  Development Business Scan-a-Bid, United 

Nations 
Subject:  Business & Industry, Law & Government 
Type:  Full Text 
Language:  English, French, Portuguese, Spanish 
DataStar: SCAN Irregular 11/1984+ 
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SciSearch®: a Cited Reference Science 
Database 
An international, multidisciplinary index to the 
literature of science, technology, biomedicine and 
related disciplines. Indexes all significant items 
(articles, review papers, meeting abstracts, letters, 
editorials, book reviews, correction notices, etc.) 
from over 6,100 major scientific and technical 
journals. Offers citation indexing, which permits 
searching by cited references. ELinks enabled. 
Provider:  Thomson Scientific 
Subject:  Agriculture & Nutrition, Chemistry, Energy 

& Environment, Engineering & High 
Technology, Medicine & Biosciences, 
Pharmaceuticals, Social Sciences & 
Humanities 

Type:  Bibliographic 
Language:  English+ 
Dialog: 34 Weekly 1990+ 
 434 Archive 1974–1989 
DataStar: SCIN Weekly 1996+ 
 SCZZ Weekly 1980+ 
 SC95 Archive 1990–1995 
 SC89 Archive 1980–1989 

SEDBASE: Side Effects of Drugs 
SEDBASE analyzes the published drug side effect 
literature on drugs currently in use. Organized by 
drug class, chapaters are prepared by authorities who 
critically assess  the published journal literature. 
Areas covered include: adverse drug reactions, drug 
interactions, drug toxicity, special risk situations and 
pharmacological or patient-dependent factors 
associated with the occurrence of side effects. 
Provider:  Elsevier Science B.V. 
Subject:  Medicine & Biosciences, Pharmaceuticals 
Type:  Full Text 
Language:  English 
Dialog: 70 Closed pre-1960–1995 
DataStar: SEDB Closed  

Social SciSearch® 
International, multidisciplinary index to the 
literature of the social, behavioral and related 
sciences. Offers citation indexing, which permits 
searching by cited references. ELinks enabled. 
Provider:  Thomson Scientific 
Subject:  Business & Industry, Social Sciences & 

Humanities, Reference 
Type:  Bibliographic 
Language:  English+ 
Dialog: 7 Weekly 1972+ 
DataStar: SSCI Weekly 1972+ 

Solid State and Superconductivity 
Abstracts 
Provides unparalleled current research and 
applications across the field of physics and 
conductivity. Covers all aspects of theory, 
production and application, as well as the new high- 
and low-temperature superconductivity technology. 
ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Energy & Environment, Engineering & High 

Technology 
Type:  Bibliographic 
Language:  English 
Dialog: 68* Monthly 1968+ 
 *Subscriber access only 

South American Business Information  
Provides extensive and comprehensive abstracts of 
articles from the main business and trade journals 
and newspapers in Argentina, Bolivia, Brazil, Chile, 
Colombia, Ecuador, Mexico, Paraguay, Peru, 
Uruguay and Venezuela. 
Provider:  SABI 
Subject:  Business & Industry, Worldwide News 
Type:  Bibliographic 
Language:  English 
Dialog: 617 Daily 7/1999+ 
 817 Archive 1996–5/1999 

South China Morning Post 
Contains the complete text of staff-written stories of 
the South China Morning Post, the largest general 
circulation English-language newspaper published 
daily in Hong Kong. 
Provider:  South China Morning Post 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 726 Daily 1992+ 

Specialty Chemicals Update Program 
(SCUP) 
Corresponds to the 14 volumes of the printed 
Specialty Chemicals Update Program (SCUP). SCUP 
provides information on the industry/business 
environment and dynamics of more than thirty major 
specialty chemicals market segments. 
Provider:  SRI Consulting 
Subject:  Market Research 
Type:  Full Text 
Language:  English 
Dialog: 360 Closed 1987–2000 
 960* Closed 1987–2000 
 *Subscriber access only 
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SPIN® 
SPIN (Searchable Physics Information Notices), 
covering all major areas of physics research, provides 
the most current indexing and abstracting of the 
major American, Russian and Ukrainian physics and 
astronomy journals. Journal articles cited are from 
the original and translation publications. 
Provider:  American Institute of Physics 
Subject:  Energy & Environment, Engineering & High 

Technology 
Type:  Bibliographic 
Language:  English 
Dialog: 62 Weekly 1975+ 

La Stampa 
Provides the full text in Italian of La Stampa, an 
authoritative source of news and events in Italy and 
around the world, containing information on politics, 
business, science, sport and general news. Around 
80% of the database is devoted to Italian news, with 
the remaining 20% providing coverage of worldwide 
events. 
Provider:  Editrice La Stampa SpA 
Subject:  Worldwide News 
Type:  Full Text 
Language:  Italian 
DataStar: STAA Daily 1982–one week ago 
 STAD Daily Latest day 

Standard & Poor’s Corporate 
Descriptions plus News 
Provides comprehensive strategic and financial 
information and current news on approximately 
10,000 publicly held companies trading securities on 
the New York, American and regional stock 
exchanges, the NASDAQ system, Over-the-Counter 
in the United States and on various exchanges in 
Canada and abroad. Provides access to capitalization, 
corporate background and financial data. 
Provider:  Standard & Poor’s Corporation 
Subject:  Company Directories & Financials 
Type:  Directory/Numeric/Full Text 
Language:  English 
Dialog: 133 Weekly Current 

Standard & Poor’s Daily News 
Reports financial information and business news on 
more than 12,000 publicly owned companies in 
which there is any degree of investor interest. The 
database is a major source of financial information 
for competitive analysis and investing. 
Provider:  Standard & Poor’s Corporation 
Subject:  Business & Industry, Worldwide News 
Type:  Numeric/Full Text 
Language:  English 
Dialog: 132 Daily 7/1985+ 

Standard & Poor’s Registers  
For current company information, use Standard & 
Poor’s Corporate Descriptions plus News (File 133).  
The Corporate Register provides important business 
facts on over 100,000 leading public and private 
corporations worldwide. The Biographical Register 
provides extensive personal and professional data on 
approximately 70,000 key business executives. 
Provider:  Standard & Poor’s Corporation 
Subject:  Company Directories & Financials, 

Reference 
Type:  Directory 
Language:  English 
Dialog: 526 Closed 2004 (Biographical) 
 527 Closed 2004 (Corporate) 

Sueddeutsche Zeitung 
Leading German newspaper containing general 
national and international news, culture, business 
and sport. Events in Munich and Southern Germany 
are particularly well reported. Current updates are 
available in the Dialog NewsRoom database. 
Provider:  Sueddeutsche Zeitung 
Subject:  Worldwide News 
Type:  Full Text 
Language:  German 
DataStar: SDZT Archive 1993–5/2002 

Summary of Proposed Projects 
Presents information taken from the United Nations 
procurement publication “Development Business.” 
Private-sector companies/consultants use the 
database to monitor and participate in competitive 
bidding on development projects funded by the 
United Nations, the World Bank and other 
multinational lending institutions. 
Provider:  Development Business Scan-a-Bid 
Subject:  Business & Industry, Law & Government 
Type:  Full Text 
Language:  English 
DataStar: SOPP Monthly Current 

TableBase™ 
Contains tabular information dealing with 
companies, products, industries, brands, markets, 
demographics and countries from around the world. 
All records contain a table and the originating 
textual article when available. Every table is 
enhanced with an informative table title and 
indexing for easy retrieval. 
Provider:  Gale 
Subject:  Business & Industry, Market Research, 

Product Information, General Interest 
Type:  Numeric 
Language:  English 
Dialog: 93 Weekly 1997+ 
DataStar: BTBL Weekly 1996+ 
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TecTrends 
Contains detailed descriptions of products in the 
product record file and of companies in the company 
record file, which can be linked to each other and to 
independent third-party reviews and analyses 
abstracted from more than 200 business, computer, 
technical, trade and consumer publications. 
TecTrends on DataStar also provides Directory and 
Review records. 
Provider:  Information Sources Inc. 
Subject:  Business & Industry, Product Information, 

Engineering & High Technology, Company 
Directories and Financials 

Type:  Directory/Bib 
Language:  English 
Dialog: 256 Monthly 1994+ 
DataStar: SOFT Monthly 1983+ 

Teikoku Databank 
Provides the latest information on approximately 
245,000 Japanese companies, including current 
address, telephone number, financial and 
employment data and executive officer information. 
Companies must have overseas business dealings and 
an official, self-chosen English language name. Full 
and condensed balance sheets and income statements 
are available for about 130,000 companies. On 
DataStar, these full financial records are available in 
a separate database (TOFF).  
Provider:  Teikoku Databank America, Inc. 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 

Teikoku Databank: Japanese Companies 
Dialog: 502 Monthly Current 
DataStar: TOKU Monthly Current 

Teikoku Japanese Companies: Full Financial 
Data 
DataStar: TOFF Quarterly Current 

TEME—Technology and Management 
Contains German and international publications 
relating to the areas of technology and management 
and provides information on research and 
development, innovations, new products and 
processes, developments of companies, showing 
which technologies influence each other. From 1999 
on Internet addresses of publishers are given, if 
available. ELinks enabled. 
Provider:  FIZ Technik Informa GmBH 
Subject:  Energy & Environment, Engineering & High 

Technology, Medicine & Biosciences 
Type:  Bibliographic 
Language:  English+ 
Dialog: 95 Weekly 1989+ 

Tenders Electronic Daily 
Contains invitations to tender for public supply and 
public works contracts of over 80 countries, 
including the E.U. member countries, the African, 
Caribbean and Pacific States associated with the 
European Union, the non-associated countries 
carrying out projects financed by the European 
Development Fund. 
Provider:  Office for Official Publications of the 

European Communities 
Subject:  Business & Industry, Law & Government 
Type:  Full Text 
Language:  English 
DataStar: TEDA Daily 1999+ 
 TEDD Daily Today (Eng) 
 TEGD Daily Today (German) 
 TEGE Daily 1999+ (German) 

TFSD Initial Public Offerings 
Identifies U.S. companies issuing public stock and 
equity for the first time, as well as quantitative 
details about the issues. Sources of the information 
include SEC filings, prospectuses, news sources and 
wires. 
Provider:  Thomson Financial Securities Data 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
Dialog: 550 Daily 1980+ 

TFSD Joint Ventures & Alliances 
Includes records representing agreements where two 
or more entities have combined resources to form a 
new, mutually advantageous business arrangement 
to achieve predetermined objectives. Alliance types 
include: Joint Ventures, Strategic, Sales and 
Marketing Arrangements, and Licensing and 
Distribution Pacts. 
Provider:  Thomson Financial Securities Data 
Subject:  Business & Industry, Company Directories 

& Financials 
Type:  Directory 
Language:  English 
Dialog: 554 Daily 1990+ 

TFSD Ownership Database 
Details the common stock holdings of major 
institutions, corporate insiders and 5% beneficial 
owners for over 10,000 companies. The data indicate 
specific institutions and individuals, their 
relationship to the company, their holdings and their 
most recent trades. 
Provider:  Thomson Financial Securities Data 
Subject:  Company Directories & Financials 
Type:  Directory/Financial 
Language:  English 
Dialog: 540 Monthly Current 
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TFSD Worldwide Mergers & 
Acquisitions 
Includes information on all partial, completed, or 
rumored transactions that involve a change in 
ownership of at least five percent. U.S. and 
international targets are covered for both public and 
private companies, with 60 data items available for 
each transaction.  Deals outside the U.S. are covered 
from 1985 forward. 
Provider:  Thomson Financial Investment Securities 

Data 
Subject:  Business & Industry, Company Directories 

& Financials, Worldwide News 
Type:  Directory 
Language:  English 
Dialog: 551 Daily 1981+ 
DataStar: SDCA Daily 1981+ 

Thomas Register Online® 
Covers approximately 171,000 companies in the U.S. 
and Canada, both public and private and more than 
152,000 brand names. Records include company 
name, address, telephone number, Standard 
Industrial Classification (SIC) codes, product 
category, asset rating, number of employees in ranges, 
officers and staff members, company type, trade 
status and demographics. 
Provider:  Thomas Online 
Subject:  Product Information, Company Directories 

& Financials 
Type:  Directory 
Language:  English 
Dialog: 535 Quarterly Current 

Thomson Financial Insider Trading 
Monitor™ 
Contains the transaction details of insider trading 
filings (ownership changes) received by the U.S. 
Securities and Exchange Commission (SEC). The 
ownership of securities by over 200,000 officers, 
directors and major shareholders (10% or more) in 
over 10,000 U.S. public companies is covered. 
Provider:  Thomson Financial 
Subject:  Business & Industry, Company Directories 

& Financials, Worldwide News 
Type:  Numeric 
Language:  English 
Dialog: 549 Daily 1986+ 

Times/Sunday Times (London) 
Contains the complete text of the Times/Sunday 
Times (London), Britain’s newspaper of record. The 
paper has long been held in high regard for its 
impartiality in reporting and analysis of the events. 
Letters to the editor are often written by respected 
experts writing on the pivotal issues of the day. 
Provider:  News International Newspapers Ltd. 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English 
Dialog: 710 Daily 6/1988+ 

ToxFile® 
Covers the toxicological, pharmacological, 
biochemical and physiological effects of drugs and 
other chemicals, adverse drug reactions, chemically 
induced diseases, carcinogenesis, mutagenesis, 
teratogenesis, environmental pollution, waste 
disposal, radiation and food contamination. ELinks 
enabled. 
Provider:  Thomson Scientific 
Subject:  Medicine & Biosciences, Chemistry, 

Pharmaceuticals, Agriculture & Nutrition 
Type:  Bibliographic 
Language:  English+ 
Dialog: 156 Daily 1964+ 
DataStar: TOXL Daily 1900+ 
 MVOC Thesaurus Current 

TRADEMARKSCAN® 
The TRADEMARKSCAN databases principally 
serve as preliminary trademark screening tools for 
checking on the availability of new product and 
service names. Most of these databases feature full 
records that contain the trademark, serial number, 
international class(es), status, goods/services 
description, current owner, dates, images and other 
pertinent information. TRADEMARKSCAN 
databases are listed below by granting country or 
authority name. Entries include Dialog database 
number and dates of coverage for active marks.  
Inactive (published and unpublished) mark coverage 
is given for some files. All databases update weekly, 
unless otherwise noted. 
Provider:  Thomson Compu-Mark 
Subject:  Intellectual Property 
Type:  Bibliographic 
Language:  English+ 

Australia 
Dialog: 656 1906+ 

Austria   
Dialog: 662 1948+ 
  Last 3 years (inactive) 

Benelux  
Dialog: 658 1971+ (applications) 
  1985+ (published) 
  Last 3 years (inactive published) 
  Last 1 year (inactive unpublished) 

Canada  
Dialog: 127 1865+  
  1979+ (inactive) 
  1980+ (abandoned apps.) 

Community Trademarks (CTM) 
Dialog: 227 1996+ 
  Last 3 years (inactive) 
  Last year (unpublished) 

Czech Republic 

Dialog: 680 1859+ 
  Updates monthly 

Denmark  
Dialog: 659 1880+ 
  Last 3 years (inactive) 
  Last year (unpublished) 
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Finland  
Dialog: 679 1891+ 
  1995+ (inactive and unpublished) 

France  
Dialog: 657 1982+ 
  Last 2 years (inactive) 
  Last year (unpublished) 

Germany  
Dialog: 672 1894+ 
  Last 3 years (inactive) 

Hungary  
Dialog: 681 1969+ (published) 
  1900+ (applications) 
  Updates monthly 

International Register (WIPO) 
Dialog: 671 1979+ 
  Last 3 years (inactive) 

Ireland  
Dialog: 683 1876+  
  Last 3 years (inactive) 

Italy 
Dialog: 673 1976+ (applications) 
  1980+ (published) 

Japan  
Dialog: 669 1902+ 
  1905+ (inactive) 
  Updates monthly 

Latvia 
Dialog: 697 1993+ 
  Last 3 years (inactive) 

Liechtenstein 
Dialog: 677 1973+ 
  Last 3 years (inactive) 

Lithuania 
Dialog: 685 1991+ (active) 
 

Mexico 
Dialog: 668 1976+ 
  Updates monthly 

Monaco 
Dialog: 663 1983+ 
  Last 3 years (inactive) 

Norway  
Dialog: 678 1884+ 
  1990+ (inactive) 
Poland 
Dialog:  682 1921+ (active) 
  Updates monthly  

Portugal 
Dialog: 688 1881+ 
  Last 3 years (inactive) 

Slovak Republic 
Dialog: 676 1919+ 
  2003+ (inactive) 
  Updates monthly 
South Korea 
Dialog:  655 1954+ 
 

Spain 
Dialog: 228 1887+ (applications) 
  1901+ (registrations) 
  Last 3 years (inactive) 

Sweden 
Dialog: 675 1885+ 
  1987+ (inactive) 

Switzerland  
Dialog: 661 1973+ 
  Last 3 years (inactive) 
  Last year (unsuccessful apps.) 

United Kingdom  
Dialog: 126 1876+ 
  Last 5 years (inactive) 

U.S. Federal  
Dialog: 226 1884+ 
  1984+ (inactive) 

U.S. State  
Dialog: 246 1900+ 
  1986+ (inactive) 

TradStat® 
TradStat is a distinct, specialized online service 
available on the  DataStar service. TradStat enables 
users to create accurate, timely, customized reports in 
seconds for any comercially traded product in the 
world. TradStat delivers original trade statistics, 
providing 90% coverage of world trade flows; 
authoritative, official trade data; choice of unit of 
measurement, fully customizable presentation of data 
and Alerting feature. TradStat is available at 
www.tradstat.com. Log on using a DataStar User ID 
and password. 
Provider:  Thomson Scientific 
Subject:  Product Information 
Type:  Numeric 
Language:  English 
DataStar: tradstat.com  Varies by country   1981+ 

Transportation Research Information 
Services (TRIS) 
Provides international coverage of ongoing research 
projects, published journal articles, state and federal 
government reports, conference proceedings, research 
and technical papers, and monographs relevant to the 
planning, development, operation and performance of 
transportation systems and their components. ELinks 
enabled. 
Provider:  Transportation Research Board 
Subject:  Energy & Environment, Engineering & High 

Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 63 Monthly 1968+ 

La Tribune DB 
LaTribune, a leading French business daily, stands out 
for its quality reporting of business and management 
issues, the economy, banking and finance, and the 
Paris international stock markets. Events at home and 
abroad are commented and analyzed in-depth. 
Provider:  La Tribune 
Subject:  Business & Industry, Worldwide News 
Type:  Full Text 
Language:  French 
DataStar: BUND Daily Today 
 BUNE Daily 1996+ 
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TSCA Chemical Substances Inventory 
Lists chemical substances manufactured, imported or 
in commercial use in the U.S. 
Provider:  National Technical Information Service, 

EPA 
Subject:  Chemistry, Law & Government 
Type:  Directory 
Language:  English 
Dialog: 52 Closed 7/2003 

TULSA™ (Petroleum Abstracts) 
Covers the global petroleum exploration and 
production industry in the areas of geosciences, 
drilling, reservoir and production engineering, 
shipping and storage and other technologies relevant 
to the upstream petroleum industry. Non-subscribers 
are limited to two hours usage per year and the non-
subscriber file does not contain abstracts. ELinks 
enabled. 
Provider:  The University of Tulsa/Petroleum Abstracts 
Subject:  Energy & Environment, Engineering & High 

Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 87 Weekly 1965+ 
 986* Weekly 1965+ 
 987* Weekly 1965+ 
DataStar: TULS* Weekly 1965+ 
 TUSL* Weekly Curren 10 years 
 *Subscriber access only 

TV & Radio Transcripts Daily 
Contains complete verbatim transcripts of 
programming from CNBC/Dow Jones and MSNBC, 
providing up-to-the-minute coverage of news events 
that affect business and markets. Contains full-text 
transcripts of interviews with corporate chief 
executive officers from programming originating on 
such shows as Hardball and Nightly Business Report. 
Provider:  FDCH 
Subject:  Business & Industry, Worldwide News, 

Reference 
Type:  Full Text 
Language:  English 
Dialog: 648 Daily 1997+ 

UBM Industry News™ 
See Miller Freeman Industry and Product News 

Ulrich’s Periodicals Directory™ 
A source of information on over 280,000 periodicals 
and serials from 90,000 publishers in 200 countries. 
Included are annuals, continuations and conference 
proceedings, academic/scholarly publications, trade 
publications, consumer magazines, newsletters and 
bulletins, and titles that have ceased publication since 
1974. 
Provider:  ProQuest, LLC 
Subject:  Reference 
Type:  Directory 
Language:  English 
Dialog: 480 Monthly 1974+ 

Umweltforschungsdatenbank 
Contains references to ongoing and completed 
environment-related research projects in Germany, 
Austria and Switzerland. References include name of 
project leader, name and address of institution, 
where research is being done, total cost of project, 
sponsoring institution and publications related to the 
project. 
Provider:  Umweltbundesamt 
Subject:  Energy & Environment 
Type:  Directory 
Language:  German+ 
DataStar: UFOR 2xAnnual 1974+ 

Umweltliteraturdatenbank 
Covers environmental issues and research, including 
related issues such as water, land and atmospheric 
pollution from primarily German-language 
publications. The database documents 
environmental policies generally, with specific 
emphasis on urban and rural development and 
discusses environmental aspects of energy resources, 
ecological issues, agriculture, forestry, fishing, the 
food industry and genetic engineering. 
Provider:  Umweltbundesamt 
Subject:  Energy & Environment 
Type:  Bibliographic 
Language:  German 
DataStar: ULIT Monthly 1976+ 

UPI News 
Comprehensive, full-text coverage of current events, 
especially in the areas of international news, general 
U.S. news and Washington, DC, news, from the 
United Press International wire. Current updates are 
available in Dialog NewsRoom. 
Provider:  Comtex Scientific Corp. 
Subject:  Worldwide News, Law & Government 
Type:  Full Text 
Language:  English 
Dialog: 261 Archive 6/1999–11/2005 
 861 Archive 10/1996–5/1999 

U.S. Copyrights 
Provides registration details for all active copyright 
and mask-work registrations since 1978 on file at the 
U.S. Copyright Office. Contains three types of 
records: monograph, serial and legal document 
records. 
Provider:  Library of Congress Cataloging Distribution 

Service 
Subject:  Law & Government, Intellectual Property 
Type:  Directory 
Language:  English 
Dialog: 120 Weekly 1978+ 
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U.S. Newspapers Full Text  
The following U.S. newspapers are available on 
Dialog and updated daily unless otherwise noted. All 
newspapers include the full text of available news 
stories, features, editorials and wire stories. Items 
such as classified ads, sports statistics, fillers and 
certain minor items are excluded. The geographic 
focus of each newspaper is noted; newpapers cover 
local, national and international news. 
Provider:  Various 
Subject:  News 
Type:  Full Text 
Language:  English 

Aberdeen American News  
Geographic Focus:  South Dakota 
Dialog: 576 1995+ 

(Akron) Beacon Journal  
Geographic Focus:  Ohio 
Dialog: 708 1989+ 

(Albany) The Times Union  
Geographic Focus:  New York 
Dialog: 719 3/(1986+) 

Albuquerque Newspapers 
Geographic Focus:  New Mexico 
Dialog: 929 1995–7/2005 
Current updates in Dialog NewsRoom 

(Allentown) The Morning Call  
Geographic Focus:  Pennsylvania 
Dialog: 738 1990+ 

The Arizona Republic/The Phoenix Gazette 
Geographic Focus:  Arizona 
Dialog: 492 Closed 4/1986–1/2002 

The Atlanta Journal-Constitution 
Geographic Focus:  Georgia 
Dialog: 713 1989+  
Current updates also in Dialog NewsRoom 

Augusta (GA) Chronicle  
Geographic Focus:  Georgia, South Carolina 
Dialog: 582 11/1996+ 

(Baltimore) The Sun  
Geographic Focus:  Maryland 
Dialog: 714 9/1990+ 

Bangor Daily News  
Geographic Focus:  Maine 
Dialog: 532 12/1992+ 

(Biloxi) Sun Herald  
Geographic Focus:  Mississippi 
Dialog: 744 1995+  

(Boca Raton) The News 
Geographic Focus:  Florida 
Dialog: 538 Closed  5/1994 –7/1999 

The Boston Globe  
Geographic Focus:  New England 
Dialog: 631 12/1979+ 

Boston Herald 
Geographic Focus:  New England 
Dialog: 392 9/1995–6/2006 
Current updates in Dialog NewsRoom 

(Boulder) Daily Camera  
Geographic Focus:  Colorado 
Dialog: 644 4/1995+ 

Bradenton Herald  
Geographic Focus:  Florida 
Dialog: 684 1992+ 

The Buffalo News  
Geographic Focus:  New York 
Dialog: 733 1990+ 

Charleston Newspapers  
Geographic Focus:  West Virginia 
Dialog: 433 1997+ 

The Charlotte Observer  
Geographic Focus:  North Carolina 
Dialog: 642 1988+ 

The Christian Science Monitor  
Geographic Focus:  U.S. 
Dialog: 715 1989+ 

The Cincinnati Post/The Kentucky Post 
Geographic Focus:  Ohio, Kentucky 
Dialog: 722 4/1990+ 

(Cleveland) The Plain Dealer  
Geographic Focus:  Ohio 
Dialog: 725 2001+ 

(Columbia) The State  
Geographic Focus:  South Carolina 
Dialog: 720 12/1987+ 

Columbus (Georgia) Ledger-Enquirer  
Geographic Focus:  Georgia 
Dialog: 487 1995+ 

Contra Costa Papers  
Geographic Focus:  California 
Dialog: 645 Updates vary by title 

Dayton Daily News  
Geographic Focus:  Ohio 
Dialog: 734 10/1990+  

Denver Post  
Geographic Focus:  Colorado 
Dialog: 387 1994+ 

Duluth News-Tribune  
Geographic Focus:  Minnesota 
Dialog: 488 11/1995+ 

(Fort Wayne) The News-Sentinel 
Geographic Focus:  Indiana 
Dialog: 489 8/1990+ 

Fort Worth Star-Telegram 
Geographic Focus:  Texas 
Dialog: 427 12/1993–2/2004 
Current updates in Dialog NewsRoom 

The Fresno Bee  
Geographic Focus:  California 
Dialog: 739 1990+ 

(Gary) Post-Tribune 
Geographic Focus:  Indiana 
Dialog: 536 1992–1999 
Current updates in Dialog NewsRoom 

Grand Forks Herald  
Geographic Focus:  North Dakota, Minnesota 
Dialog: 643 12/1994+ 

The Kansas City Star 
Geographic Focus:  Missouri 
Dialog: 147 1995–9/2003 
Current updates in Dialog NewsRoom 
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Las Vegas Review-Journal  
Geographic Focus:  Nevada 
Dialog: 397 8/1997–2005 
Current updates in Dialog NewsRoom 

Lexington Herald-Leader  
Geographic Focus:  Kentucky 
Dialog: 721 1990+ 

(Long Beach) Press Telegram  
Geographic Focus:  California 
Dialog: 486 1992+ 

(Los Angeles) Daily News 
Geographic Focus:  California 
Dialog: 716 1989+ 

Macon Telegraph  
Geographic Focus:  Georgia 
Dialog: 539 7/1994+   

(Madison) The Capital Times/Wisconsin State 
Journal  
Geographic Focus:  Wisconsin 
Dialog: 742 1990+ 

(Memphis) The Commercial Appeal  
Geographic Focus:  Tennessee 
Dialog: 740 7/1990+ 

The Miami Herald 
Geographic Focus:  Florida 
Dialog: 702 1983+ 

Milwaukee Journal Sentinel 
Geographic Focus:  Wisconsin 
Dialog: 979 4/1998+ 
Current updates also in Dialog NewsRoom 

(Minneapolis) Star Tribune 
Geographic Focus:  Minnesota 
Dialog: 724 1989–1/1996 
Current updates in Dialog NewsRoom 

(Myrtle Beach) The Sun News  
Geographic Focus:  South Carolina 
Dialog: 788 5/1996+ 

(New Jersey) The Record  
Geographic Focus:  New Jersey 
Dialog: 743 1989+ 

(New Orleans) The Times-Picayune  
Geographic Focus:  Louisiana 
Dialog: 706 1989+ 

Newsday/New York Newsday 
Geographic Focus:  New York 
Dialog: 638 1987+ 

New York Times—Fulltext  
Geographic Focus:  International 
Dialog: 471 6/1980+ 
DataStar: NYTI 1998+ 

 (Norfolk) The Ledger-Star/The Virginian-Pilot 
Geographic Focus:  Virginia, North Carolina 
Dialog: 741 9/1990+ 

The Palm Beach Post  
Geographic Focus:  Florida 
Dialog: 712 1989+ 

The Philadelphia Daily News  
Geographic Focus:  Pennsylvania 
Dialog: 731 1983+ 

The Philadelphia Inquirer 
Geographic Focus:  Pennsylvania 
Dialog: 633 1983+ 

Pittsburgh Post-Gazette  
Geographic Focus:  Pennsylvnia 
Dialog: 718 6/1990+ 

(Portland) The Oregonian  
Geographic Focus:  Oregon 
Dialog: 704 1989+ 

Richmond Times-Dispatch 
Geographic Focus:  Virginia 
Dialog: 709 1989+ 

Roanoke Times 
Geographic Focus:  Virginia 
Dialog: 577 1992+ 

Rocky Mountain News  
Geographic Focus:  Colorado 
Dialog: 641 6/1989+ 

San Francisco Chronicle  
Geographic Focus:  California 
Dialog: 640 1988+ 

San Francisco Examiner 
Geographic Focus:  California 
Dialog: 732 Closed  6/1990–11/2000 

San Jose Mercury News 
Geographic Focus:  California 
Dialog: 634 10/1985+ 

Sarasota Herald-Tribune  
Geographic Focus:  Florida 
Dialog: 980 1996+ 

Seattle Post-Intelligencer 
Geographic Focus:  Pacific Northwest 
Dialog: 736 1990+ 

The Seattle Times  
Geographic Focus:  Pacific Northwest 
Dialog: 707 1989+ 

Spokane Spokesman-Review  
Geographic Focus:  Washington 
Dialog: 560 7/1994+ 

St. Louis Post-Dispatch  
Geographic Focus:  Missouri 
Dialog: 494 1988+ 

St. Paul Pioneer Press  
Geographic Focus:  Minnesota 
Dialog: 701 4/1988+ 

St. Petersburg Times  
Geographic Focus:  Florida 
Dialog: 735 10/1989+ 

(Tacoma) The News Tribune 
Geographic Focus:  Washington 
Dialog: 145 2002–5/2006  
Current updates in Dialog NewsRoom  

Tampa Tribune  
Geographic Focus:  Florida 
Dialog: 432 1998+ 

USA Today 
Geographic Focus:  U.S. national 
Dialog: 703 1989+ 

The Washington Times  
Geographic Focus:  Washington, DC 
Dialog: 717 6/1989+ 

The Wichita Eagle 
Geographic Focus:  Kansas 
Dialog: 723 1990+ 
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U.S. Newswire 
Full text of White House news releases (including 
daily schedules for the President and Vice President, 
proclamations, fact sheets, transcripts of major 
speeches and daily White House media briefings). 
Other sources include: Cabinet and other federal 
government agencies; Congressional offices; political 
parties and campaigns; trade associations; interest 
groups; and labor unions. 
Provider:  U.S. Newswire 
Subject:  Business & Industry, Worldwide News, Law 

& Government 
Type:  Full Text 
Language:  English 
Dialog: 605 Archive 5/1999–4/2007 
 665 Archive 5/1995–4/1999 

U.S. Patents Fulltext 
Provides the complete text of all patents issued by the 
U.S. Patent and Trademark Office (USPTO) since 
1976. Published applications issued since March 15, 
2001, are also included. Contains the front page 
information, a description of drawings, the 
background/field of invention, a brief summary and 
the detailed description/embodiment of the invention, 
examples, legal status, images and all claims. Use File 
652 for partial coverage from 1971 through 1975. 
Provider:  Thomson Scientific 
Subject:  Intellectual Property 
Type:  Full Text 
Language:  English 
Dialog: 654 Weekly 1976+ 
 652 Archive 1971–1975 

USP DI® Volume I, Drug Information 
for the Health Care Professional 
A complete, unbiased source of drug information 
developed by the U.S. Pharmacopeia containing 
medically accepted uses for generic and brand name 
drug products. File 461 contains more than 1,000 
monographs covering approximately 11,000 generic 
and brand name drugs, grouped by family where 
appropriate. 
Provider:  Thomson MICROMEDEX 
Subject:  Medicine & Biosciences, Pharmaceuticals, 

Chemistry, Product Information 
Type:  Full Text 
Language:  English 
Dialog: 461 Quarterly Current 

USP Dictionary of USAN and 
International Drug Names 
A complete source of drug information developed by 
the U.S. Pharmacopeia that contains medically 
accepted uses for more than 9,000 generic and brand 
name drug products. 
Provider:  U.S. Pharmacopeia 
Subject:  Chemistry, Pharmaceuticals 
Type:  Directory 
Language:  English 
Dialog: 464 Closed 2005 

Verdict Market Research 
Contains the full text of reports published in the 
United Kingdom covering the retail industry. 
Provides firsthand views and unique forecasts of key 
executives working in the top 300 retailers. 
Provider:  Verdict Research, Ltd. 
Subject:  Business & Industry, Market Research, 

Market Research Full Text Reports 
Type:  Full Text 
Language:  English 
Dialog: 769 Monthly 2005+ 
 VERD Monthly 2005+ 

Wall Street Journal Abstracts 
Contains abstracts of all articles published in the 
Eastern 3-star Edition of The Wall Street Journal 
newspaper. The Wall Street Journal is a daily 
newspaper valued worldwide for its coverage of 
business, finance and economic topics. 
Provider:  New York Times Electronic Media 

Company 
Subject:  Worldwide News, Business & Industry 
Type:  Bibliographic 
Language:  English 
Dialog: 475 5x weekly 1973+ 
 WALL 5x weekly 1973+ 

WasteInfo 
Comprehensive collection of references to 
international literature on non-nuclear waste 
management and associated issues. The file covers 
technical, policy and economic aspects of waste 
management and related topics: minimization, 
recovery, recycling, treatment and disposal. 
References are selected from journals, conferences, 
books, reports, legislative documents, theses and 
patents. 
Provider:  AEA Technology Plc 
Subject:  Energy & Environment, Medicine & 

Biosciences, Law & Government 
Type:  Bibliographic 
Language:  English 
Dialog: 110 Closed 1974–2001 

Water Resources Abstracts 
Offers a comprehensive range of water-related topics 
summarizing the world's technical and scientific 
literature on water. Includes characteristics, 
conservation, control, pollution, treatment, use and 
management of water resources in the life and 
physical sciences, as well as engineering and legal 
aspects of the conservation, control, use and 
management of water. ELinks enabled. 
Provider:  ProQuest, LLC 
Subject:  Agriculture & Nutrition, Energy & 

Environment, 
Type:  Bibliographic 
Language:  English 
Dialog: 117* Monthly 1967+ 
 *Subscriber access only 
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WATERNET™ 
Included are books and proceedings, journals, 
newsletters, standards, manuals, handbooks and 
water quality standard test methods. Emphasis is on 
the technical reports and studies from water utilities, 
regulatory agencies and research groups in the 
United States and its territories, Canada, Mexico and 
Latin America. ELinks enabled. 
Provider:  American Water Works Association 
Subject:  Energy & Environment 
Type:  Bibliographic 
Language:  English+ 
Dialog: 245 Quarterly 1971+ 

Weldasearch® 
Every aspect of welding and allied processes is 
covered, including design, materials science, fatigue 
and fracture, mechanics, equipment for joining and 
cutting processes, corrosion, surfacing, microjoining, 
metallurgy and materials science, quality control, 
inspection, non-destructive testing, health and safety, 
commercial applications, market statistics and news 
of the industry. 
Provider:  TWI 
Subject:  Chemistry, Engineering & High Technology 
Type:  Bibliographic 
Language:  English+ 
Dialog: 25 Monthly 1966+ 

Wer Gehört zu Wem: Who Belongs to 
Whom (Germany) 
Provides information on the ownership of companies 
located in the Federal Republic of Germany with a 
capital stock of at least 0.5 million Euro. Each 
document contains the name, legal status, location of 
the company, its industrial sector, amount of capital, 
major shareholders or partners, percentage 
shareholdings and the country of foreign 
shareholders. 
Provider:  Commerzbznk AG 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  German, English 
DataStar: WGZW 2xAnnual Current 

Who’s Who in European Business 
Ideal source of information about Europe’s top 
decision-makers. Who’s Who in European Business is 
one of the largest European biographical databases 
with approximately 6,000 biographies of managers in 
Europe’s leading companies. 
Provider:  Who’s Who Edition GmBH 
Subject:  Reference 
Type:  Directory 
Language:  English 
DataStar: WWEB Quarterly Current 

Wilson Applied Science & Technology 
Abstracts 
Provides comprehensive abstracting and indexing of 
more than 400 core English-language scientific and 
technical publications from trade and industrial 
publications, journals issued by professional and 
technical societies, and specialized subject periodicals, 
including buyers’ guides, directories, and conference 
proceedings. Abstracts cover a wide range of 
interdisciplinary fields. ELinks enabled. 
Provider:  The H.W. Wilson Company 
Subject:  Agriculture & Nutrition, Chemistry, Energy 

& Environment, Engineering & High 
Technology, Medicine & Biosciences, 

Type:  Bibliographic 
Language:  English 
Dialog: 99 Monthly 1983+ 

Wilson Biological & Agricultural Index 
Provides thorough, reliable indexing of 
approximately 258 periodicals including a wide range 
of scientific journals, from popular to professional, 
that pertain to biology and agriculture. Types of 
materials include feature articles, biographical 
sketches, reports of symposia and conferences, 
review articles, abstracts and summaries of papers, 
special issues and book reviews. 
Provider:  The H.W. Wilson Company 
Subject:  Agriculture & Nutrition, Medicine & 

Biosciences, Chemistry, Energy & 
Environment 

Type:  Bibliographic 
Language:  English+ 
Dialog: 143 Monthly 1983+ 

Wilson Business Abstracts 
Provides indexing and abstracting for more than 400 
English-language general business periodicals and 
trade journals. Types of material indexed include 
feature articles, corporate profiles, product reviews, 
interviews, biographical sketches, obituaries and 
book reviews. 
Provider:  The H.W. Wilson Company 
Subject:  Business & Industry, Market Research, Law 

& Government 
Type:  Bibliographic 
Language:  English+ 
Dialog: 553 Monthly 3/1982+ 

Wilson Humanities Abstracts 
Cites articles from some 415 English-language 
periodicals covering a wide range of disciplines in the 
humanities. Coverage includes some of the best-
known scholarly journals and numerous lesser- 
known but important specialized magazines. 
Provider:  The H.W. Wilson Company 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English+ 
Dialog: 436 Monthly 1983+ 
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Wilson Social Sciences Abstracts 
Provides comprehensive abstracting and indexing of 
more than 415 core English-language periodicals 
published in the United States and elsewhere. 
Coverage includes a wide range of interdisciplinary 
fields from a broad array of social sciences journals. 
Provider:  The H.W. Wilson Company 
Subject:  Social Sciences & Humanities 
Type:  Bibliographic 
Language:  English+ 
Dialog: 142 Monthly 1980+ 

WIPO/PCT Patents Fulltext 
Covers the full text of PCT (Patent Cooperation 
Treaty) published applications issued under the 
auspices of the World Intellectual Property 
Organization (WIPO) since 1978. Records contain 
the searchable text of the complete document, 
including the specification and claims; titles and 
abstracts in French and English; patent 
applicant/assignees and inventors; and patent and 
priority application data. 
Provider:  Thomson Scientific 
Subject:  Intellectual Property 
Type:  Full Text 
Language:  English+ 
Dialog: 349 Weekly 1978+ 

World News Connection (WNC)® 
Offers an extensive array of translated and English-
language news and information produced by local 
media sources from around the world. Covers 
significant socioeconomic, political, scientific, 
technical and environmental issues and events. 
Database is not available in Cuba, Iran, Iraq, Libya 
or North Korea. 
Provider:  National Technical Information Service 
Subject:  Worldwide News, Law & Government 
Type:  Full Text 
Language:  English 
Dialog: 985* Continuous 1995+ 
 *Geographic restrictions; see description 

World Surface Coatings Abstracts™ 
Provides comprehensive coverage of paints, coatings, 
pigments, inks and adhesives—from company 
profiles and statistics to physical properties to the 
latest research. Intensive coverage of patents, 
conference proceedings, books, legislation, reports, 
journal articles and standards in the fields of paint 
and surface coating technology and related subjects. 
Provider:  PRA Coatings Technology Centre 
Subject:  Chemistry, Engineering & High Technology, 

Product Information 
Type:  Bibliographic 
Language:  English+ 
Dialog: 31 Monthly 1975+ 

World Textiles™ 
Offers comprehensive coverage of the world’s textile-
related literature from technical, scientific, economic 
and commercial journals, books, technical reports, 
conference proceedings and statistical publications. 
Includes unique coverage of the related patents and 
patent applications from the United States, European 
and British patent offices. ELinks enabled. 
Provider:  Elsevier Engineering Information, Inc. 
Subject:  Engineering & High Technology, Product 

Information 
Type:  Bibliographic 
Language:  English+ 
Dialog: 67 Monthly 1969+ 

Worldbox Swiss Company Financial 
Records 
Provides access to the financial accounts and key 
figures of all Swiss and Liechtenstein registered 
companies who disclose financial information, 
together with their parent companies and 
subsidiaries worldwide, in English. Includes large, 
medium and small; quoted and non-quoted; public 
and private; from all sectors of industry and 
commerce. 
Provider:  Graham Associates AG 
Subject:  Company Directories & Financials 
Type:  Directory 
Language:  English 
DataStar: SWFR Monthly Current 

Xinhua News 
State news agency of the People’s Republic of China 
provides reports from over 135 bureaus worldwide 
on political, economic and international issues 
affecting Asia and the Pacific Rim. Also available in 
Dialog NewsRoom. 
Provider:  Comtex News Network 
Subject:  Worldwide News 
Type:  Full Text 
Language:  English+ 
Dialog: 618 Continuous 6/1999+ 
 818 Archive 7/1996–5/1999 

Zoological Record Online® 
Zoological Record Online, among the world’s most 
comprehensive indexes to zoological and animal 
science literature, it covers every area of zoology, 
from biodiversity, behavior, ecology, evolution, 
genetics and more. Sourrces include some 5,000 
serials and many other sources, including books, 
reports and meetings. ELinks enabled. 
Provider:  Thomson Scientific 
Subject:  Energy & Environment, Medicine & 

Biosciences 
Type:  Bibliographic 
Language:  English+ 
Dialog: 185 Monthly 1864+ 
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Additional Databases 
The following closed databases have ceased updating but remain online. The Subject category 
is provided for each database to point you to suggested alternative databases with similar 
content enumerated in the Databases by Subject Category section beginning on page 29. For 
complete details about any database, consult the database technical documentation (Dialog 
Bluesheets or DataStar Datasheets) online at library.dialog.com.  

ACNielsen Market Statistics/Canada  
Subject: Market Research 
Dialog:  503  1997 
 

Asian Business Intelligence Reports 
Subject: Business & Industry, Market Research 
Dialog:  568  10/2002 
 

Asia-Pacific Directory 
Subject: Company Directories & Financials 
Dialog:  758  10/2002 
 

Automotive Information & News  
Subject:  Engineering & High Technology 
DataStar: AINS  1987–3/2002 
 

Beverage Marketing Research Reports  
Subject:  Market Research Full Text Reports 
Dialog: 770  8/1995–4/2003 
 

BioBusiness 
Subject:  Business & Industry 
Dialog: 285 1985-8/1998 
DataStar: BBUS 1985-8/1998 
 

Bridge World Markets News  
Subject: Business & Industry, Worldwide News 
Dialog: 609  2000–2001  
 809  1989–1999 
 

CERVED Italian Companies 
Subject:  Company Directories & Financials 
DataStar:  CVEN,CVIT 1999–2000 
  

Chemical Economics Handbook 
Subject: Market Research  
Dialog: 359, 959  1955–7/2000 
 

Chem-Intell Chemical Manufacturing Plants 
Subject: Company Directories & Financials 
Dialog:  318  7/1999 
 

Chemplant Plus 
Subject:  Company Directories & Financials 
DataStar:  PLAN  1/2000 
 

Databank Market Structure & Trends in Italy 
Subject:  Market Research Full Text Reports 
DataStar:  MAST  2000 
 

Decision Resources Pharmaceutical Industry 
Reports 
Subject:  Market Research 
Dialog:  569  3/1998 

Directory of Polish Companies 
Subject:  Company Directories & Financials 
DataStar:  PLCO  2003 
 

DKF Vehicle Test Reports 
Subject:  Engineering & High Technology  
DataStar:  TDKF  1996 
 

DM Huset Norwegian Companies 
Subject:  Company Directories & Financials 
DataStar:  NECO, NOCO  2001 
 

ECONPRESS—German Business News 
Subject: Business & Industry, Market Research 
DataStar:  FITT 1985–2004 
 

European Research & Development Database 
Subject:  Company Directories & Financials 
Dialog: 113  1990–1997  
DataStar: ERDB  1990–1997 
 

EventLine™ 
Subject:  Reference 
Dialog:  165  10/1989–3/2003 
DataStar: EVNT 10/1989–3/2003 
 

ExtraMed™ 
Subject:  Agriculture & Nutrition, Medicine & 

Biosciences, Pharmaceuticals  
Dialog:  467  1988–2000 
 

Federal News Service 
Subject:  Business & Industry, Worldwide News, 

Law & Government, Social Sciences & 
Humanities 

Dialog:  660  1991-7/2002 
 

Fuji-Keizai Market Research 
Provider:  Fuji-Keizai USA 
Subject:  Market Research Full Text Reports 
Dialog: 508 1996–7/2000 
 

Gale Group Globalbase™ 
Subject:  Business & Industry, Market Research, 

Product Information, Worldwide News  
Dialog: 583  1986–12/2002 
DataStar:   EBUS   1986–12/2002 
 

German Company Financial Data 
Subject: Company Directories & Financials 
DataStar:  COIN, FINN  1/2003 
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Healthcare Organizations 
Subject:  Company Directories & Financials 
Dialog: 168  1999 
 

Hoppenstedt: Benelux 
Subject:  Company Directories & Financials 
DataStar:  BNLU  2000 
 

Immunoclones 
Subject:  Medicine & Biosciences  
DataStar:  IMMU 1986–1993 
 

Industry Trends and Analysis 
Subject:  Business & Industry,  Market Research 
Dialog:  192  1977–1997 
 

Info Latino America 
Subject:  Business & Industry, Worldwide News, 

Law & Government 
Dialog:  466 1988–1995 
 

IHS International Standards and 
Specifications 
Subject:  Engineering & High Technology, Law & 

Government 
Dialog:  92 1999 
 

Insurance Periodicals Index 
Subject:  Business & Industry 
Dialog: 169  1984–1999 
 

IPO Maven 
Subject:  Business & Industry 
Dialog: 754  1994–6/2000 
 

Italian Trading Companies 
Subject:  Company Directories & Financials 
DataStar:  ITIE, SDOE  1997 
 

Kalorama Information Market Research 
Subject:  Business & Industry, Market Research Full 

Text Reports 
Dialog: 766  1993–6/2000 
 

Key Note Market Research 
Subject:  Business & Industry, Market Research  
Dialog:  563  1988–2000 
 

ICC Keynote Market Analysis 
Subject:  Market Research Full Text Reports 
DataStar: ICKN 1986–2000  
 

KreditFakta Swedish Companies  
Subject:  Company Directories & Financials 
DataStar: SEFF 1999 
 

M&A Filings 
Subject:  Business & Industry, Company Directories 

& Financials  
Dialog: 548  1985–2000 
 

m+a Tradeshow Database 
Subject:  Business & Industry 
DataStar:   EXEN, EXDE  1998 
 

Medical Device Register 
Subject:  Company Directories & Financials, 

Product Information 
Dialog: 167  1999 
 

MediConf: Medical Conferences and Events 
Subject:  Medicine & Biosciences, Reference 
Dialog: 431  10/2004 
DataStar: MCNF  11/2004 
 

Mondo Economico, L’Impresa 
Subject:  Business & Industry 
DataStar: MNDO  1989–1997 
 

MSI Reports 
Subject: Market Research Full Text Reports 
DataStar:  MSIR  1992–1999 
 

PEDS: Defense Program Summaries 
Subject: Business & Industry, Engineering & High 

Technology, Law & Government 
Dialog: 388 1989–1999 
 

Population Demographics™ 
Subject: Law & Government 
Dialog: 581  2003 
 

Science 
Subject: Chemistry, Energy & Environment, 

Engineering & High Technology, 
Medicine & Biosciences 

Dialog: 370  1996–1999 
 

SCRL French Companies Financial Profiles 
Subject:  Company Directories & Financials 
DataStar:  SCEF, SCFF  1998 
 

SEC Online™ 
Subject:  Company Directories & Financials 
Dialog:  541, 542, 543. 544  1987–1997  
 

Uncover® 
Subject:  Reference 
Dialog: 420  9/1988–2001 
 

World Translations Index 
Subject:  Engineering & High Technology 
Dialog: 295 1979–1997 
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Index to Dialog Databases by Database Number 
 
The following list of Dialog databases is arranged by Dialog database number, also referred to 
as the File ID. 
 
1 ERIC (1966+) 
2 Inspec (1898+) 
3 Inspec (1969–1982) 
4 Inspec (1983+) 
5 BIOSIS Previews (1926+) 
6 NTIS:  National Technical Information Service 

(1964+) 
7 Social SciSearch (1972+) 
8 Ei Compendex (1884+) 
9 Business & Industry (7/1994+) 
10 AGRICOLA (1970+) 
11 PsycINFO (1887+) 
13 Business & Management Practices (1995+) 
14 Mechanical & Transportation Engineering 

Abstracts (1966+) 
15 ABI/INFORM (1971+) 
16 Gale Group PROMT (1990+) 
18 Gale Group F&S Index (1988+) 
19 Chemical Industry Notes (CIN) (1974+) 
20 Dialog Global Reporter (5/1997+) 
21 NCJRS (1972+) 
22 Employee Benefits Infosource (1986–5/2007) 
23 CSA Technology Research Database (1963+) 
24 CSA Life Science Abstracts (1982+) 
25 Weldasearch (1966+) 
26 Foundation Directory (Current Year) 
27 Foundation Grants Index (1988+) 
28 Oceanic Abstracts (1981+) 
29 Meteorological and Geoastrophysical Abstracts 

(1974+) 
30 Asia-Pacific (1985+) 
31 World Surface Coatings Abstracts (1975+) 
32 METADEX (1966+) 
33 Aluminium Industry Abstracts (1972+) 
34 SciSearch: a Cited Reference Science Database 

(1990+) 
35 Dissertation Abstracts Online (1861+) 
36 MetalBase (1996+) 
38 America: History and Life (1954–2005) 
39 Historical Abstracts (1954–2005) 
40 Enviroline (1975+) 
41 Pollution Abstracts (1981+) 
42 Pharmaceutical News Index (PNI ) (12/1974+) 
44 AFSA.(Aquatic Sciences and Fisheries Abstracts) 

(1971+) 
45 EMCare (1995+) 
46 Corrosion Abstracts (1980+) 
47 Gale Group Magazine Database (1959–1970; 

1973+) 
49 PAIS International (1972+) 
50 CAB Abstracts (1972+) 
51 Food Science and Technology Abstracts (1969+) 
52 TSCA Chemical Substances Inventory (5/1985; 

1988, 1990, 1991, 1993) 
53 Foodline: SCIENCE (1972+) 
54 Foodline: MARKET (1979+) 
55 BIOSIS Previews (1993+) 
56 Computer and Information Systems Abstracts 

(1968+) 
57 Electronics and Communications Abstracts 

(1981+) 

58 GeoArchive (1973+) 
59 Foodline: LEGAL (Current) 
60 ANTE: Abstracts in New Technologies and  
 Engineering (1982+) 
61 Civil Engineering Abstracts (1966+) 
62 SPIN (1975+) 
63 Transportation Research Information Services (TRIS) 

(1968+) 
64 Environmental Engineering Abstracts (1990+) 
65 Inside Conferences (1988+) 
66 GPO Monthly Catalog (7/1976+) 
67 World Textiles (1969+) 
68 Solid State and Superconductivity Abstracts (1968+) 
70 SEDBASE: Side Effects of Drugs (1996–1997) 
71 Elsevier Biobase (1994+) 
72 EMBASE (1993+) 
73 EMBASE. (1974+) 
74 International Pharmaceutical Abstracts (1970+) 
75 Gale Group Management Contents (9/1986+) 
76 Environmental  Sciences (1967+) 
78 Aqualine (1960+) 
79 Foods Adlibra (1974–3/2002) 
80 Gale Group Aerospace/Defense Markets & Technology 

(1982+) 
81 MIRA—Motor Industry Research (1980+) 
85 Grants (11/2005) 
87 TULSA.(Petroleum Abstracts) (1965+) 
88 Gale Group Business A.R.T.S. (1976+) 
89 GeoRef (1785+ [North America]; 1933+ [Worldwide]) 
91 Manual, Alternative and Natural Therapy.(MANTIS ) 

(1880+) 
92 IHS International Standards and Specifications (1999) 
93 TableBase (1997+) 
95 TEME— Technology and Management (1989+) 
96 FLUIDEX (Fluid Engineering Abstracts) (1974+) 
98 General Science Abstracts (4/1984+) 
99 Wilson Applied Science & Technology Abstracts 

(1983+) 
100 Market Guide Company Financials (Current and 

12 yrs. historical) 
101 Disclosure Database (Current and 10 yrs. historical) 
103 Energy Science and Technology (1974+) 
104 AeroBase (1999+) 
105 AESIS (Australia's Geoscience, Minerals and 

Petroleum Database (1965–2001) 
107 Adis R&D Insight (1986+) 
108 CSA Aerospace & High  Technology Database 

(1962+) 
110 WasteInfo (1974–7/2001) 
111 Gale Group National Newspaper Index (1979+) 
112 UBM Industry News (1997+) 
113 European Research & Development Database 

(1990–1997) 
114 Encyclopedia of Associations (Current) 
115 Research Centers and Services Directory 

(Current edition) 
116 Brands and Their Companies (Current) 
117 Water Resources Abstracts (1967+) 
118 ICONDA—International Construction Database 

(1976+) 
120 U.S. Copyrights (1978+) 
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121 British Education Index (1976+ (BEI); 1950+ (BETI)) 
122 Harvard Business Review (1971+; 1976+ [Full text]) 
123 CLAIMS /Current Patent Legal Status (1980+) 
124 CLAIMS /Reference (Current) 
126 TRADEMARKSCAN—U.K (1876+) 
127 TRADEMARKSCAN—Canada (1865+) 
128 Pharmaprojects (1980+) 
129 Pharmaceutical and Healthcare Industry News 

Database.(PHIND) (1982–One month ago) 
130 Pharmaceutical and Healthcare Industry News 

Database.(PHIND) (Current Month) 
131 Pharmacontacts (2006) 
132 Standard & Poor's Daily News (7/1985+) 
133 Standard & Poor's Corporate Descriptions plus News 

(Current) 
134 Earthquake Engineering Abstracts (1972+) 
135 NewsRx Weekly Reports (1995+) 
136 BioEngineering Abstracts (1991+) 
137 Book Review Index (1969–2003) 
138 Physical Education Index (1990+) 
139 EconLit (1969+) 
141 Readers' Guide Abstracts (1983+) 
142 Wilson Social Sciences Abstracts (1980+) 
143 Wilson Biological & Agricultural Index (1983+) 
144 PASCAL (1973+) 
145 (Tacoma) The News Tribune (2002–5/2006) 
147 The Kansas City Star (1995–9/2003) 
148 Gale Group Trade & Industry Database (1976+) 
149 Gale Group Health & Wellness Database (1976+) 
150 Gale Group Legal Resource Index (1980+) 
153  IPA Toxicology (1970+) 
154 MEDLINE (1990+) 
155 MEDLINE (1950+) 
156 ToxFile (1964+) 
157 BIOSIS Toxicology (1969+) 
158 DIOGENES  FDA Regulatory Updates (1900+) 
159 CANCERLIT (1975–10/2002) 
160 Gale Group PROMT (1972–1989) 
162 Global Health (1973+) 
163 AgeLine (1969+) 
164 Allied and Complementary Medicine (1985+) 
165 EventLine (10/1989–3/2003) 
167 Medical Device Register (1999) 
168 Healthcare Organizations (1999) 
169 Insurance Periodicals Index (1984–1999) 
172 EMBASE  Alert (Current 8 weeks) 
173 Adis Clinical Trials Insight (1990+) 
174 Pharm-line (1978–2002) 
175 Quotations Database (Biblical Times–1979) 
177 Advertiser and Agency Red Books:  Advertisers 

(Current) 
178 Advertiser and Agency Red Books:  Agencies 

(Current) 
179 Architecture Database (1974+) 
180 Federal Register (1985+) 
181 DIOGENES:  Adverse Drug Events Database 

(1969+) 
182 FDAnews (2000+) 
183 Regulatory Affairs Journal (2003+) 
185 Zoological Record Online (1974+) 
188 Health Devices Sourcebook (Current) 
190 The Bibliography of the History of Art (1987+) 
192 Industry Trends and Analysis (1977–1997) 
194 FBO Daily (1982+) 
195 FBO Daily (Current 3 months) 
198 Health Devices Alerts (1977+) 
203 AGRIS International (1975+) 
202 Inspec (1898–1968) 
203 Agris International (1974+) 

204 CA Search: Chemical Abstracts (ONTAP) 
205 BIOSIS Previews (ONTAP) 
206 NTIS: National Technical Information Service 

(ONTAP) 
207 Social SciSearch (ONTAP) 
208 Ei Compendex (ONTAP) 
210 AGRICOLA (ONTAP) 
211 Gale Group Newsearch (Current 45 days) 
212 PsycINFO (ONTAP) 
213 Inspec (ONTAP) 
214 Peterson's College Database (Current) 
215 ABI/INFORM (ONTAP) 
216 Gale Group PROMT (ONTAP) 
219 D&B—Dun’s Financial Records Plus (ONTAP) 
220 CLAIMS /Citation (Prior to 1947) 
221 CLAIMS /Citation (1947–1970) 
222 CLAIMS /Citation (1971+) 
225 Domain Names (1997–2004) 
226 TRADEMARKSCAN—U.S. Federal (1884+) 
227 TRADEMARKSCAN—Community Trademarks 

(CTM) (1996+) 
228 TRADEMARKSCAN—Spain (1897+) 
229 Drug Information Fulltext (Current) 
230 Gale Directory of Online, Portable and Internet 

Databases (Current) 
231 CHEMSEARCH (ONTAP) 
234 Marquis Who's Who (1986+) 
235 AGROProjects (1990+) 
236 Bowker Biographical Directory (1997) 
239 MathSci (1940+) 
240 PAPERCHEM (1965+) 
242 CLAIMS /Compound Registry (Current) 
245 WATERNET (1971+) 
246 TRADEMARKSCAN—U.S. State (1900+) 
247 Gale Group Magazine Database (ONTAP) (1988) 
248 PIRA.(Packaging, Paper, Printing and Publishing, 

Imaging and Nonwovens Abstracts) (1975+) 
249 Management and Marketing Abstracts (1976–4/2007) 
250 CAB Abstracts (ONTAP) 
251 Food Science and Technology Abstracts (ONTAP) 
253 INPADOC/Family and Legal Status (ONTAP) 
254 MEDLINE (ONTAP) 
255 Arts & Humanities Search (ONTAP) 
256 TecTrends (1994+)  
257 Ei EnCompass: News (1975–2000) 
258 AP News (2000+) 
261 UPI News (6/1999–11/2005) 
262 Canadian Business and Current Affairs Fulltext 

(1982+) 
264 Dialog Defense Newsletters (1989+) 
266 Federal Research In Progress (FEDRIP) (Current) 
267 Dialog Finance & Banking Newsletters (1996+) 
268 Banking Information Source (1981+) 
269 Materials Business File (1985+) 
272 EMBASE .(ONTAP) 
273 Peterson's GradLine (Current) 
274 International Pharmaceutical Abstracts (ONTAP) 
275 Gale Group Computer Database (1983+) 
276 D&B—Dun's Market Identifiers (ONTAP) 
277 Investext (ONTAP) 
278  Ei Compendex (1970+) 
279 CLAIMS /U.S. Patents (ONTAP) 
280 Derwent World Patents Index (ONTAP) 
281 Gale Group Marketing & Advertising Reference 

Service (ONTAP) 
285 BioBusiness (1985–8/1998) 
286 BioCommerce Data’s Biotechnology Directory 

`(1981–2005) 
287 Biography Master Index (Current) 
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288 Ei Compendex (1990+) 
289 DMS/FI Contract Awards (ONTAP) 
290 DIALINDEX (ONTAP) 
292 GEOBASE (1977+) 
293 Engineered Materials Abstracts (1986+) 
294 SciSearch: a Cited Reference Science Database 

(ONTAP) 
295 World Translations Index (1956–1997) 
296 TRADEMARKSCAN—U.S. Federal (ONTAP) 
301 CHEMNAME (1967+) 
302 Index Chemicus (1992+) 
303 Chapman and Hall Chemical Database (1997) 
304 The Merck Index Online (Late 19th century to 

2005) 
305 Analytical Abstracts (1980+) 
306 Pesticide Fact File (Current) 
307 Dictionary of Substances and Their Effects.(DOSE) 

(Current through 3/2001) 
308 CA Search: Chemical Abstracts (1965–1971) 
309 CA Search: Chemical Abstracts (1972–1976) 
310 CA Search: Chemical Abstracts (1977–1981) 
311 CA Search: Chemical Abstracts (1982–1986) 
312 CA Search: Chemical Abstracts (1987–1991) 
313 CA Search: Chemical Abstracts (1992–1996) 
314 CA Search: Chemical Abstracts (1997+) 
315 Chemical Engineering and Biotechnology Abstracts 

(1970+) 
317 Chemical Safety NewsBase (1981+) 
318 Chem-Intell Chemical Manufacturing Plants 

(Current through 7/1999) 
319 Chemical Business NewsBase (1984+) 
321 PLASPEC  Materials Selection Database (2/1999) 
322 Polymer Online (Current) 
323 RAPRA: Rubber and Plastics (1972+) 
324 German Patents Fulltext (1967+) 
331 Derwent World Patent Index First View (Current) 
332 Material Safety Data Sheets—OHS (Current) 
333 Material Safety Summary Sheets—OHS (Current) 
334 Material Safety Label Data—OHS (Current) 
335 Ceramic Abstracts/World Ceramic Abstracts 

(1975+) 
336 Registry of Toxic Effects of Chemical Substances 

(RTECS ) (6/1971+) 
337 CHEMTOX  Online (Q3/1998) 
340 CLAIMS /U.S. Patents (1950+) 
341 CLAIMS /Uniterm (1950+) 
342 Derwent Patents Citation Index (1973+) 
344 Chinese Patent Abstracts in English (4/1985+) 
345 INPADOC/Family and Legal Status (1857+) 
347 JAPIO—Patent Abstracts of Japan (10/1976+) 
348 European Patents Fulltext (1978+) 
349 WIPO/PCT Patents Fulltext (1978+) 
350 Derwent World Patents Index (1963+) 
351 Derwent World Patents Index (1963+) 
352 Derwent World Patents Index (1963+) 
353 Ei EnCompassPat (1964+) 
354 Ei EnCompassLit (1964+) 
355 Derwent Chemistry Resource (1999+) 
357 Derwent Biotechnology Resource (1982+) 
358 Current Biotechnology Abstracts (1983–2005) 
359 Chemical Economics Handbook (1955–2000) 
360 Specialty Chemicals Update Program (SCUP)  
 (1987–2000) 
363 Directory of Chemical Producers—Products (2006) 
364 Directory of Chemical Producers—Companies (2006) 
369 New Scientist (1994+) 
370 Science (1996–7/1999) 
371 French Patents (1961–9/2002) 
373 Adis Clinical Trials Insight (1982–1989) 

376 Derwent Drug File (1964–1982) 
377 Derwent Drug File (1983+) 
381 Beilstein Database – Reactions (ONTAP) 
382 Beilstein Database – Abstracts (ONTAP) 
383 Ei EnCompassPat (ONTAP) 
385 Analytical Abstracts (ONTAP) 
387 Denver Post (1994+) 
388 PEDS: Defense Program Summaries (1989–5/1999) 
389 Beilstein Database—Facts (ONTAP) 
390 Beilstein Database—Facts (1771+) 
391 Beilstein Database—Reactions (1771+) 
392 Boston Herald (9/1995–6/2006) 
393 Beilstein Database—Abstracts (1771+) 
397 Las Vegas Review-Journal (8/1997–9/2005) 
398 CHEMSEARCH (1957+) 
399 CA Search: Chemical Abstracts (1965+) 
410 Dialog Community-of-Interest Newsletters (1981+) 
411 DIALINDEX (Current) 
413 Dialog Product Code Finder (Current) 
414 Dialog Journal Name Finder (Current) 
415 Dialog Bluesheets (Current) 
416 Dialog Company Name Finder (Current) 
418 Dialog KnowledgeBase (Current) 
420 UnCover (1980–6/2001) 
426 LC MARC—Books (1968+) 
427 Fort Worth Star-Telegram (12/1993–2/2004) 
428 Adis Newsletters (Current 4 weeks) 
429 Adis Newsletters (1982–4 weeks ago) 
430 British Books in Print (1/2007) 
431 MediConf: Medical Conferences and Events  
 (1993–2015) 
432 Tampa Tribune (1998+) 
433 Charleston Newspapers (1997+) 
434 SciSearch: a Cited Reference Science Database (1974–

1989) 
435 Art Abstracts (1984+) 
436 Wilson Humanities Abstracts (1983+) 
437 Education Abstracts (1983+) 
438 Library Literature and Information Science (1983+) 
439 Arts & Humanities Search (1980+) 
440 Current Contents Search (1988+) 
441 ESPICOM Pharmaceutical & Medical Device News 

(10/1994+) 
443 IMS Company Search (Current) 
444 New England Journal of Medicine (3/1985+) 
445 IMS R&D Focus (1994+) 
446 IMS New Product Focus (1982+) 
447 IMS Patent Focus (Current) 
449 IMS Company Profiles (1995+) 
452 Prous Science Drug Data Report (6/1988+) 
453 Prous Science Drugs of the Future (1990+) 
454 Emergency Room (ER) Database (Current) 
455 Prous Science Drug News & Perspectives (1992–

2005) 
458 Prous Science Daily Essentials (Last 4 weeks) 
459 Prous Science Daily Essentials (3/1996 to 4 weeks 

ago) 
460 American Library Directory (2002) 
461 USP DI  Volume I, Drug Information for the 

Health Care Professional (Current) 
462 Hospital Inpatient Profiles.(HIP) (Most recent 

year) 
463 Hospital Outpatient Profiles.(HOP) (Most recent 

year) 
464 USP Dictionary of USAN and International Drug 

Names (2005) 
465 Incidence and Prevalence Database.(IPD) (1994+) 
466 Info Latino America (1988–1995) 
467 ExtraMED (1988–2000) 
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469 Gale Database of Publications and Broadcast 
Media (Current) 

471 New York Times—Fulltext (6/1980+) 
473 Financial Times Abstracts (11/1998–3/2001) 
474 New York Times Abstracts (1969+) 
475 Wall Street Journal Abstracts (1973+) 
476 Financial Times Fulltext (1982+) 
477 The Irish Times (1999+) 
479 Gale Group Company Intelligence (Current) 
480 Ulrich's Periodicals Directory (1974+) 
482 Newsweek (2/2000+) 
483 Newspaper Abstracts Daily (1989+) 
484 Periodical Abstracts PlusText (1986+) 
485 Accounting & Tax Database (8/1971+) 
486 (Long Beach) Press-Telegram (1992+) 
487 Columbus.(Georgia) Ledger-Enquirer (1994+) 
488 Duluth News-Tribune (11/1995+) 
489 (Fort Wayne) The News-Sentinel (8/1990+) 
492 (Phoenix) The Arizona Republic/The Phoenix 

Gazette (4/1986–1/2002) 
494 St. Louis Post-Dispatch (1988+) 
500 Extel Financial Cards (Current year plus up to 5 

additional years) 
501 Extel News Cards (1995–3/2002) 
502 Teikoku Databank:  Japanese Companies 

(Current) 
503 ACNielsen Market Statistics/Canada (1997) 
505 Asian Company Profiles (Current) 
508 Fuji-Keizai Market Research (5/1996–7/1997) 
510 ESPICOM Pharmaceutical and Medical Company 

Profiles (Current) 
511 ESPICOM Country Health Care Reports (Current)  
512 ITI Telecomms Reports (5/2006) 
513 Corporate Affiliations (Current) 
514 Dialog Investment Research Index (1995+) 
515 D&B—Dun's Electronic Business Directory 

(Current) 
516 D&B—Dun's Market Identifiers (Current) 
518 D&B—International Dun's Market Identifiers 

(Current) 
519 D&B—Duns Financial Records Plus (Current) 
520 D&B—Canadian Dun's Market Identifiers 

(Current) 
521 D&B—European Dun's Market Identifiers 

(Current) 
522 D&B—Who Owns Whom (Current) 
523 D&B European Financial Records (Current) 
525 BIOSIS Previews (1969+) 
526 Standard & Poor's Register—Biographical (Current) 
527 Standard & Poor's Register—Corporate (Current) 
531 American Business Directory (Current) 
532 Bangor Daily News (12/1992+) 
533 Canadian Business Directory (Current) 
534 EdgarPlus  Index (1968–10/2006) 
535 Thomas Register Online (Current Year) 
536 (Gary) Post-Tribune (1992–1999) 
537 Harris Business Profiler (2005) 
538 (Boca Raton) The News (5/1994–6/1999) 
539 Macon Telegraph (7/1994+) 
540 TFSD Ownership Database (Current) 
541 SEC Online (10/1986–06/1997) [Annual Reports] 
542 SEC Online (10/1986–06/1997) [10-K & 20-F] 
543 SEC Online (7/1987–8/1997) [10-Q] 
544 SEC Online (2/1987–10/1997) [Proxy Statements] 
545 Investext  Archive (6/1982–3/2007) 
546 MG Financial/Stock Statistics (Current 5 years) 
547 Experian’s Business Credit Profiles (Current) 
548 M&A Filings (1985–6/2000) 
549 Thomson Financial Insider Trading Monitor (1986+) 

550 TFSD Initial Public Offerings (1980+) 
551 TFSD Worldwide Mergers & Acquisitions (1981+) 
552 BIOSIS Previews .(1926–1968) 
553 Wilson Business Abstracts (3/1983) 
554 TFSD Joint Ventures & Alliances (1990+) 
555 Mergent Company Profiles (Current) 
556 Mergent Company Snapshots (Current) 
557 Mergent  Company News Reports (1996+) 
559 CorpTech  Directory of Technology Companies 

(Current) 
560 Spokane Spokesman-Review (7/1994+) 
561 ICC British Company Directory (Current) 
562 ICC British Company Financial Datasheets (Current) 
563 Key Note Market Research (1986–2000) 
564 ICC British Company Annual Reports (1984–2003) 
566 Euromonitor Market Research Journals  
 (1996–4/2004) 
568 Asian Business Intelligence Reports (1995–9/2002) 
569 Decision Resources Pharmaceutical Industry Reports 

(1995–1998) 
570 Gale Group Marketing & Advertising Reference 

Service (1984+) 
571 PIERS Exports (U.S. Ports) (Current 18 months) 
572 PIERS Exports (Latin America) (Current 18 months) 
573 PIERS Imports (U.S. PORTS) (Current 18 months) 
574 PIERS Imports (Latin America) (Current 18 months) 
576 Aberdeen American News (1995+) 
577 Roanoke Times (1992+) 
581 Population Demographics (1990 & 2000 censes and 

2007 projection) 
582 Augusta (GA) Chronicle (11/1996+) 
583 Gale Group Globalbase (1986–2002) 
584 Kompass USA (Current) 
585 Kompass Middle East/Africa/Mediterranean 

(Current) 
586 Kompass Latin America (Current) 
587 Jane's Defense & Aerospace News/Analysis  7/1982+) 
588 DMS/FI Contract Awards (1981–2003) 
589 FI Defense Market Intelligence Reports (Current) 
590 Kompass Western Europe (Current) 
592 Kompass Asia/Pacific (Current) 
593 Kompass Central/Eastern Europe (Current) 
594 Kompass Canada (Current) 
603 Newspaper Abstracts (1984–1988) 
605 U.S. Newswire (5/1999–4/2007) 
606 Africa News (6/1999+) 
607 ITAR/TASS News (6/1999–9/2002) 
608 Knight Ridder/Tribune Business News (1992+) 
609 Bridge World Markets News (2000–2001) 
610 Business Wire (3/1999+) 
612 Japan Economic Newswire Plus (11/1983+) 
613 PR Newswire (5/1999+) 
614 Agence France-Presse English Wire (10/1999+) 
615 Agence France-Presse International French Wire 

(11/1999+) 
616 Canada NewsWire (7/1999–3/2001) 
617 South American Business Information.(SABI) 

(7/1999+) 
618 Xinhua News (6/1999+) 
619 Asia Intelligence Wire (1995+) 
620 EIU: ViewsWire (1989+) 
621 Gale Group New Product Announcements/Plus 

(NPA/Plus) (1985+) 
622 The Economist (2004+) 
623 Business Week (1985+) 
624 The McGraw-Hill Companies Publications Online 

(1985+) 
625 American Banker Financial Publications (11/1981+) 
626 Bond Buyer Full Text (11/1981+) 
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627 EIU: Country Analysis (1989+) 
628 EIU: Country Risk and Forecasts (1991+) 
629 EIU: Business Newsletters (1989+) 
631 The Boston Globe (12/1979+) 
633 The Philadelphia Inquirer (1983+) 
634 San Jose Mercury News (10/1985+) 
635 Business Dateline (1985+) 
636 Gale Group Newsletter Database (1988+) 
637 The Journal of Commerce (1986+) 
638 Newsday and New York Newsday (1987+) 
640 San Francisco Chronicle (1988+) 
641 Rocky Mountain News (6/1989+) 
642 The Charlotte Observer (1988+) 
643 Grand Forks Herald (12/1994+) 
644 (Boulder) Daily Camera (4/1995+) 
645 Contra Costa Papers (Varies by newspaper) 
646 Consumer Reports (1982+) 
647 CMP Computer Fulltext (1988+) 
648 TV & Radio Transcripts Daily (1997+) 
649 Gale Group Newswire ASAP (1983+) 
652 U.S. Patents Fulltext (1971–1975) 
654 U.S. Patents Fulltext (1976+) 
655 TRADEMARKSCAN—South Korea (1954+) 
656 TRADEMARKSCAN—Australia (1906+) 
657 TRADEMARKSCAN—France (1982+) 
658 TRADEMARKSCAN—Benelux (1971+) 
659 TRADEMARKSCAN—Denmark (1880+) 
660 Federal News Service (1991–7/2002) 
661 TRADEMARKSCAN— Switzerland (1973+) 
662 TRADEMARKSCAN— Austria (1948+) 
663 TRADEMARKSCAN— Monaco (1983+) 
665 U.S. Newswire (5/1995–4/1999) 
667 ITAR/TASS News (7/1996–5/1999) 
668 TRADEMARKSCAN—Mexico (1976+) 
669 TRADEMARKSCAN—Japan (1902+) 
670 LitAlert (1973+) 
671 TRADEMARKSCAN—International Register 

(WIPO) (1979+) 
672 TRADEMARKSCAN—Germany (1894+) 
673 TRADEMARKSCAN—Italy (1976+) 
674 Computer News Fulltext (8/1989–9/2006) 
675 TRADEMARKSCAN—Sweden (1885+) 
676 TRADEMARKSCAN—Slovak Republic (1919+) 
677 TRADEMARKSCAN—Liechtenstein (1970+) 
678 TRADEMARKSCAN—Norway (1884+) 
679 TRADEMARKSCAN—Finland (1891+) 
680 TRADEMARKSCAN—Czech Republic (1859+) 
681 TRADEMARKSCAN—Hungary (1900+) 
682 TRADEMARKSCAN—Poland (1921+) 
683 TRADEMARKSCAN—Ireland (1876+) 
684 Bradenton Herald (1992+) 
685 TRADEMARKSCAN—Lithuania (1991+) 
688 TRADEMARKSCAN—Portugal (1881+) 
696 Dialog Telecommunications Newsletters (1995+) 
697 TRADEMARKSCAN—Latvia (1993+) 
701 St.Paul Pioneer Press (4/1988+) 
702 The Miami Herald (1983+) 
703 USA Today (1989+) 
704 (Portland) The Oregonian (1989+) 
706 (New Orleans) The Times-Picayune (1989+) 
707 The Seattle Times (1989+) 
708 (Akron) Beacon Journal (1989+) 
709 Richmond Times-Dispatch (1989+) 
710 Times/Sunday Times (London) (6/1988+) 
711 The Independent (London)  10/1988+) 
712 The Palm Beach Post (1989+) 
713 Atlanta Journal-Constitution (1989+) 
714 (Baltimore) The Sun (9/1990+) 
715 The Christian Science Monitor (1989+) 

716 Daily News of Los Angeles (1989+) 
717 The Washington Times (6/1989+) 
718 Pittsburgh Post-Gazette (6/1990+) 
719 (Albany) The Times Union (3/1986+) 
720 (Columbia) The State (12/1987+) 
721 Lexington Herald-Leader (1990+) 
722 The Cincinnati Post/The Kentucky Post (4/1990+) 
723 The Wichita Eagle (1990+) 
724 (Minneapolis) Star Tribune (1989–1/1996) 
725 (Cleveland) The Plain Dealer (2001+) 
726 South China Morning Post (1992+) 
727 Canadian Newspapers (1990+) 
728 Asia-Pacific News (1986–2005) 
731 The Philadelphia Daily News (1983+) 
732 San Francisco Examiner (6/1990–11/2000) 
733 The Buffalo News (1990+) 
734 Dayton Daily News (10/1990+) 
735 St. Petersburg Times (10/1989+) 
736 Seattle Post-Intelligencer (1990+) 
738 (Allentown) The Morning Call (1990+) 
739 The Fresno Bee (1990+) 
740 (Memphis) The Commercial Appeal (7/1990+) 
741 (Norfolk) The Ledger-Star/The Virginian-Pilot 

(9/1990+) 
742 (Madison) The Capital Times/Wisconsin State 

Journal (1990+) 
743 (New Jersey) The Record (1989+) 
744 (Biloxi) Sun Herald (1995+) 
745 Investext PDF Fulltext (1999+) 
748 Asia-Pacific Business Journals (1986–2005) 
749 Latin American News (1994+) 
750 Emerging Markets and Middle East News 

(12/1994–12/2005) 
753 IBISWorld Market Research (1999–10/2005) 
754 IPO Maven (1994–7/2000) 
755 New Zealand Papers (1995+) 
756 Daily and Sunday Telegraph (London) (9/2000+) 
757 Mirror Group Publications.(United Kingdom) 

(Varies by newspaper) 
758 Asia-Pacific Directory (1992–2002) 
759 Business Insights (10/2000+) 
760 Euromonitor Strategy (1999–4/2004) 
761 Datamonitor Market Research (10/1992+) 
762 Euromonitor Market Research (5/1990–4/2004) 
763 Freedonia Market Research (6/1990+) 
764 BCC Market Research (1988+) 
765 Frost & Sullivan Market Intelligence (1992–1998) 
766 Kalorama Information Market Research  
 (1993–6/2000) 
767 Frost & Sullivan Market Engineering (1998+) 
768 EIU Market Research (1995+) 
769 Verdict Market Research (2005+) 
770 Beverage Marketing Research Reports  
 (8/1995–4/2003) 
772 EMBASE Classic (1947–1973) 
773 EdgarPlus (1987–10/2006) [Williams Act] 
774 EdgarPlus (1987–10/2006) [Prospectuses] 
775 EdgarPlus (1987–10/2006) [Registrations] 
776 EdgarPlus (1987–10/2006) [6-K, 8-K, 10-C] 
777 EdgarPlus (1987–10/2006) [Annual Reports] 
778 EdgarPlus (1987–10/2006) [10-K, 20-F] 
779 EdgarPlus (1987–10/2006) [10-Q] 
780 EdgarPlus (1987–10/2006) [Proxy Statements] 
781 ProQuest Newsstand (1997+) 
788 (Myrtle Beach) The Sun News (5/1996+) 
802 The Boston Globe (ONTAP) 
803 Energy Science and Technology (ONTAP) 
804 Chemical Economics Handbook (ONTAP) 
805 Gale Group Computer Database (ONTAP) 



Database Indexes 

116 

806 Africa News (7/1996–5/1999) 
807 TULSA.(Petroleum Abstracts) (ONTAP) 
809 Bridge World Markets News (1989–1999) 
810 Business Wire (1986–2/1999) 
813 PR Newswire (5/1987–4/1999) 
814 Agence France-Presse English Wire (6/1991–9/1999) 
815 Agence France-Presse International French Wire 

(9/1991–10/1999) 
816 Canada NewsWire (3/1996–4/1999) 
817 South American Business Information (SABI) 

(1996–5/1999) 
818 Xinhua News (7/1996–5/1999) 
858 AP News (7/1984–1999) 
861 UPI News (10/1996–5/1999) 
873 Adis Clinical Trials Insight (1982–1989) 
897 Ei EnCompass: News (1975–2000) 
907 Adis R&D Insight (1986+) 
912 Derwent Drug (1983+) 
913 Derwent Drug File (1964–1982) 
928 Pharmaprojects (1980+) 
929 Albuquerque Newspapers (1995–7/2005) 
942 CLAIMS /Comprehensive (1950+) 
943 IMS Company Search (Current) 
947 IMS Patent Focus (Current) 

953 Ei EnCompassPat (1964+) 
954 Ei EnCompassLit (1964+) 
955 IMS R&D Focus (1991+) 
959 Chemical Economics Handbook (1955–2000) 
960 Specialty Chemicals Update Program (SCUP) 

(1987–2000) 
972 EMBASE (1947+) 
973 Adis Clinical Trials Insight (1990+) 
976 IMS New Product Focus (1982+) 
979 Milwaukee Journal Sentinel (4/1998+) 
980 Sarasota Herald-Tribune (1996+) 
984 IMS Company Profiles (1995+) 
985 World News Connection (WNC) (1995+) 
986 TULSA (Petroleum Abstracts) (1965+) 
987 TULSA (Petroleum Abstracts) (1965+) 
988 Engineering Index Backfile (1884–1969) 
989 Dialog NewsRoom Alert (current 7 days) 
990 Dialog NewsRoom (current 3-4 months) 
991 Dialog NewsRoom (2007) 
992 Dialog NewsRoom (2006) 
993 Dialog NewsRoom (2005) 
994 Dialog NewsRoom (2004) 
995 Dialog NewsRoom (2003) 
996 Dialog NewsRoom (2000–2002)) 
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Index to DataStar Databases by Database Label 
The following list of DataStar databases is arranged by DataStar database label. 
  
AC00 Adis Clinical Trials Insight (1990+) 
AC89 Adis Clinical Trials Insight (1993–1989) 
ACAD Gale Group Business A.R.T.S. (1976+) 
ACTI Adis Clinical Trials Insight (1990+) 
ACZZ Adis Clinical Trials Insight (1990+) 
ADOC Agence France-Presse Newswires:  Documentary 

(1993+) 
ADOD Agence France-Presse Newswires:  Documentary 

(Today) 
ADPC Adis PharmacoEconomics & Outcomes News 

(Current 4 weeks) 
ADPD Adis PharmacoEconomics & Outcomes News 

(Today) 
ADPR Adis PharmacoEconomics & Outcomes News 

(1994–4 weeks ago) 
ADRD Adis R&D Insight (Current) 
ADZZ Adis PharmacoEconomics & Outcomes News 

(1994+) 
AECD Agence France-Presse Newswires:  Economic 

(Today) 
AECO Agence France-Presse Newswires:  Economic 

(1992+) 
AEUD Agence France-Presse English Wire [European] 

(Today) 
AEUR Agence France-Presse English Wire [European] 

(1992+) 
AEZT Ärzte Zeitung: German Medical News (1984+) 
AFID Agence France-Presse Newswires:  International 

(Today) 
AFIN Agence France-Presse Newswires:  International 

(6/1994+) 
AFSD Agence France-Presse Newswires in Spanish 

(Today) 
AFSP Agence France-Presse Newswires in Spanish 

(1992+) 
AGED Agence France-Presse Newswires:  General 

(Today) 
AGEN Agence France-Presse Newswires:  General 

(5/1991+) 
AGZA ELSA Swiss Newswire (11/1989+ [Italian]) 
AHCI Arts & Humanities Search (1980+) 
AINS Automotive Information & News  
 (9/1987–3/2002) 
AMED Allied and Complementary Medicine (1985+) 
ANAB Analytical Abstracts (1978+) 
ANSA ANSA - Italian General News Service  
 (1981–2 days ago) 
ANSC ANSA - Italian General News Service (Latest 7 

days [unedited]) 
ANSD ANSA - Italian General News Service (Latest 

day [unedited)] 
ASBJ Asia-Pacific Business Journals (1986–2005) 
ASPD Agence France-Presse Newswires:  Sports 

(Today) 
ASPO Agence France-Presse Newswires:  Sports 

(5/1991+) 
ATSA ELSA Swiss Newswire (2/1984+ [French]) 
AUSA Agence France-Presse English Wire [American] 

(1993+) 
AUSD Agence France-Presse English Wire [American] 

(Today)  
AUEI Australian Education Index (1977+) 

AVOC Allied and Complementary Medicine Vocabulary 
(Current) 

AVVC Creditreform:  Austrian Companies (Current) 
BAND American Banker Full Text (Today) 
BANK American Banker Full Text (1981+) 
BASE BASE - DataStar Database Guides (Current) 
BBCM BBC International Reports (4/2001+) 
BBCD BBC International Reports (Today) 
BBUS BioBusiness (1984–8/1998) 
BCCM BCC Market Research (1994+) 
BELG Euro DB - Belgian Companies (Current) 
BI44 BIOSIS Previews (1926–1944) 
BI68 BIOSIS Previews (1945–1968) 
BI84 BIOSIS Previews (1969–1984) 
BI92 BIOSIS Previews (1985–1992) 
BIAF BIOSIS Authority File (Current) 
BIDB Business & Industry (1994+) 
BIOL BIOSIS Previews (1996+) 
BIYY BIOSIS Previews (1993+) 
BIXX BIOSIS Previews (1969+) 
BIZZ BIOSIS Previews (1926+) 
BLIC (British Library) Inside Conferences (1993+) 
BLID (British Library) Inside Conferences (Latest day) 
BMED MEDITEC:  Medical Engineering (1986+) 
BMON Mondaq Business Briefing (1995+) 
BNID British Nursing Index (1994+) 
BNLU Hoppenstedt:  Benelux (2000) 
BNSA Baltic News Service (1992–2001) 
BORS Boersen (1996+) 
BREI British Education Index (1975+) 
BSWB BBC Monitoring:  Summary of World Broadcasts 

(9/1993–3/2001) 
BTBL TableBase (1996+) 
BUND La Tribune DB (Today) 
BUNE La Tribune DB (1996+) 
BVOC British Nursing Index Vocabulary (Current) 
CA72 CAB Abstracts [Subscribers] (1910–1972) 
CA89 CAB Abstracts (1973–1989) 
CABI CAB Abstracts (1990+) 
CANC CANCERLIT (1967–3/2003) 
CASD CASH (Latest update) 
CASH CASH (1990+) 
CBIB Current Contents Search —Bibliographic Records 

(1995+) 
CBNB Chemical Business NewsBase (1985+) 
CBND Chemical Business NewsBase (Latest update) 
CEAB Chemical Engineering and Biotechnology Abstracts 

(1971+) 
CELL BioCommerce Data’s Biotechnology Directory 

(1981–10/2005) 
CENG Centaur Magazines (6/2000+ [Engineering]) 
CENT Centaur Magazines (6/2000+ [All]) 
CFLW Centaur Magazines (6/2000+ [Finance & Law]) 
CH08 CA Search: Chemical Abstracts (1967–1971) 
CH09 CA Search: Chemical Abstracts (1972–1976) 
CH10 CA Search: Chemical Abstracts (1977–1981) 
CH11 CA Search: Chemical Abstracts (1982–1986) 
CH12 CA Search: Chemical Abstracts (1987–1991) 
CH13 CA Search: Chemical Abstracts (1992–1996) 
CH14 CA Search: Chemical Abstracts (1997+) 
CHEM CA Search: Chemical Abstracts (1987+) 
CHZZ CA Search: Chemical Abstracts (1967+) 
CIND Chemical Industry Notes (CIN) (1983+) 
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CLGE CELEX (European Community Law) (1951+ 
[German]) 

CLXE CELEX (European Community Law) (1950+ 
[English]) 

CMAR Centaur Magazines (6/2000+ [Marketing]) 
CMED Centaur Magazines (6/2000+ [Media]) 
CMPT Gale Group Computer Database (1983+) 
CNAM CA:  Chemical Abstracts Registry Nomenclature 

(1967+) 
CNCO CanCorp Canadian Financials (2005) 
COIN German Company Financial Data (1990–2003) 

[English]) 
CO89 Ei Compendex (1976–1989) 
COMP Ei Compendex (1990+) 
COZZ Ei Compendex (1976+) 
CRCH Creditreform:  Swiss Companies (Current) 
CROS Cross Database Search (Current) 
CSCO Chem Sources Company Directory (Current) 
CSEM Chem Sources Chemical Directory (Current) 
CSNB Chemical Safety Newsbase (1981+) 
CTCO CorpTech Directory of Technology Companies 

(2000) 
CTOC Current Contents Search—Tables of Contents 

(1995+) 
CUBI Current Biotechnology Abstracts (1983–2005) 
CVEN CERVED Italian Companies (1999–2000) 

[English]) 
CVIT CERVED Italian Companies (1999–2000) 

[Italian]) 
CVOC CAB International Vocabulary (Current) 
CZCO The Official Register of Czech & Slovak 

Organisations (Current) 
DBBL D&B—European Marketing File (Current 

[Belgium]) 
DBCH D&B—European Marketing File (Current 

[Switzerland]) 
DBEI D&B—European Marketing File (Current 

[Ireland]) 
DBFR D&B—European Marketing File (Current 

[France]) 
DBGB D&B—European Marketing File (Current [UK]) 
DBHE D&B—European Marketing File (Current 

[Greece]) 
DBIT D&B—European Marketing File (Current 

[Italy]) 
DBLU D&B—European Marketing File (Current 

[Luxembourg]) 
DBNL D&B—European Marketing File (Current 

[Netherlands]) 
DBOS D&B—European Marketing File (Current 

[Austria]) 
DBPO D&B—European Marketing File (Current 

[Portugal]) 
DBSP D&B—European Marketing File (Current 

[Spain]) 
DBUS D&B—Dun's Market Identifiers (Current 

[USA]) 
DBVI D&B—European Marketing File (Current 

[Nordic]) 
DBWG D&B—European Marketing File (Current 

[Germany]) 
DBZZ D&B—European Marketing File (Current 

[Western Europe) 
DCBF Derwent Crop Protection Backfile (1968–1984) 
DCPU Derwent Crop Protection File (1985–2003) 
DCRR Derwent Crop Protection Registry (1/2004) 
DDBF Derwent Drug Backfile (1964–1982) 
DDFU Derwent Drug File [Subscribers] (1983+) 
DDNS Derwent Drug File (1983+) 

DDRR Derwent Drug Registry File (Current) 
DEFR D&B European Financial Records (Current) 
DFVG Deutscher Fachverlag Publications (2000+) 
DHSS DH-DATA: Health Administration, Medical 

Toxicology & Environmental Health (1983+) 
DIAD Cinco Días (Today) 
DIAS Cinco Días (5/1997+) 
DIFT Drug Information Full Text (Current) 
DIOG DIOGENES  FDA Regulatory Updates (1938+) 
DISS Dissertation Abstracts Online (1861+) 
DKBE D&B—Key British Enterprises Financial 

Performance (Current) 
DKEF Danish Companies: Full Financial Data (Current) 

[English]) 
DKFF Danish Companies: Full Financial Data (Current 

[Danish]) 
DKFL Automotive Engineering (DKF) (1974+) 
DMON Datamonitor Market Research (1992+) 
DNAP D&B—Asia-Pacific (Current) 
DNCA D&B—Canada (Current) 
DNEE D&B—Eastern Europe (Current) 
DNFR D&B—Nordic Financial Records (Current) 
DNIS D&B—Israel (Current) 
DNRW D&B—Middle East, Africa & Latin America 

(Current) 
DPMS Pharma Marketing Service (PMS) (12/1987+) 
DVBF Derwent Veterinary Drug Backfile (1968–1982) 
DVDU Derwent Veterinary Drug File [Subscribers] (1983–

2001) 
DVOC DH-Data Vocabulary (Current) 
DVVC Creditreform: German Companies (Current) 
DWBA Derwent Biotechnology Resource (1982+) 
EBMJ Evidence-Based Medicine Journals (1998+) 
EBUS Gale Group Globalbase (1985–2002) 
ECCO EcoRegister: German Company Registrations 

(1985+) 
ECNE EcoNovo: German Companies in Bundesanzeiger 

(1985+) 
ECON FINECON OKB Finanz- und 

Wirtschaftsinformation (1987+) 
EIBN EIU: Business Newsletters (2002+) 
EICA EIU: Country Analysis (2002+) 
EIMR EIU Market Research (2002+) 
EIRF EIU: Country Risk and Forecasts (2002+) 
EIVW EIU: ViewsWire (2002+) 
ELBI Elsevier Biobase (1994+) 
ELPA El País (6/1996+) 
ELPD El País (Today) 
EM73 EMBASE Classic [Subscribers] (1947–1973) 
EM84 EMBASE (1974–1984) 
EM95 EMBASE (1985–1995) 
EMBA EMBASE Alert (Current 8 weeks) 
EMCA EMCare (1995+) 
EMED EMBASE (1996+) 
EMXX EMBASE (1947+) [Subscribers] 
EMYY EMBASE (1993+) 
EMZZ EMBASE (1974+) 
EQFX Equifax UK Company Financial Data 

(Current) 
ERDB European Research & Development Database 

(1990–1997) 
ERIC ERIC Database (1966+)  
ERNA Deutscher Fachverlag (Ernährungsdienst 2000+) 
ETCO ITI Telecommunications/Power Reports  

Current) 
ETMA ITI Telecoms Reports – Markets (Current) 
EVNT EventLine (10/1989–2003) 
EVOC EMBASE Vocabulary (Current) 
EXDE m+a Tradeshow Database (1998 [German]) 
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EXEN m+a Tradeshow Database (1998 [English]) 
EXTL Extel International Cards (Current) 
FDAN FDA News (2002+)  
FINN German Company Financial Data (1990–2003 

[German]) 
FITT ECONPRESS: German Business News (1990–

2004) 
FLIG Flightline (12/1988+) 
FLWS Deutscher Fachverlag (Fleischwirtschaft) 
FOFL Foodline: PRODUCT (1985+) 
FOIM Foodline: MARKET (1979+) 
FOLE Foodline: LEGAL (Current) 
FOST Foodline: SCIENCE (1972+) 
FSER Frost & Sullivan Market Engineering Reports 

(1999+) 
FSMR Frost & Sullivan Market Research (1990–1998) 
FSTA Food Science and Technology Abstracts (1969+) 
FTNA Financial Times (1982–8/2000) 
FTNP Financial Times (9/2000+) 
FVOC Food Science and Technology Abstracts 

Vocabulary Database (Current) 
GAST Deutscher Fachverlag (Food Service, 

Restaurants & Hotel Management) (2000+) 
GBMT Deutscher Fachverlag (Gebäudemanagement) 

(2000+) 
GDDB Gale Directory of Databases (Current) 
GPGP General Practitioner (1987+) 
GVOC British Education Index Vocabulary (Current) 
HBRO Harvard Business Review (9/1990–2/2007) 
HLTH Health Periodicals Database (1976+ ; 1983+ 

[Full text]) 
HOPA Deutscher Fachverlag (Horizont: Planung & 

Analyse) (2000+) 
HSDB Hazardous Substances Databank (2002) 
HSLI HSELINE:  Health & Safety (1973+) 
HU72 CAB Global Health  [Subscribers] (1910–1972) 
HUMN CAB Global Health (1973+) 
HUZZ CAB Global Health  [Subscribers] (1910+) 
IAPV Incidence and Prevalence Database (IPD) (1994+) 
ICAC ICC British Company Annual Reports  
 (1986–2003) 
ICCD ICC British Directors Database (1992+) 
ICDI ICC British Company Directory (Current) 
ICFF ICC British Company Financial Datasheets 

(Current) 
ICKN ICC KeyNote Market Analysis (2000) 
ID91 Gale Group Trade & Industry Database  
 (1981–1991) 
IDPT The Independent (9/1988–2006) 
IDZZ Gale Group Trade & Industry (1981+) 
IMLA Marketletter: Pharma, Generic and Biotech 

Daily Business News (1985– 4 weeks ago) 
IMLC Marketletter: Pharma, Generic and Biotech 

Daily Business News (Current 4 weeks) 
IMLD Marketletter: Pharma, Generic and Biotech 

Daily Business News  [Pre-publication] 
IMMU Immunoclones (1986–1993) 
IMRI International Market Research Information 

(1963+) 
IMZZ Marketletter: Pharma, Generic and Biotech Daily 

Business News (1985+) 
IN68 Inspec (1898–1968) 
IN79 Inspec (1969–1979) 
IN86 Inspec (1980–1986) 
INCO Gale Group Company Intelligence (Current) 
INDY Gale Group Trade & Industry Database (1992+) 
INFO ABI/INFORM (1971+) 
INSP Inspec (1987+) 
INVE Investext (2002–3/2007) 

INYY Inspec (1969+) 
INZZ Inspec (1898+) 
IOWA IDIS Drug File (1966+) 
IPAB International Pharmaceutical Abstracts (1970+) 
IPCP IMS Company Profiles (Current) 
IPDI IMS Company Search (Current) 
IPHA Adis Inpharma (1983–4 weeks ago) 
IPHC Adis Inpharma (Current 4 weeks) 
IPHD Adis Inpharma (Today) 
IPIP IMS Patent Focus (Current) 
IPLL IMS New Product Focus (1982+) 
IPMR IMS Conference & Events Database (2007) 
IPNA IMS R&D Focus Drug News (1991–4 weeks ago) 
IPNR IMS R&D Focus Drug News (Latest 4 weeks) 
IPOP IMS Product Monographs (Current) 
IPPP IMS Product Monographs [Subscribers] 
IPUR IMS R&D Focus (Current) 
IPZZ Adis Inpharma (1983+) 
IRFF Irish Companies & Businesses (2005) 
IRPR D&B—International Risk & Payment Review 

(Current) 
ITFF Databank Italian Company Financial Profiles 

(Current) 
ITIE Italian Trading Companies  (1997 [English]) 
IV01 Investext (1993–2001) 
IV92 Investext (7/1982–1992) 
IVOC Inspec Vocabulary (Current) 
JEPD Jerusalem Post Electronic Edition (Latest day) 
JEPO Jerusalem Post Electronic Edition (10/1988+) 
KFND King’s Fund (1979+) 
KOSM KOSMET: Cosmetic Science  
 (congresses, 1968+; periodicals, 1/1985+) 
KPEF Kompass: Europe (Current [Codes in French]) 
KPEG Kompass: Europe (Current [Codes in German]) 
KPEI Kompass: Europe (Current [Codes in Italian]) 
KPES Kompass: Europe (Current [Codes in Spanish]) 
KPEU Kompass: Europe (Current [Codes in English]) 
KPWF Kompass: Middle East, Africa, Asai-Pacific, 

Americas (Current [Codes in French]) 
KPWG Kompass: Middle East, Africa, Asai-Pacific, 

Americas (Current [Codes in German]) 
KPWI Kompass: Middle East, Africa, Asai-Pacific, 

Americas (Current [Codes in Italian]) 
KPWS Kompass: Middle East, Africa, Asai-Pacific, 

Americas (Current [Codes in Spanish]) 
KPWO Kompass: Middle East, Africa, Asia-Pacific, 

Americas (Current [Codes in English]) 
KSVA Kreditschutzverband: Austrian Companies 

(Current) 
LAFF Lafferty Banking, Insurance and Professional 

Services Intelligence (1994+) 
LAWS Gale Group Legal Resource Index (1980+) 
LINE Pharm-line (1978+) 
LMNA Le Monde (1987+) 
LMND Le Monde (Today) 
LMZG Lebensmittel Zeitung (1995–1999) 
LZDH Deutscher Fachverlag (Lebensmittel Zeitung: 

Der Handel - Food Production & Distribution 
2000+) 

MAGS Gale Group Magazine Database (1959+) 
MANT Manual, Alternative and Natural Therapy 

(MANTIS ) (1970+) 
MART Martindale: The Complete Drug Reference 

(Current) 
MAST Databank Market Structure & Trends in Italy 

(2000) 
MBDE Market & Business Development (Current) 
MCNF MediConf: Medical Conferences and Events 

(1993–2004) 
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MDCO ESPICOM Pharmaceutical and Medical 
Companies (Current) 

MDNE ESPICOM Pharmaceutical & Medical Device 
News (1995+) 

MDST ESPICOM Business Intelligence Country 
Healthcare (1995+) 

ME65 MEDLINE (1949–1965) 
ME84 MEDLINE (1966–1984) 
ME95 MEDLINE (1985–1995) 
MEDL MEDLINE (1996+) 
MEIP MEDLINE IN-PROCESS (Latest few weeks) 
MEYY MEDLINE (1993+) 
MEZZ MEDLINE (1949+) 
MG85 Gale Group Management Contents (1974–1985) 
MGMT Gale Group Management Contents (1986+) 
MILL Miller Freeman Industry and Product News 

(1997+) 
MIND ManagementInfo Wirtschaft (10/1987+) 
MIRA Motor Industry Research (7/1980+) 
MMKA Management and Marketing Abstracts  
 (1975–4/2007) 
MNDO Mondo Economico, L'Impresa (1989–1997) 
MOJO Euromonitor Market Research Journals  
 (1995–9/2003) 
MOMR Euromonitor Market Reports (1990–9/2003) 
MONI Euromonitor Market Direction (1991–9/2003) 
MSIR MSI Reports (1992–1999) 
MV06 MEDLINE Vocabulary File (2006) 
MVOC MEDLINE  Vocabulary (Current) 
NE00 Dialog NewsRoom (2000) 
NE01 Dialog NewsRoom (2001) 
NE02 Dialog NewsRoom (2002) 
NE03 Dialog NewsRoom (2003) 
NE04 Dialog NewsRoom (2004) 
NE05 Dialog NewsRoom (2005) 
NE06 Dialog NewsRoom (2006) 
NE07 Dialog NewsRoom (2007) 
NECO DM Huset Norwegian Companies (2001 

[English]) 
NEJM New England Journal of Medicine (3/1985+) 
NEWS Dialog NewsRoom (Current year) 
NNIN Gale Group National Newspaper Index (1979+) 
NOCO DM Huset Norwegian Companies (2001 

[Norwegian]) 
NSCI New Scientist (1994+) 
NT80 NTIS: National Technical Information Service 

(1970–1980) 
NT91 NTIS: National Technical Information Service 

(1981–1991) 
NTIS NTIS: National Technical Information Service 

(1992+) 
NTZZ NTIS: National Technical Information Service 

(1970+) 
NUTR Nutraceuticals International (1996+) 
NYAB New York Times Abstracts (1969+) 
NYAD New York Times Abstracts (Latest day) 
NYTD New York Times Fulltext (Latest day) 
NYTI New York Times Fulltext (1998+) 
NZZA Neue Zürcher Zeitung (1993+) 
NZZD Neue Zürcher Zeitung (Latest day) 
PASC PASCAL (1984+) 
PHAR Pharmaprojects Drugs in Development (Current) 
PHCO Pharmacontacts (2006) 
PHDI Pharmaprojects Discontinued Drugs (Current) 
PHIC Pharmaceutical and Healthcare Industry News 

Database (PHIND) (Current+ 5 weeks of data) 
PHID Pharmaceutical and Healthcare Industry News 

Database (PHIND) (Pre-publication) 

PHIN Pharmaceutical and Healthcare Industry News 
Database (PHIND) (1980–5 weeks ago) 

PHLP Pharmaprojects Launched Products (Current) 
PHRJ Regulatory Affairs Journal (2003+) 
PHZZ Pharmaprojects (Current) 
PIRA PIRA (Packaging, Paper, Printing and Publishing, 

Imaging and Nonwovens Abstracts) (1975+ 
PLAN Chemplant Plus (Current through 1/2000) 
PLCO Directory of Polish Companies (2003) 
PRDR Prous Science Drug Data Report (6/1988+) 
PREC Prous Science Daily Essentials (Current 4 weeks) 
PRED Prous Science Daily Essentials (Today) 
PRES Prous Science Daily Essentials (1996–4 wks. ago) 
PRFU Prous Science Drugs of the Future (1990+) 
PRIV PrivateStar—Your own Private Database on 

DataStar 
PRNP Prous Science Drug News & Perspectives  
 (1992–1/2005) 
PSYC PsycINFO (1887+) 
PT93 Gale Group PROMT (1982–1993) 
PTPB Gale Group PharmaBiomed Business Journals 

(1990+) 
PTSC Gale Group PROMT (1994+) 
PTSD Gale Group PROMT (Today) 
PTSP Gale Group PROMT (1982+) 
PUEX PIERS US Exports (U.S. Ports) (1999+) 
PUIM PIERS US Imports (U.S. Ports) (1999+) 
QUES Quest Economics Database (1992–2004) 
RAPR RAPRA: Rubber and Plastics (1972+) 
RBIR Business Insights (2001+) 
REAA Adis Reactions Database (1983–4 weeks ago) 
REAC Adis Reactions Database (Current 4 weeks) 
READ Adis Reactions Database (Today) 
REPD Dialog Global Reporter (Today) 
RE00 Dialog Global Reporter (1997–2000) 
REPO Dialog Global Reporter (2001+) 
REZZ Adis Reactions Database (1983+) 
RTEC Registry of Toxic Effects of Chemical Substances 

(RTECS ) (Current) 
RVOC ERIC (Current) 
RXNS NewsRx Healthcare Newsletters (1995+)  
SC89 SciSearch: a Cited Reference Science Database 

(1980–1989) 
SC95 SciSearch: a Cited Reference Science Database 

(1990–1995) 
SCAN Scan-a-Bid: Business Opportunities (11/1984+) 
SCEF SCRL French Companies Financial Profiles 

(1998 [English]) 
SCFF SCRL French Companies Financial Profiles 

(1998 [French]) 
SCIN SciSearch: a Cited Reference Science Database 

(1996+) 
SCZZ SciSearch: a Cited Reference Science Database 

(1980+) 
SDAA ELSA Swiss Newswire (1983+ [German]) 
SDCA TFSD Worldwide Mergers & Acquisitions 

(1981+) 
SDOE Italian Trading Companies (1997 [Italian]) 
SDZT Sueddeutsche Zeitung (1993–5/2002) 
SEDB SEDBASE: Side Effects of Drugs (1995) 
SEFF KreditFakta Swedish Companies (1999) 
SHZT HandelsZeitung (1993+) 
SIGA ELSA Swiss Sportswire (1988+ [French]) 
SIZA ELSA Swiss Sportswire (1988+ [German]) 
SOFT TecTrends: Reviews, Companies, & Products 

(1983+) 
SOPP Summary of Proposed Projects (Current) 
SSCI Social SciSearch (1972+)  
STAA La Stampa (1982–1 week ago) 
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STAD La Stampa (Latest day) 
SVND Russian & CIS News (Today) 
SVNW Russian & CIS News (1990+) 
SWFR Worldbox Swiss Company Financial Records 

(Current) 
TDKF DKF Vehicle Test Reports (1979–2/1996) 
TEDA Tenders Electronic Daily (1999+ [English]) 
TEDD Tenders Electronic Daily (Today [English]) 
TEGD Tenders Electronic Daily (Today [German]) 
TEGE Tenders Electronic Daily (1999+ [German]) 
TFGI Freedonia Industry and Business Research 

Studies (1990+) 
TOFF Teikoku Japanese Companies: Full Financial 

Data (Current) 
TOKU Teikoku Databank: Teikoku Japanese 

Companies (Current) 
TOUR CAB Tourism & Leisure (1973+) 
TOXL ToxFile (1900+) 
TRAI Automotive Information & News (ONTAP) 
TRBI BIOSIS Previews (ONTAP) 
TRCA CAB Abstracts (ONTAP) 
TRCH CA Search: Chemical Abstracts (ONTAP) 
TRDD Derwent Biotechnology Resource (ONTAP) 
TRDD Derwent Crop Protection File / Derwent Crop 

Protection Backfile (ONTAP) 
TRDD Derwent Crop Protection Registry (ONTAP) 
TRDD Derwent Drug File / (Derwent Drug Backfile 

(ONTAP) 
TRDD Derwent Drug Registry (ONTAP) 
TRDD Derwent Veterinary Drug Backfile (ONTAP) 
TREB Gale Group Globalbase (ONTAP) 
TREM EMBASE (ONTAP) 
TRHU CAB Global Health (ONTAP) 
TRIC ICC British Company Financial Datasheets 

(ONTAP) 
TRIN Inspec (ONTAP) 

TRIP IMS Company Profiles (ONTAP) 
TRMC MediConf:  Medical Conferences & Events 

(ONTAP) 
TRME MEDLINE (ONTAP) 
TRNE Dialog NewsRoom (ONTAP) 
TRPH Pharmaprojects (ONTAP) 
TRPI Pharmaceutical and Healthcare Industry News 

Database (PHIND) (ONTAP) 
TRPT Gale Group PharmaBiomed Business Journals 

(ONTAP) 
TRPT Gale Group PROMT (ONTAP) 
TRRD Adis R&D Insight (ONTAP) 
TRRE Dialog Global Reporter (ONTAP) 
TRSC SciSearch: a Cited Reference Science Database 

(ONTAP) 
TRST Investext (ONTAP) 
TRTO ToxFile (ONTAP) 
TRUR IMS R&D Focus (ONTAP) 
TULS TULSA (Petroleum Abstracts) [Subscribers] 

(1965+)  
TUSL TULSA (Petroleum Abstracts) [Subscribers]  
 (Latest 10 years) 
TVOC TULSA Petroleum Abstracts Vocabulary (Current) 
TXWS Deutscher Fachverlag (Textilwirtschaft 2000+) 
UFOR Umweltforschungsdatenbank (1974+) 
ULIT Umweltliteraturdatenbank (1976+) 
UVOC Australian Education Index Vocabulary (Current) 
VERD Verdict Market Research (2005+) 
VETS CAB Veterinary Science & Medicine (1972+) 
WALL Wall Street Journal Abstracts (1973+) 
WGZW Wer gehoert zu wem (Current) 
WHOW D&B—Who Owns Whom  Current) 
WWEB Who's Who in European Business (Current) 
YVOC PsycINFO Vocabulary (Current) 
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